P-375SD-4T

OPERATING & MAINTENANCE MANUAL

MANUEL D’UTILISATION ET D’ENTRETIEN
BEDIENUNGS- UND WARTUNGSANLEITUNG

LIBRO D’'USO E MANUTENZIONE
MANUAL DE MANEJO Y MANTENIMIENTO

Lileally Joimutict Jod s

Doosan purchased Bobcat Company from Ingersoll-Rand Company in
2007. Any reference to Ingersoll-Rand Company or use of trademarks,

service marks, logos, or other proprietary identifying marks belonging ! )
to Ingersoll-Rand Company in this manual is historical or nominative ":l ,-"
in nature, and is not meant to suggest a current affiliation between ¥

Ingersoll-Rand Company and Doosan Company or the products of =

either.

PARTS BOOK C.P.N. 92077825

. ISSUE No. 1

DATE : JANUARY 1985 Revised (09-12) B INGERSOLLRAND


Doosan
Revised Date

Doosan
Disclaimer


TABLE DES MATIERES

INDICE

INDEX INHALTSVERZEICHNIS INDICE A
' SECTION1 SECTION 1 _ABSCHNITT 1 PARTE 1 SECCION 1 Vil
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN CARATTERISTICHE DATOS GENERALES * . dale ol dans
SECTION 2 GENERALI
SECTION 2 Fonctionnement ABSCHNITT 2 SECCION 2 Y o
Operation Avant de démarrer Bedienung PARTE2 Funcionamiento Jet
Before Starting Démarrage Vor dem Start Modo d impiego Antes de la puesta en march ol }3
Starting Unit Arrét Anlassen Prm"la det I'avviamento Puesta en marcha sl fdey
Stopping Abstellen Avviamento Parada widy
Verifica spia/indicatori
SECTION 3 Arresto ¥ il
SECTION 3 Lubrification ABSCHNITT 3 SECCION 3 :jj.
Lubrication Généralités Schmierung Lubricacidn + i
General Vidange d'huile compresseur Aligemeines PARTE 3 General : Huial 'Qfﬁ
Compressor Qil Change Kompressorilwechse! Lubrificazione Cambio de aceite comprasor s &5',. T
Huile moteur - Generalita _ . L ul‘:.:“;’
Engine Lubricating Oil Normalisation lubrifiants Motoral Cambio olio compressor At::mta lubricante motor Uy
Lubricant Specifications — Tableau UOivorschriftan — Tabelle : Especificaciones lubricante — -
- Table Olio Motore cuadro il
SECTION 4 ABSCHNITT 4 Tabella specifiche lubrificanti Ld‘
SECTION 4 Entretien Wartung SECCION 4 -
Maintenance  Généralités Aligemaines PARTE 4 Mantenimiento s“l'-‘:
Ganeral Circuit de récupération Olriicklauf/Abscheider Manutenzione Generat . i,
Scavenger Line Filtre & huile compresseur Kompressorglfilter Generalitd Linea de recuperacion o -
Compressor Oil Filter Tubo di ricupero Filtro aceite compresor o J"_ f““l
‘ . Elément séparateur d"huile Kompressordlabscheider- Filtro olio compressore . et e
Compressor Oil Separator compresseur element Elemento separador aceite Y .L..:
Element Elemento filtrante det compresor = _" 4 —
Huile comprasseur Kompressordi serbatoio separatore ) 5;: 4
Compressor Qil Aceite compresor N
Qlio comgpressor S "’"‘!\J_‘ \'t
Prieumatiques-pressions Reifen/Reifendriicke . ) . s *uu.
Tyres/Tyre Pressure Roulements de roues Radiager Pressione pneumatici Neumaticos/presion neuméticos oy |
Wheel Bearings Filtra & huile moteur Motordlfilter Cuscinetto ruote Cojinetes ruedas J":‘-'!' "”‘J""‘
Engine Oil Filter Sécuritds entrainant "arrét Sicherheitsabschaltsystem Filtro olio motore Filtro aceite motor iall e o
Protective Shutdown System du groupe Sisterna d’arresto di sicurezza Sistema de parada protectora Nata
Batterie 20 0l
Battery . Batteria Baterid 1
ir Fi arterie Ventilatorantrieb Reagolatore di pressione e velocitéd ) daialty Ze ,-.!*:i
Air Filter Elaments Eléments filtre & air Kompressorbikilhler Fitei i P Filtro combustible motor A
Schliuche 2 i i A
Cooling Fan Dri Kraftstofftank Regutador de velocidad y presion
ing Fan Drive Enwrainment du ventilateur de faftstotftan i i
Compressor Oil Cooler refroidissermnent 1 v Ventola di raffreddamento Viélvula descarasd Y
' Radiatore olio compressore rgacora JUR olas tyad
Hoses Réfri *hui e ilad . . ot
Fuol Tank rigérant d"huile compresseur Tubazioni Impuliso ventilador refrigeracion Tetie
n i .
:’:;'hh_’ de I Serbatoio nafta rangueras . B ol s 410 Salei
rvoir de gazole angue combustible VLY S k2
Jh ol

INGERSOLL-RAND




INDEX

TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE .)«J.‘.I‘Jl
’ ¥ ol
SECTIONS SECTIONG ABSCHNITTS PARTE S SECCIONS Ll ol 26
Speed & Pressure Regulator Régulateur vitesse-pression Druck- und Drehzahiregler Regolatore di pressione Regulador velocidad y presiéon /=
Adjusting Instructions Réglages Einstellung Istruzioni par la taratura Instrucciones para ajustes Al Vv
o I
SECTION 6 SECTION 6 ABSCHNITT 6 PARTE 6 SECCION 6 ':ﬁ‘
Trouble Shooting Dépannage Fehlersuche Guasti Localizacidn de averids 3piyl Pl
Introduction Introduction Einleitung Introduzione Introduccién Rty iy
Trouble-shooting Chart Tableau de recherche des pannes Fehlersuchetabelie Tabella del guasto Cuadro de localizacion de avarids Al b
Wiring Diagram Schéma électrique Schaltplan Schema impianto elettrico Esgquema de ios cables b e i oY
orque Va ' .-
Torase Value Chart SECTION 7 ABSCHNITT 7 CAPITOLO 7 SECCION 7 ""H::-'.v
'5,:%‘;'503;7 RECHANGES ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENTI LISTA DE PIEZAS A o
7.1 Eléments moteurs 7.1 Antrieb 7.1 Gruppo Motare 7.1 Impulsadorss Ae it il
7.1 Drivers Moteur Motor Matore Motor sy ol
Engine Echappement Auspuff Sistema di scarico Escape J‘-’:‘"fmf e-v
Exhaust Systéme combustible Treibstoffanlage Sistema del carburante Sistemna del combustible =
Fuel System 7.2 Echappemant air 7.2 Verdichterteil 7.2 Gruppo Compressore 7.2 Compresor . 2
7.2 Air End Echappement air Verdichtertail Gruppo compressore " Compresor Jaill iy 155
Air End 7.3 Systdme d’admission air 7.3 LufteinlaB-System 7.3 Sistema di Ammissione 7.3 Sistema tome de aire O )
7.3 Air Intake System 7.4 Réglage 7.4 Regelung 7.4 Regolazione 7.4 Regulacion St b ples
7.4 Regulation Déchargeur Druckregler Valvola di searico Descargador & 1y Jndl gllis 2 -¥
Unloader Tuyauterie air Luftleitungen Tubature aria compressa Tuberia de aire il
Air Piping Cylindres air Abgasleitungen Tubature di scarico Tuberia descarga A0 Ll
Discharge Piping 7.5 Systame refroidissement Luftzylinder Cilindri per aria compressa Cilindros de aire sl sy
Air Cylinders Ventilateur 7.5 Kiihlsystem 7.5 Sistema di Raffreddamento 7.5 Sistema de enfriamiento Llall iy
7.5 Cooling System Refroidisseur Geblise Ventola Ventilador Lo ill o gendl ¥V-¥
Fan Réservoir séparateur Kithler Refrigerante Enfriador Lleh 150
Cooler Tuyauterie huile Abscheider-Tank Serbatgio separatare Tanque separador Lt dovdr
Separator Tank Soupape dérivation temp. huile Olleitungen Tubature dell*Otio Tuberia aceite s
OQil Piping i 7.6 Contrdle et systéme de Oltemperatur Umgehungsventil Valvola temperatura olio Vélvula de desvio temperatura i) shill Shaes A-¥
Oil Temp Bypass Valve contrdle 7.6 Kontroll- u, 7.6 Sistemna di Comando a acaite Jortill pan i
7.6 Control and monitoring Batterie Oberwachungsanlagen Controllo 7.6 Sistems de control y e e s LAl iy A1 8-y
system Faisceau de ciblage Batterie Batteria regulacién .
Battery Panneau instruments Kabelbaum Cablaggio Bateria
Wiring Harness Panneau de contrdle Instrumententafel Pannello strumenti Mazo de cables
Instrument Panel 7.7 Sous-snsemble Steuerfeld Pannello di comando Tablero de instrumentos
Controt Panel Chdssis camion 7.7 Sekundiire Untergruppen 7.7 Sottogruppi Tablero de contral
7.7 Sub Assembly Feuille métal Wagenrahmen Tetaio rimorchio 7.7 Subconjuntos
Truck Frame Auto-collants Leichtmetall Lamiere metalliche Armazén de camidn
Sheet Metal 7.8 Equipement remorque Abzighbilder Adesivi Chapa metilica
Decals Equipement de marche 7.8 Anhingerzubehor 7.8 Dispositivi di Traino Calcomanias
7.8 Trailer Equipment 7.9 Fixations et pidces de Laufwerk Parti mobili 7.8 Equipo del remolque

Running Gear
7.9 Fasteners and

Recommanded Spares

rechange recommandées

7.9 Befestigungsteite und
empfohlene Ersatzteile

7.9 Dispositivi di Fissaggio o
Pezzi di Ricambio Consigliati

Tren_rodante _
7.9 Abrazaderas y repuestos
recomendados

ol

INGERSOLLRAND




INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE o

0.—2 | INGERSOLL-RAND




FOREWORD

AVANT — PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this multilanguage
- publication, ewvery effort bas
been made to provide sufficient
information to permit an opera-
tor ta perform his duties so as to

receive maximum performance

and trouble free service from
the compressor. All classes of
equipment, regardless of hoaw
well built, require a certain
amount of attention. The pur-
pose of this publication is to
acquaint an operator with the
functions, operation and servic-
ing of the varigus. components,
which were built with the very
best of materials and workman-
thip, to obtain maximum fife
from the compressor.

Before starting the compressor,
the instructions should be care-
fully read to obtain a thorough
knowledge of the duties to be
performed. Take pride in the
compressor, keep it clean, and
in good mechanical condition.
For major servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch office, or the distributor
from whom the compressor was
purchased . Correspondence with
a branch office, or distributor,
must always specify the serial
number of the compressor as
waell as the model.

Tous nos efforts ont é1é apportés
dansla composition da cette
brochure en wvue d'informer
l'utilisateur aussi complétemant
quea possibie et de lui permettre
ainsi d'obenir le maximum de
rendement.

Tous les équipements sans
axception, quelle que soit feur
fabrication, exigent un minimum
d'attention.

Le but de cette brochure est de
familiariser l'utilisateur avec les
fonctions, travail et lubrification
des différents composants de la
machine, lesquels ont été
fabriqués avec des matériaux de
premier choix et une main
d’'aeuvre des plus qualifides, dans
le but de prolonger au maximum
{a vie du compresseur.

Avant la mise en route de la
machine, # importeta de lire
attentivement i{es ’instructions
afin d’avoir une connaissance
parfaite des consignes &
raspecter.

Il faut que lutilisateur soit fier -

de son compresseur et qu’ll le
garde dans un état impeccable de

propretd et de fonctionnement. ’

Pour des réparations importantes
non décrites dans ce manuel,
consulter le plus proche bureau
de la Compagnie Ingersoll-Rand
ou le Distributeur chez wui le
compresseur a été achetd. Dans
toute corraspondance, précisez
bien le type du comprasseur et
son numéro de série,

Diese mehrsprachige Anleitung
soli dem Bedienungspersonal
alles Wissenswerte iber die
Wartung und einen stGrungs-
freien Batrieb wvermitteln. Die
einseinen heschreibungen scllen
mit der Funktion, Bedienung
und Wartung vertraut machen,
um eine optimale Leistung und
lange Lebensdauer des Gerites
zu gewihrleisten.

Die Anfeitung sollte vor der
tnbetriebnahme des Kompressor
sorgféltig gelesen werden, um
die erforderliche Bedienung und
fachgerechte Wartung genau
kennenzulernen.

Fiir weitere Hinweise, die nicht
in dieser Anleitung enthalten
sind, wenden Sie sich bitten an
den zentralen Kundendienst in
der Hauptverwaltung der
Ingersoll-Rand GmbH, Robert-
Zapp-Str. 7, 4030 Ratingen, Tel.
02102-4051, FS 8585006.

" Geben Sie bei Anfragen immer

die Serien-Nr. und den Typ des
Kompressors an.

Nella stesure di quest: pub-
blicazione in pit lingue si ¢ fatto
ogni sforzo per dere all Operatore
tutte le informazioni necessarie
per ottenera dalla macchina le
mighiori  prestazioni con il
massima rispettodelle condizioni
d'uso @ manutenzione.

Ogni macchina, per bein costruita
che sia, richiede sempre sicune
elementari operazioni di
manutenzione. Lo scopo di
questa pubblicazione €& di
familiarizzare I'operatore con la
manutenzione della macchina, la
lubrificazione di tutti i suoi
compenenti costruiti con
materiali selezionati ed
assemblati  de  manodopera
qualificate, il tutto el tine di
oftenere la messima durata del
Vostro compressore.

Prima di awviare il compressore
é opportuno leggere attenta-
mente le istruzioni al fine di
conoscere  sufficientermente e
reali prestazioni a caratteristiche
della macchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni meccaniche. Per
ulteriori e pi precise consigli
sulla manutenzione non riportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoll-Rand piG vicina. Per
qualsiasi contattp o corrispon-
denza con le filiali o il
rappresentante Ingersoll-Rand si
dovrd sempre specificare il
modello della macchina e il suo
numero di matricola.

Se ha preparado este manual
con sumo cuidado con o
propdsito de dar al operario toda
1a informacién necesaria para el
rendimiento méximo, y sin
averids, de! compresor. Todo
equipo, aunque sea de la mejor
fabricacidn, exige atencidn, El
objeto de esta publicacidn es el
de hacer conocer al operario las
funciones, ias operaciones y el
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con elementos y
mano de obra de primera
calidad, para asi prolonger al
méximo la vida del compresor.

Antes de la puesta en marcha de
la maquina hay que leer con
atencion las instrucciones, para
ast tener un perfecto conoci-
miento de las medidas que hay
que tomar, El operario debe
estar orgulloso de su compresor,
manteniéndolo en un estado
impecable de

necesario realizar un servicio de
revisidn mayor, no incluida en
esta publicacidn, se debe
consultar a la OQficina de
Ingersoll-Rand més proxima, o
al distribuidor donde se comprd
el compresor. Cada vez que se
haga una consulta la corespon-
dencia debe especificar tanto et
modelo como el numero de serie
del compresor.

limpieza v de_
funcionamiento. Cuando sea

sl gal ol = o
i L DAl el it eda
ok OV Ll LS sl
S Al had Lo das
PR ES VNN ~ MM vt Ja.i"
Slel G iy el .
far e AN i L sl
oAy Bl e L e
LR S I T
oatn s Y1 ile il
TS I U LI TSN VIR
_".a -._n..-...a.x'l ;....:-L,-‘J‘_’Jl "Lé.i; N
EEVE IV VAL It
' REPEC AN

w2 oaslal Lan el L
o Camand! Ll LN el
SNoadh s A
Ll 30 U <daiot s bk Lall, !
i LSUIS,
eda bl Y G L Ll
SRRl | P PR Y |
San Pos P -_*,,‘s;n PR
'U.‘I_v‘ Ak s
O \';".‘.il _.i sz‘,__,':_h i
eV helall WLl g0 S
.HI.;;’JI 4

e

.,‘I-a-"i IC O T _L.l .

toap .
o hilal "_:_:,\

3

INGERSOLL-RAND




ANVH-TIOSHIONI | | o —-

N
g

SLD —

o8yl

086l

—_

o S98¢C

Y1iva IvHINIO




CARACTERISTIQUES

GENERAL DATA TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P375WD 2T Modele P3755D4T Modell P3758D4T

Actual Free Air Delivery
Normal Operating Press

375c¢fm 177 L/S
100 PSi (6.9 Bar)

Débit d'air réel
. Pression marche normale

375 cfm {177 |/fs)
6.9 Bar 100 psig

tatsichliche Luftzufuhr
normaler Betriebsdruck

375 c¢tm (177 I/s)
6.9 Bar 100 psig

Cooling System Qil Injection Systéme de refroidissement Injection d'huile Kishlanlage Oleinspritzung
Qil Capacity 18 Ltrs Capacité huile 18 Ltrs {4 Gals) Olkapazitit 18 Ltrs (4 Gals)
ENGINE MOTEUR MOTOR

Type / Model Deutz F6L912HO Type/Modele " Deutz F6L912 Typ/Modell Deutz FGL912
No. of Cylinders 6 No’ de cylindres 6 Anzahl der Zylinder 6

Oil Capacity 11 Litres Capacité huile 2.5 Imp. Gals Olkapazitat 2.5 Imp. Gals
Speed at Full Load 2500 Vitesse & pleine charge 2500 RPM Geschwindigkeit bei

Speed at |dle 1400 Vitesse  vide 1400 RPM Vollbelastung 2500 RPM
Electrical System 12 Volt Neg Ground Systame électrique 12 Volt Geschwindigkeit im Leerlauf 1400 RPM
Battery * Batterie Elektroanlage 12 Volt

Fuel Tank Capacity

154 litres

Capacité reservoir combustible

163 Ltrs. 36 Imp. Gal

Batterie

Kraftstofftank-Fillvermégen

163 Ltrs. 36 'mp. Gal

WEIGHTS

POIDS

GEWICHTE

Shipping Weight

Gross Weight

{Ready to Operate)

No. of Wheels / Tyre Size
Tyre Pressure

1830 Kg (EEC R/G)
2000 Kg (EEC R/G)

2 x 750 16 BPR
4 BAR (58 PSt)

Poids d.expédition

Poids brut

(Prét i opérer)

Nb’ de roues/taille pneus
Pression pneus

1790 Kg
1920 Kg

4/6.70 — 136 PR
4.1 Bar 60 Bar

Versandgewicht
Bruttogewicht
{betriebsberiet)

Reifendruck

Anzahl der Rader/Reifengrébe

1790 Kg
1920 Kg

4/6.70 — 136 PR
4.1 Bar 60 Bar

INGERSOLLRAND

1.1




CARATTERISTICHE

DATOS GENERALES

Numero di ruote/dimensione

4/6.70 — 13.6 PR

Neum aticos

4/6.70 — 13.6 PR

PRI B W2V

wle Sl
GENERALI g
COMPRESSORE COMPRESOR il
Modello P37565DAT Modelo P37565D 4T JEsa Ve st
Mandata Aria Effettiva 375 cfm (177 ¥/s) Entrega actual de aire libre 375 cftm (177 I/s) NV G rve Sollal elygld Jaih ot
Pressione Normale d’Esercizio 6.9 Bar 100 psig Presign operaci on normal 6.9 Bar 100 psig 08 V) dn b Lagdl aigl v St fasdl b
Sistemna di Raffreddamento Iniezione ollo Sistema de enfriamiento Inyeccion aceite NTgEL i PR 4y plt ol
Capacita Olio 18 Ltrs {4 Gals) Capacidad de aceite 18 Ltrs (4 Gals) B FARYS o A
MOTORE MOTOR 8,4
Modello , Deutz F6L912 Tipo/Modelo Deutz F6LO12 LR VIR RN PCE i/ g
Numero di Cilindri 6 No. de cilindros 6 1 oyl s
Capacita Olio 2.5 Imp. Gals Capacidad de aceite 2.5 Imp. Gals . An Za P da
Giri a regime massimo 2500 RPM Velocidad con carga completa 2500 RPM You. ot sy de i
Giri a regime minimo 1400 RPM Velocidad en vacio 1400 RPM VEeo e
Impianto Elettrico 12 VoIt Sistema el étrioc 12 Volt o) e Bl Y Sl pllah
Batteria Bateria it
Capacita Serbatoio Carburbante 163 Ltrs. 36 Imp. Gal Capacidad tanque combustible 163 Ltrs» 36 Imp. Gal AYe sl Ol R
PESI PESOS Sl
Peso di Spedizione 1790 Kag Peso embarque 1790 Kg e st g ‘:-’a:‘}'”
Peso Lordo {pronto a 1920 Kg Peso bruto (listo para trabajar] 1920 Kg Ay, u}}';‘\"‘ 354l
funzionare Nimero de ruedas/tamano de (Sl jaley

ALY i/ Vel Sue

dei pneumatici Presion neum aticos 4.1 Bar 60 Bar Bk re - € SHbY haas
Pressione dei pneumatici 4.1 Bar 60 Bar ' '
1 2 () INGERSOLL-RAND
®




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO ' Sl

2 .0 - ' INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J_. .-I

BEFORE STARTING

1. Place the unit in a position
as level as possible. The design
of these units permits a 15 degree
lengthwise and a 15 degree side-
ways limit on out-ofdevel
operation. The engine, not the
compressar, is the limiting factor
in any case. When the unit is to
be operated out-oflevel it is
important to keep the engine
crankcase oil lavel near the high
level mark (with the unit level).
DO NOT overfill either the
engine of the compressor with
oil.

CAUTION : If the unit is to be
connected to a common header
or together with any other source
of compressed air: make sure a
checkvalve is fitted to the unit.

2. QOpen blowdown valve to
ensure all pressure is relieved in
system, Then closs valve.

3. Check the compressor oil
leve! in sight glass with compres-
sor level, oil level should be
between max. & min, marks on
tight glass indicator.

4, Check the engine lubricat-
ing oil in accordance with the
operating instructions of the
engine operatar’s manual,

5. Check diesel fuel level. A
good rule is to top up after each
shift.

This prevents condensation
occurring in fuel tank.

CAUTION : Uss only a No. 2.D
diesel fusl oil with a minimum
cetane number of 45 and sulphur
content not greater than 0.6%.

AVANT LE DEMARRAGE

1. Placer le groupe sur sol
aussi plat que possible. L'incli-
naison maximale est fixée 4 15”7
aussi bien dans le sens de la
longueur que dans celui de la
largeur. Le moteur, non pas le
compresseur, constitue le facteur
limitatif. S'il  est envisagé
d’exploiter le groupe sur une
dénivelation, il est important que
I'huile moteur arrive jusqu’au
repdre maxi ou peu s'en faut
{groupe horizontal).

NEPAS TROP REMPLIRd huile -

ni ke moteur ni le compresseur.

ATTENTION : Montage obliga-
toire sur le groupe d’'un clapet
de retenue en cas de branche-
ment & un collecteur de mise en
commun ou & une sutre source
d’sir comprimé.

2. Ouwrir la soupape d'éch-
sppement afin d'aliéger iz syst-
éme de toute prassion. Puis
fermer la soupape.

3. Contrdle du niveau d'huile
compresseur & l'aide du viseur;
compresseur de niveau, huile
doit arriver entre les repdres
maxi et mini du viseur.

4. Contrdle de I'huile moteur
suivant prescriptions de la doc:
umentation du constructeur.

S. Contudle du niveau de
gazole. |l est une bonne pratique
de faire e plein au terme de
chaque poste.

Ceci empéche la condensation
dans les réservoirs de carburant,

VOR DEM ANLASSEN

1.  Kompressor rndiglichst
waagerecht  aufsteflen. Seine
Konstruktion erlaubt den
Betrisb bei 15° Neigung in
Langsrichtung und 15° Neigung
in Querrichtung, einem Grenz-
wert, der Letzten Endes nicht
durch den Kompressor, sondern
durch den Motor bedingt wird.
Bei Betrieb des Kompressors auf
schragemn Gelande ist darauf zu
achten, dafl (bei waagerechter
Stetiung) der Olstand im Kurbel-
gehduse des Motors moglichst
nahe an die obere Markisrung
herankommt .

Motor und Kompressor NICHT
mit 01 iberfiillen.

ACHTUNG : Wenn der Kompres-
sor  an  einen gemeinsamen
Druckkesse! angeschlossen oder
oder mit anderan Kompressoren
zusammengeschaltet werden soll,
muB unbedingt ein Riickschiag-
venti! eingebaut wereden.

2. Zur vollsténdigen Druck-
entlastung des Systems das
Entlastungsventit &ffnen. Dann
wieder schlieBen.

3. Bei waggerechtem Kom-
pressor den Olstand im Schauglas
ablesen; er mull zwvischan der
Maximai- und Minimal- Markier-
ung des Schauglases liegen.

4, Motorschmieré! nach den
Anweisungen des Motorhand-
buches kontrollieren.

PRIMA DI AVVIARE LA
MACCHINA

1. Piazzare la macchina in una
posizione la pilt orizzontale pos-
sible. N massimo distivello con-
sentito dal disegno & di 15° sia
nel senso della larhezza che in
senso longitudinale. In ogni caso,
il fattore che limita ia possibilitd
di usare la macchina in dislivello
non & il gruppo compressare, ma
il motore. Quando si debba
lavorare in  posizione non
livellata, occorre mantenere il
livello olio nella coppa motore
(misurato con la macchina in
posizione orizzontale vicing al
segno di max.

In ogni caso, NON mettere mal,
né nel motore né nel compres-
sore, pi0 olio delta guantitd
massima consentita.

ATTENZIONE : Sella mgechina
visne collegsta ad un collettore
comune, o viene montato in
parsflsio con aitre fonti di aria
compressa, si dovrd installare
sulla macchina una valvola di
non ritorno.

2, Aprire la valvola di scarico
in mode ds scaricare tutta le
pressione presente nel sistema.
Chiudere guindi questa valvola,

3. Colcompressoreinposiztone
livellata, controllare attraverso il
ventrino spia il livello olio nel
compressore, Tale livello deve
essere tra | contrassegni max, e
min. sul vetro indicatore.

1. Colocar la unidad en fa
posicién la mas horizontal
posible. El diseflo de astas

unidades permite una operacion
desnivelada con un limite de

152, tanto a Io large como

lateralmente. E! motor y no o
compresor es el factor restrictivo
en cada caso. Cuando sea neces-
ario operar la unidad an una
posicidn desnivelada es impor-
tante que el nivel de aceite del
cdrter corresponda a la marca
superior en el indicador, verifi-
cado cuando la unided se encuen-

ira en la pesicidn horizontal. *

NO LLENAR ni el motor ni el
cOmpresor con un exceso de
aceite.

ADVERTENCIA : No consctar
la unidad a un colector 0 &
cusiquier otm fuente de aire
comprimido sin oquiparia
previamants con una vilvuls de
retencibn.

2. Abrir la vétvula de purgs
para asequrarse que no hay pre-
sibn en el sistema. Entonces
cerrar ta valvula.

3. Manteniendo nivelado el
compresor, verificar ¢! nivet del
aceite. E! nivel del aceite debe
estar entre las marcas de méximo
y minimo en el indicador,

4, Verificar el aceite lubri-
cante del motor en conformidad
con las instrucciones dadas en el
manual del operador,

Jorall eadt 3

e vy §aael S,
i A
Vo anus e litn \;J"JJ',J‘

Yoo ¥l LUl e e

LI ]

P S LN Y R i._.a:-):
Y PURPNS R R R (P
UL_.A...".J L ._,'L'-JS J.‘- Sddt
oAk by § Ay iyl
e e B (gl
T PR R P U
S s J gl JLat
B e Al hilall o Sl WEY
ZE N

Yoy KT T [ F P
0 ey bey oyl
chgaall dlggl i é'l.,
o 2 e oS5 e ash
g

O;“.LSL:.U s patll plaws poit ¥
Jl'llr.: . fUaJ'd.oJ:a..dh \.J‘r.a.il
. plaall

‘; el alt \;.!"-.J);._A BV o
3 RLahy el S i
o St .“as-g = _ft-a' L s :...."}
.'L'i-llc J.Aj\l' A \_é-l3\$ o ;-.14-“
B L TN TN |
W Sl 0 ey aan -t
NN R el sl e

L IE Uy PP Sl e

o1

INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L"USO FUNCIONAMIENTO ] el

HIGH DISCH
TEMPERATURE

HIGHENGINE (5
TEMPERATURE

LOW ENGINE
OIL PRESSURE

ALTERNATOR
NOT CHARGING

@ - e e 2

© ©

I
service-ar O POWER (17)()
O -  OFF | OvERRDE
/

N
gy START,
@o- @™
2 O 1
PUSH AFTER

WARM UP

® @

2 o2 o ' INGERSOLL-RAND




OPERATICN

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

R

6. Close all service valves to
allow full air pressure which
ensures proper oil circulation,

7. Do not operate the mach-
ine with the doors open as this
may cause overheating.

NOTE : in order to allow unit
to start a1 a reduced load, a
buttontype “‘start-run” ‘valve,
located on the control panel, is
incorporated in the regulation
control system. The valve auto-
matically returns to start posi-
tion when the unit is stopped
and air pressure blowndown.

8. CAUTION : Iif sir neesds
to be bled from the fuel system,
use the banjo fitted. on the side
of the injection pump.

The inner nut (lzrge) only should
be released. DO NOT RELEASE
the small outer nut.

STARTING UNIT

All normal starting functions

are incorporated in the key
operated switch {1),
A Turn key to override

position. All four lights A, B,
C, and D, on the circuit board
should be illuminated.

B. Continue to turn switch
to “start’ position and release
to "run” position as soon as
engine starts, The override of
the safety shutdown devices
will be carried out
until engine oil pressure rises and
the system will then operste
normally

ATTENTION : Liliser exclusive-
ment du gazole No. 2-D, indice
de cétane 45 ninimum, teneur
maximum an soufre 0,5%,

6. Fermer toutes valves de
refoulement da sorte que la cir-
culation d’huile soit assurée par
une pression d'air maximum.

7. Ne pas faire mercher la
machine avec les portes ouver-
tes comme ceci peut entralner
de ta surchauffe.

REMARQUE : Une valve de
démarrage-marche normale 2
bouton située sur le tableau de
commande, montée sur le cir-
cuit de régulation, permet de
démarrer & charge réduite. A
1'arrét du groupe (chute de la
pression de refoulement), kb
valve revient automatiquement
en position de démarrage.

8. ATTENTION : S'il est
nécessaire de purger le systéme
d’alimentation, utiliser le banjo
prévu sur le cdté de la pompe
d'injection, SEUL Iécrou in-
térieur {le plus gros) doit &tre

desserré. NE PAS DESSERRER

le petit 4crou extérievur.

ENSEMBLE DE DEMARRAGE

Toutes les fonctions de dé-
marrage normal se trouvent dans
le contact & clé (1).

A. Mettre la clé & la position
by-pass. Les quatre vouants A B,
C et D sur le pannsau de circuit
devraient s"allumer.

5. Dieselstand kontrollieren.
Es impfiehlt sich, den Tank
nach  jeder  Arbeitsschnicht
aufzufillen.

Dadurch wird' Kondensation im
Kraftstofftank vermieden.

ACHTUNG : Nur Dieseldl mit
einer Cetanzahl von mindestens
45 und einem Schwefeigehalt
von hdchstens 0,5% verwenden.

6. Zum Aufbau des Luft-
druckes im Interesse guter

Olzirkulation  alle  Austritts-
ventile &ffnen.
7. Komprassor nicht mit

offenen Tiren betreiben, da
dies zum HeiBlaut fihren kenn.

ANMERKUNG : Um den Kom-
pressor  gegen geringere Last
anfahren zu kdnnen, ist in das
Regelsystem ein “Start-Betrieb”
Ventil mit Knopf an der
Bedienungstafel eingebaut. Bei
Abstellen des Kompressors und
Abfallen des lLuftdruckes kehet
dieses Ventil automatisch in
Start-Stellung zurick.

8. ACTUNG : Zum Entlijften
dar Kraftstoffaniage die
Hohlschraube an der Seite der
Einspritzpumpe verwenden. Nur
die innere {groBe) Mutter 1&sen.
Die kleine duBere Mutter DARF
NICHT geldst werden.

ANLASSEN DER EINHEIT

Oer Schlisselschalter {1) ist fir
alle normalen Startfunktionen

zusténdig. .

4. Controllare it livello olio'nel
motore, seguendo le istruzioni
riportate nel libretto uso a
manutenzione del motore,

5. Controltare il livello nafta,
E' buona normal rabboccare al
termine di ogni turno di favoro,

In tal modo si previene la form-
azione di condensa nel

ATTENZIONE : Usare osclusiva-
maente gasolio n,2-D, con numero
di cetsno pari ad almeno 45 =
con contenuto di zolfe non
superiors sflo 0.5%

6.- Chiudere tutte le vatvole di
servizio, in modo da permettere
la piena pressione d'aris neces-
saria per far circolare benel olio.

7. L'apparecchiatura non
deve essere messa in funzions
con porte aperte altrimenti si
potrebbe verificare del
surriscaldamento.

NOTA : Per consentire 'avvia-
mento della macchina con carico
parzializzato, nel sistema di
ragolazione & incorporate una
valvola -‘avwwiamento-marcia’ det
tipo a pulsante, situata sul pan-
nello di cormando. Quando la
macchina si arresta e non vi é
piv pressione residua, 1a valvola
ritorna  automaticamente  in
posizione di avviamento.

8. ATTENZIONE : Se
bitogna spurgare dell'sria dal
sistema  d'alimentazione del
carburante, si deve usare |l
raccordo orientabile situato sul

6. Verificar el nivel del com-
bustible diesel, La costumbre de
llenar el tangque despuds de cada
turno de trabajo da buenos
resultados.

Esto previene condensacion en
el tanque de combustible.

ADVERTENCIA : Usess sola-
menta aceite diesel No. 2-D con
un numero minimo cetanc de
45 y un contenido de azufre no
mayor de 0.5%.

6. Cerra todas las valvulas de
servicio para asi permitir presibn

maxima de aire, el cual asegura -

la circulacidon debida del aceite.

7. No hscer funcionar la
méquina con lgs  puertas
esto podrif causer recalents-
miento.

NOTA : Para permitir que la
unidad arranque @ carga
reducida, wuna vélvula de

"arranquemarcha”, con st -
sador ubicada en la tablilla de
mando, es incorporada al sistema
de regulacibn de control,
Cuando la unidad deja de
funcionar y la presion baja
esta vélvula vuelve automaticae-
mente a la posicidn de arranque.

8. PREVENCION : Si hay que
purgar gire det circuito de
combustible, tiene que hacerse
por el racor banjo en el costado
de la bomba de inyeccibn,
Solamente sa debe afiojar la
tuerca interior les decir la
grande). NO AFLOJAR |Ia
pequefia tuerca de més afuera.

el by s ik -0
DA el dmalt dselalt C,;l,
e g JS dmy

J_A..;u.;.;.b- -.'..Aq.'-i..l;..ﬂlh
T s
NEFEVE PRCURY Vg DU T e
sedl sae d.. ,._;.Ul - {'jJ
N7 ULV FRNETRRC RN |
Lo o ad 2y S

! Slles a3l 1
£yl LS ks by et

ey e U ey

DA 0S5 L U A Y Y

el

a1 LR e \-__L....L‘ o aba Y
e e Bls __.A-L‘ Lo
RETOY VIO L R WL
S .‘...Aﬁ.a-b;]ml..a.“i:--l\_}!v
- fon .

deny elaalt Lias | ‘...l'l.:.!" hLa.n
N l.:.h...f..:.” CEV - ) J! L:S.J'L-u'-i

- N et
t'_‘-'t‘ Jaa s i.g_.-C,- i.l.:a-l-j' J,.i’.i Je

s

Oy AW adtl 1 LA A
r.l.id.n‘ 4 J‘t;,_" .)lf" o 41}*1
Sl § LS M il il
A s

b Uy el s £
Ypoall 25 Y LB (S
bl dae 1

3

4

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L’'USO

FUNCIONAMIENTO

J-. - I

CAUTION Ensura that all
curcuit board lights are ex-
tinguished. It any lights re-
main illuminated, stop machine
and check engine oil and engine

oil pressure switch.

C. The engine will now be
running at reduced speed. Allow
unit to warm up then depress
startrun valve (3). The engina
will immediately increase to
max, Speed and compressor
will soon reach normal op-
erating pressure.

Normally the unit must be
started with the service valves
closed.

CAUTION : Nevsr sllow the
systsm pressure to fsll bslow 50
psi {2.45 Bar) to ensure adequats
oil flow to the compressor st
low temperature.

If the engine does not start, reier
to the Trouble Shooting Chart
found in this publication and 10
the separate engine operator’s
manual.

Allow the engine to warm up,
then push the “‘start+un’’ valve.
At this point in the operation of
the unit it is safe to apply tull
load to the engine,

STOPPING

Close all service valves. Allow the
unit to run unloaded for a few
minutes to reduce the engine
temperature. It is important to
idle an engine 3 to 5 minutes
before shutting it down to allow

B. Continuer & tourner la
clé jusqu'd la position de”dé-
marrage’” et la remettre 4 la

position “marche” dés que e

moteur démarre. Le by-pass
des appereils de sécurité sera
effectué dés que la pression
d'huile  dens
moteur s'éléve, le systéme alors
marchera normalement.

ATTENTION : S'assurer que
tous les voyants du penneay
du circult som éteints. Si un
voysnt queiconque rests allumé
arriter la machine st virifior
thuile du moteur ot le contact
de pression d*huile.

C. Le moteur tournera
maintenant 4 une vitesse
Laisser chauffer 'ensemble puis,
appuyer sur la soupape de
démarrage (3). Le moteur tour-
nera alors mapidement & sa
vitesse maximum et
presseur  atteindra bientdt sa
pression d‘opération normale.

En principe, le démarrage est
effectué aprds fermeture des
valves de refoulement.

ATTENTION : La pression ne
doit jamais chuter au-dessous de
50 psi {3.45 bars), it y va du
débit d'huile vers le compresseur
aux basses températures.

Si le moteur ne part pas, se
reporter au tahleau de recherche
de pannes incorporé 3 la présente
documentation, et & la docu-
mentation séparée du con-
stucteur du moteur.

lenssmble du

le com- -

A.  Schiissel in Uberstever-
Stellung drehan. Die vier
Lampen A, B, C, und D auf der
Schaltplatte miissen

B. Schalter weiter in Start-
Steltung drehen und, sobald der
Motor anspringt, in Betriebs-
Stellung schalten lassen, Die
Sicherheits- Abstelleinrichtungen
werden iibersteuert, bis der Mot-
ordldruck anstsigt und das
System normal laufen kann.

" ACHTUNG : Sicherstellon, da

alle Lampen susgegangen sind.
Wenn noch eine Lampe
Konpressor abstellen und
Motorl und Motordh-Druck-
wichter kontroflierne.

C. Der Motor lauft jetzt mit
geringerer Drehzashl. Warmlau-
fen tassen und Start-Berrieb-
Ventil {3) betdtigen. Der Motor
ldvft sofort auf volle Touren

und erreicht bald den norm-

alen Betriebsdruck,

{m Normalfall wird der Motor mit

geschlossenen Ventilen angelassen,

ACHTUNG Druck niemals
unter 50 psi (3.45 Bar) sinken
lassen, damit ausreichende
iversorgung des Kompressors
bei niedrigen Temperaturen
gewihrleistet wird.

Wenn der Mator nichil anspringt,
in der Fehlersuchetabelle dieser
Oruckschrift und  im  ein
schldgigen Motorhandbuch
nachschlagen.

Motor warmiaufen lassen und
"Star1-Betrieb ™ - Ventil betatigen
Der Motor kann jet 2t mil Vollast
betrieben werden.

flanco della pompa d’iniezione.
E necessarior svitare soltanto il
dado pili grosso che & poi quello
interno. NON BISOGNA AS-
SOLUTAMENTE SVITARE il
pil piccolo dado esterno,

DISPOSITIVE
D'AVVIAMENTO

Tutte le normali funzioni
¢’avviamento sono stote

incorporate nel commutatore a
chiavetta {1).

A, Girare_le chiavetta in
posizione d'intervento
esclusivo {ciod di ‘override’).
Tutte le quattro spie A, B, C

e D situate sulla plastra cir- -

cuitale devono essere access,

B. Si passa quindi il commu-
tatore alla posizione di “start”
ed appena il motore si avvia il
commutatore va In posizione
di “run”. | dispositivi d’arresto
automatico vengono ‘by-passati’
sutomaticamente fino a che la
pressione dell ‘olio del motore
comincia a salire ed il sistema
funzions normalmente.

ATTENZIONE - Verificars che
tutte le spie sul circuito risultine
spente. Se uma spia quaisiesi
rimane sccess, bisogna fermare
subito la macchina e controllare
fl livello d'olic nel motore »
Iinterruttors di pressions dell’
olio.

C. A questo punto il motore
sta funzionando a regima
ridotto, Bisogna lasciario
riscaldare per poi premere la
veivola di ‘start-tun’ (3). A

UNIDAD DE ARRANQUE

Se hen incorporado todas [as
funciones normales de erranque
en {a llave Interruptor,

A. Hacer girar 1a llave hasts
llegar 8 la posicidbn bypess
(desvid). Las cuatro luces A, B,
C, ¥ D en el tablero de circuitos
deberén iluminarse.

B. Continuar girando el in-
terruptor hasta llegar a la posic-
idbn “start” (arrangque) y =n
cuanto el motor camience s
funcionar cambiar la posicidn a
“run"” (marchal. Los elementos
de paro por seguridad serén des-
viados hasta que suba la presibn
del aceite del motor; de ahi’en
adelante el sistema trabajarh
normalments.

ADVERTENCIA : Asesgurarse
gque todas Izs luces def tablero
de circultos esten spagadas. Sl
alguna de las luces sigs encen-
dida perar ls mbguina y exsm-
inar ol aceite del motor y ol
interruptor de la presion del
aceite del motor.

C. E! motor ahora funciona
8 una velocidaed reducida. Per-
mitir que la unidad se caliente
entonces presionar el botbn
de lo valvula “start-run” (ar-
ranque-marcha) (3). De inme-
diato el motor sacelarh a su
velocidad maxime y el com-
presor luego acalzard la pres-
ibn normal de operacibn,

ADVERTENCIA:Nunca permits
que 4l sistema de presidn baje a
menos de 50 psi {3.45 Bar}

M‘ [ETR ALY

pr i (V) Jeralt C\:.‘.. |
sl itk

gl pdye Y Pl d
=M fal 2,5 0b oW g
|:l,ucujny1,|‘|iu.u\‘1

WP

el T PR S
et ey € it wy
sl e U 0 JiesY,
QL G s §ald a2l
Jond il e oy lais iy

b Jo gl

g ppl gob O oo a8B 2 14
& o 31y . slake L3 SO0 11
Jp‘_j,_:ﬂ, LS1 caigl ( las 2y
Sy ks plaiey 8l o)

8 il

e e A ek OV (>
hisl o o idmgll g3 . Ladi
(o () Jti- e s e
Glail g1 JE G Ol i
L o e a )

' - gslalt ‘-_E"."'“ b afl

Clalaws Dl i) Ll (g
Cdalas Lead

Wl by gl Bas ¢ Y
Tote)in M il Kb en g
Lo BN Sl Wy
CIEYPR B - R PO T CETD
haesdt ) 4

2.4

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J_. ‘-1

lubricating oil and cooling air to
carry heat away from the com-
bustion chamber, bearings, shafts
etc. Turn the switch to the
"QFF" position.

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure

from the receiver separator
system,
CAUTION Never allow the

unit to stand idle with pressure
in the receiverssparator system.

Should any of the three shut-
down failures occur, the unit
will stop.

In a ‘shutdown situation the
function of the panel lights
is to indicate the specific fail-
ure which caused the unit to
shut down.

Laisser chauffer le moteur, puis
appuyer sur la valve de démar-
rage-marche normate. Aucun
inconvénient dés lors & mettre
l¢ moteur en pleine charge.

ARRET

Farmer toutes valves de refoule-
ment. Tourner & vide pendant
quelques minutes pour réduire
la température du moteur. I
importe qu'un moteur tourne 3
vide pendant 3 8 5 minutes avant
I'arrét de sorte que rhuile de
graissage et 'air de refroidis-
sement puissent assurer I'echange
de la chaleur développée par les
chambres de combustion, les
roulements, les arbres ete Tourner

le contact &  position “arrdt”.
REMQRQUE : Dds l'arrét du
moteur, la valve automatique

vide-vite doit décharger com-
plétemant le circuit bouteille-
séparateur.

ATTENTION : Na jamais laisser
un groupe A 'arrdt svec la cir-
cuit  bouteilleséparateur en
pression,

St Fun des trois appareils
d‘urgence se déclenche, I'en-
semnble s'arrtaera.

Dans une situation d'arrdt d'urg-
ence, la fonction des voyants
du panneau est d’indiquer la
cause spécifique a entraind I'er-
ritt de Fensamble. :

ABSTELLEN

Alle Austritisventile Schlielen.
Kompressor einige Minuten leer
laufen lassen, damit der Molor
abkiiblen kann. Der Motlor mul}
vor dem Abstellen unbedingt 3
bis 5 Minuten leerlaufen, damit
das Schmierdl und die KihNuly
die Warme wvon der Brenn-
kammer, den lagern, Wellen
abfithren kénnen.

Schalter in Stellung OFF
{AUS) drehen.

AMMERKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent-
lastungsventil den Druck im

Druckspeicher-Abscheidersystermn
wvallkommen ab.

ACHTUNG : Kompressor niemals
mit unter Druck stehendern
Druckspeicher-Abscheidersystem
stehen lassen.

Falls einer der drel Zustinde
eintritt, die das Abstellen des
kompressors erforderlich
machen, stellt sich die Maschine
ab.

In dieser Situstion zsigen die
Kontrallampen den Fehler an,
der den Kompressor abgestelit
hat.

questo punto il motore passa
subito a massimo regime ed il
compressore raggiunge entro
pochi istanti la sua pressione
operativa normale.

Di norma la macchina va avviata
con i rubinett| de servizio aperti.

ATTENZIONE : Non tasciar mai
che Ia pressiona del sistema
scenda sl di sotto di 50 libbre/
pollice {clod 3,45 bar) per
assicurate al compressore una
lubrificazione adeguata malgrado
la tompaeratura bassa.

Lasciar prima al motore il tempo
di scaldarsi, e gquindi premere il
pulsante di”*avwiamento-marcia” .
A questo punto si potrd senza
alcun rischio mettere il maolore
in regime di piento carico.

ARRESTO

Chiudere tutti i rubinetti di
servizio. Per far scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minuto. E’ impor-
tante far girare il motore al
minimo per 3-5 minuti prima
dell'arreste perché I'olio lub-
rificante e V'aria del sistema di
raffreddamento possano smaltire
il calore della camera di com-
bustione, dei cuscinetti, degli
gccetera.  Mettere il com-
mutatore in posizione di

AVVERTENZA Appena il
motore si arresta, la valvola
automatica di scarico dovrebbe
consentirve la fuoruscita della
pressione rimasta nel sistema
servatoio-separatore,

para  asegurar  la circulacion
adecuada de aceite en el com-
presor en tamperaturas bajas.

Si el motor no arranca refiérese
al Trouble Shooting Chart
(Cuadro de Averiiss} que se
encuentra en esta publicacion y
también al manual preparado
para el operador del motor.

Permita que el motor se caliente
¥ acontinuacidn pulsar el botén
de la wvalvula “start-run’
{arranque-marcha). En  este.

- momento se puede, sin peligro,

poneér el motor en plena carga.
PARADA

Cerrar todas las viélvulas de
servicio. Permitir que la unidad
funcione sin cargs por varios
minutos pera reducir la temper-
atura del motor, Es importante
mantener un motor en vacio por
3 a 5 minutos antes de pararlo
para permitir que el aceite
lubricante y ef sire de entrias-
miento guiten el calor de s
cdmara de combustion, los
cojinetes, los ejes, etc. Poner el
interruptor en posicibn “OFF”
(cerrado).

NOTA : Al pararse el motor la
vilvula de purga automitica
debe quitar toda la presién del
sisterna receptor-separador.

ADVERTENCIA : Nunca per.
mitir presion en el sistema
receptor-separador cuando la
unidad se encuentra parada.

ol L oeal O .'Jl.».l" a1y
B dl ey, Mt 5 4 bhe
v..au—' ._L.a.i‘.i‘ w5 iJ....‘..‘_!" sin

bzl

o ehees A L J..b ﬂ_.'nl‘ t}
A dleda v auh - basch
Cid _l_..n......, -
Claele BUL LS Dl
_n...l_,:.ll
gar Lkt Clales s et
. _:UJ C_aa —L:J .:,“oJ ;:JJ ;J;-:,H
TR U PP TS TR W
HEFERAY| i-"---ltg ﬂ,»-l‘ PERY ‘..Q.U
B sbe v Lo e
PAEL IR I VO L TR PSP I
o g N, - =t
c_.o',ll J Cl_u'll PR LN ) Sy

Ly

N

e Aol iy e otV
bl ples Sl g faal!
I hial Cgd e SV
el fa il e

s g il g Y 4
g 3 i agmy aa Yy O
ot/ pae i

ad g st gy 3l
i 0L L S Ol
b),lji@,c.dj,dlﬂb.j
TS [ () RN P |
TR | RNPLS [N
g

S

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J'"‘. ."“"J‘- !

ATTENZIONE :Prima dilasciare
la machina a riposo, non mancare
di  accertarsi che il sistems
sarbatoio-separatore non sia pio
in pressiona

I dispositive d’avviamento si
farmerd se una qualsiasi delle
tre possibilith di guasto viene
a verificarsi,

Si falla una de las tres protsc-
ciones de parada la unidad de-
Jar& de funcionar, En una
situacibn de parada las tuces del
teblero de mando indicarsn el
fallo que ha causado dicha par-
ads,

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

eI

GENERAL

The compressor is initially
supplied with oil sufficient for
500 hours operation. Always
check the oil level before start
up of a new compressor. If unit,
for any reason, has been drained
it must be filled with clean new
oil before it is put in operation,

COMPRESSOR OIL CHANGE

After 500 hours operation (or
2500 hours if synthetic lubricant
used] an oil change must take
place. If compressor has been
operated under adverse condi-
tions, or under long shutdown
periods, an earlier gil change
may be necessary as oil
deteriorates with time as well as
by operating conditions. Regular
oil change every 300 - 500 hours
{or six months, whichever comes
first) is not only desirable but a
good insurance against the accu-
mulation of dirt, sludge’ or
oxidized oil products,

CAUTION : Make sure that the
comprassor ol level is never
sbove the contre of sight gauge.

Add oil only if the level falls to’

the bottom of the sight gauge
when unit is not running.

Completely drain the receiver-
separator, piping and oil cooler.
After the unit hes been com-
pletely drained of all oil, replace
the drain plugs, making sura they
ara tight. If the oil is drained
‘immediately after the unit has
been run tor some time, most of
the sediment will be in suspen-

GENERALITIES

Le compresseur cotient au départ
une quantité d'huile suffisante
pour 500 heures de fonctionne-
ment. Se faire une régle de con-
trdler le niveau d’huile avant de
démarrer un compresseur neuf.
Si le groupe a été vidangé, faire
le plein d’huile.

VIDANGE D'HUILE

Urne vidange compléte de I'huile
est obligatoire aprés 500 h de
fenctionnement ou 2.500 h avec
les lubrifticants synthéques. Si les
conditions d’utilisation du com-
presseur sont défavorables, et de
toute fagon aprés profongd, il
ast parfois ndcessaire de procéder
a4 des vidanges plus fréquentes
car I'altération de Fhuile résulte
non seulament des conditions de
fonctionnement, mais aussi du
temps' Une vidange compldte
toutes les 300-500 h {ou 6 mois
& défaut de ce total d'hueres de
fonctionnement) est non ssule-
meant souhaitable, mais encore
glle constitue une bonne assur-
ance contre l'accumulation de
crasses, boues at déchets oxydés
d’hydrocarbures.

ATTENTION : Le nivesu d'huile
du compresssur ne doit jamais
monter su-dessus duy milieu du
viseur. Faire Vappoint axclusive-
ment si ls niveay chute au bas
du viseur moteur A Varrét.

compléterment la

séparatrice, les
réfrigérant
vidange totale

Vidanger
bouteille
tuyauteries et le
d'huile. Aprés

ALLGEMEINES

Der Kompressor ist bei der
Auslieferung mit einer fir 500
Betriebsstunden ausreichenden
Olmenge gefiillt. Vor der ersten
Inbetriecbnahme  eines neuen
Kompressors immer den Olstand
kontrollieren. Wenn das (I aus
irgendeinem Grund abgelassen
wurde, muBl der Kampressor vor
der Weideraufnahme der Arbeit
mit reinem, frischen Ol aufgefiillt
werden.

KOMPRESSOROLWECHSEL

Nach 500 Betriebsstunden {oder
2500 Stunden bei synthetischer
Schmierung) ist ein Olwechsel

vorzunehmen.ungiinstigen Einsatz-

bedingungen  oder  ldngeren
Betrisbsunterbrechungen kann
haufigerer Olwechsel erforder-
lich werden, da das Ot im Lauf
der Zeit seing Wirkung verliert.
Es wird regetmiBiger Olwechsel
alle 300 bis 500 Betriebsstundan
{oder mindestens alle sechs
Monate) empfohlen, da auf diese
Weise die Ablagerung von
Schmutz. Schlamm und Oloxy-
dationsprodukten ausgeschaltet
wird. '

ACHTUNG : Olstand nie iiber
die Mitte des Schauglases hinaus
staigen lassen.

Druckspeicher-Abscheider, Rohr-
leitungen und Olkiihler ganz
entleeren. Danach die AblaB-
schrauben wisder gut schlie3en.
Wann das {1 sofort nach
Abstellen des Kompressors
abgelassen wird, sind die meisten

GENERALITA

H compressore & consagnato con
olio sufficiente per te prime 500
ore di funzionamento. Prima
della messa in moto verificare

sempre il livello olio. Se |'olio
¢ stato vuotato per una raglone
qualsiasi, ripristinare il livello

con olio nuovo e pulito.

CAMBIO OLIO
COMPRESSORE

Cambiare I'olio 500 ore d'eser-
cizio {0 2500 se si usa un lubri-
ficante sintetico). Se il
motocompressore & stato sotto-
posto a impieghi gravosi o &
rimasto a Jungo fermo, pud
essere necessario diminuire il
periodo tra | cambi olio. L'alio
infatti si altera con il tempo a in
condizion di uso severe. | cambi
olio effettuati regolamente ogni
300 - 500 ore {in ogni caso non
oltre & mesi} sono una buona
precauzione per evitare
I"accumulo di sporcizia, scaglie o
prodotti derivanti dall'ossida-
zione dell’olio.

ATTENZIONE : It livello dell’
olic compressore non deve mai
superare il centro del vetrino
spis. Aggiungere olic s¢ #
livello dell'olio, 3 macchina
ferma, sflora it bordo inferiore
del vetrino spia.

Svuotare completamente il
serbatoio-separatore, le tubazioni
e il radiatore dell’olio, Riawvi-
tare il tappo a semario.
Eseguendo questa operazione
con Folio ancora caldo o

GENERALIDADES

En primer lugar el compresor
contiene una cantidad de aceite
suficiente para 500 horas de
functionamiento. Controlar
siempre el nivel de aceite antes
de poner en marcha un com-
presor nuevo. Si, por cual-
quiera razén que sea, la unidad
ha sido wvaciado, es necesario
llenaria con aceite nuevo y limpio
antes de ponerla en marcha,

CAMBIO DE ACEITE DEL

.COMPRESOR

Se debe cambiar el aceite
desples de 500 horas de
operacidn (0 2500 horas si se ha
usado un lubricante sintético). Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
o si han habido largos peridos de
paradaes posible que este cambio
sea necesario anfes, puesto que
el aceite se deteriora tanto por el
tiempo como por condiciones
adversas. Cambios de aceite cada
300500 horas {o seis meses
segin lo que ocurra primero}
son no sblo deseables pero
también un buen seguro contra
las acurmnulaciones de suciedad,
sedimento o productos de aceites
oxidados. .

ADVERTENCIA Asegurarse
que sl nivel de aceite del com-
presor nunca esté mis srribs
quy ol centro del indicador. Sélo
sfiadir aceits cusndo ol nivel ss
encusntra ol fondo del indicador
cuando {s unidad se encuentra

.parada,

Lle bl

G AR5 e e ae fansll
L A S RV R
T S N S S Ty
R SN 1 IRy AN
e IR Y
betall vy ki

R e I
S Bl Yol Ll
e lias) et Bl Ml
S R g (eandl
o2 3 hilal bas
T J i VS 7 L R
S oA e LS L
R R WRE VIV BRI
N T I TUR VA
K s T;.!;.." ;_:_J-.i 2
e LS 4y el 8 s v
MBI LY PN L ER Y
saf ds ar s o L ki
S RO RN R ]
. kSl
Sty S e st
ke S a Uikdaa gl Y RiLAY
(EU [RRCEE RO I-Ch R
A S 4] gt s
Y RN | VIS PP 1 Y
C s

v el LY e WS O
EOTIREC U IFYNTRE (Y
sl J.x,;_.;l ;4.;.,!1 ks s
@Bl el e aSTy iy jadl

.0

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION SCHMIERUNG LUBRIFICAZIONE LUBRICACION &_J_,:JI
sion and, therefore, will drain du groupe, remettre et bloquer  Schmutzstoffe in  Suspension svuotamento  richiede meno Drenar  completamente el i) oS b g )y e
more resdily. les bouchons de vidange, 1§ est und laufen daher leichter ab. tempo ed eventuali impurita receptor-separador, as yuberias

CAUTION : Shorter il change
intorvals may be necessary if
unit is operated under adverse
conditions. ’

WARNING : DO NOT, under
any circumstances, remove any
drain ptugs, or the oil filler plug
from the compressor lubricating
and cooling system without first
making sure the air receiver sys-
tem has been completely relieved
of all air pressure,

CAUTION : Some 0il mixtures
are incompatible, and resuft in
the formation of varnishes, shel-
lacs, or lacquers which may be
insolzhle. Such deposits can
causs serious troubles including
clogging of the filters. Whaere
possible, try to avoid mixing oils
of the same typa but different
brands, A brand change is best
made at the time of a complste
oil change.

ENGINE LUBRICATING QIL

Refer
Manual.

COMPRESSOR LUBRICATING

AND COOLING OIL
RECOMMENDATIONS

to Engine Operator's

Alternate  lubricants should
conform to the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Care should be
takan to ensure that all down-
_ stream components will bs com-
" patible with synthetic lubricants.

souhaitable de vidanger apnds
une période de fonctionnement
appréciable, car le gros des
sédiments est alors en suspension
ce qui en favorise I"écoulement.

ATTENTION : Eventuellemant,
raccourcir Ja périodicité des
vidanges dans des conditions de
fonctionnement défavorables,

DANGER : EN AUCUN CAS il
ne faut déposer un bouchon
lvidange ou remplissage) relevant
du circuit de graissage du com-
presseur ou celui de refroidisse-
ment sans s'assurer au préalable
que la bouteille d'air est totale-
ment détendue.

ATTENTION . Certains mélanges
dhuife sont incompatibles, ils
entraihent la formation de
vemis, de gommes ou de laques
risquant d'dtre insolubles. Ces
dépdts peuvent entrainer des
dommages graves {colmetage des
fittres . . .}. S'abstenir dans toute
la mesure du possible de
milanger des huiles de méme
type mais de marques dif-
férentes. Mieux vaut changer de
maerque d'huile au momentd’une
vidange complita.

6 mois si cette période intervient
e&n premier,

S'il est fait usage d'une huile

conforme MIL-L-46152 ou
DEXRON ihuile hydraulique
pour boiles asutomatigues),

vidanger et faire le plein d'huile
nueve toutas les 500 h de fon-

ACHTUNG : Bei ungiinstigen
Betrishsbodingungen ist hiut-
igorer Olwechsel  erforderlich,

WARNUNG : ERST DANN die
AblaBschrauben oder den Ein-
fiillverschluB von der Schmier-
und Kihlanlage des Kompressors
losschrauben, wenn der Druck
im Druckspeicher vollsténdig
abgebaut wurde.

ACHTUNG : Gewisse Olsorten
sind inkompatibel und fiihren
zur Bildung von unidslichen
Lacken, Schellack oder Firnis-
produktan. Diese setzen sich ab
und kénnen zu schwerwiegenden
Stéwrungen, ' unter  anderem
Filterverstopfungen, fiibren.
Wenn migltich immer gleiche
Otmarken  verwenden.  Die
Umstellung auf das O aines
anderen Herstellars eorfoigt am
besten ©  beim komptetten
Olwechset.

MOTOROL

Siehe einschligiges Motorhand-
buch.

KOMPRESSQRSCHMIER-
UND -KUHLOL

Die Schmiermittel missen den
Angaben der Tabelle “‘Olvor.
schriften”, entsprachen.

ACHTUNG : Sicherstellen, dalt
sich  alle  nachgeschalteten
Bauteile mit kinstlichen
Schmiermittein vertragen.

si troveranno ancora in s0spen-
sione.

ATTENZIONE : Con impiaghi
gravosi  pud essere necessario
cambiare olio compressore con
mapgior frequenza.

PRECAUZIONE : Non svitare
mai nessus tappo di svuota-
mento c© di riempimento prima
di essere sicuri che qualche
circuito non sia in pressione.

ATTENZIONE : Le miscels di
olio diversi sono spesso incom-
patibili, ne deriva infatti la
formazione di vernici, morchie o
facche insolubili. Tali formazioni
sono causs di cattive funziona-
mento & intasano i filtri. Se
possibile evitare di miscelare
olio anche simili.

OLIO MOTORE

Seguire ‘e
castruttore.

prescrizioni  del

LUBRIFICANTI
RACCOMANDATI PER IL
GRUPPO COMPRESSORE

Nefla tabella seguent@ sono
elencati § tipi di olio racco-
mandati per la lubrificazione,

" ATTENZIONE : Tutto cid che

viene a contatto con |'olio deve
ossereé  compatibile con i
lubrificanti sintetici.

-y el enfriador de aceite. En

cuanto se ha vaciado completa-
mente el compresor, volver a
colocar los tapones de purga,
asegurandose que estan bien
apretados, Si el vaciado se realiza
inmediatamente  después de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontraran en
suspension y resultard mas facil

. drenarlos rapidamente.

ADVERTENCIA : Los intervalos
antre cada cambio de aceite
daberan sar més cortosen &l caso

de trabajo en condiciones
desfavorables.

ATENCION : Cualguiera que
sean las condiciones NO

QUITAR NUNCA el taptn de
llenado del sistema de lubri-
cacion y rafrigeracién del com-
presor sin asegurarsa previamente
de que no existe presién alguna
de aire en el sistemade recepcidn
de aire.

ADVERTENCIA : Ciertas mez-
clas de aceites son incompatibles,
y pueden resultsr formacionss

de barnices, lacas, etc. que
puaden ser insolubles. Tates
depbsitos pueden ocasionar

serios daflos, tales como atescos
en los filtros. Evitar en todo lo
posible las mezclas de aceites del
mismo tipo pero de marcas
diferentes. Un cambio de marca
debe efectuarse cuado se cambie
el aceite por completo.

NS PRI KNP
IS ey i § el ¢ il
. il

PUCRY (PO TR e
o ) Lits 3 131 &5, 2 )
RO VRS N PR |
NYRURBCHUR PR ) Rt
I NPT R P WP U
B e A
NG asih S Lelall ) s_l.-.l.‘.
it e oo LS Jaaeadl iad
. ;I_,,'sl

S st S D
3 oy Al ok drgall
L) g R gl i, Y s o
PRV NN RN T Y é..Ul
5 G\ L i |yl S
. _S: JURPR R P A B
AS e o i e é:\.i: Ja
t,J‘_.-.m__p-nlS,bhl—‘
a0 by Lail 5%y
C A S a2y

2 G5 o
Bl s ot S
Xy G5 sy ey
. hital)

o At ol Bl o ok
:‘_'_..u'_-\ 3 el Shisl d
_hilah .}-",'-‘ list
.l},_.‘-,‘lc,;,;.i e aSlll e 4
o Bl I gl g s
sl sAalsl

o1

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

AMBIENT TEMPERATURE
125°F (51.7°C)
1o
-10°F (-23.3%)
USE LUBRICANT:
MIL-L-46152 — SAE 10W
or
MIL-L-2104B —SAE 10W
or
DEXRON or DEXRON
It AUTOMATIC TRANS-
MISSION FLUID

AMBIENT TEMPERATURE
-10°F (-23.3%)
to
—80°F (-45.6°C)
USE LUBRICANT
**MIL-L-236998B

{Synthetic Lubricant)
*** MIL-L-46167
{Sub-zero Arctic Lubricant)

Ascertain  that MIL-L. 46152
lubricants meet APl Class CC
only and not CD.

**EIMIL-L-23699B — Lubricants
which meet this specification are
used in most jet aircraft engines
and should be available world-
wide.

“4SMIL-L468167 — is imended
to supersede Federal Specifica-
tion APG No. 1 (Aberdeen
Proving  Ground Purchase
Description No. 1) APG No. 1 is

- the current designation for sub-
zero arctic lubricants,

cionnemant ou tous les 6§ mois
si cette période intervient en
premier.

HUILE MOTEUR

Voir la documentation du con-
structeur du moteur.

RECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Les différents lubrifiants devront
étre conformes aux exigences du
tableau '‘Lubrifiants compres-
seur’’.

ATTENTION : S'assurer de |a
compatibilité avec les lubrifiants
synthétiques, de chaque com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
125°F (51.7°C)
y
~10°F {--23,3°C)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
ou
MIL-L-2104B — SAE 10W

ou

HUILE HYDRAULIQUE POUR

TRANSMISSIONS AUTO-
MATIQUES DEXRON ou
DEXRON I

UMGEBUNGSTEMPERATUR
51,7°C bis —23,3°C
MIL-L-46152 — SAE 10W
oder
MIL-L-2104B — SAE 10W
oder
DEXRON oder DEXRON
I fiir AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
-23,3°C bis —45,6°C
**MIL-L.-236998B
{Synthetisches Schmiermittel)
"UMIL-L-46167
{Arktik-Schmiermittel}

Nur Ol der Spezifikation
MIL-L-46152 nach API-Kiasse
CC, nicht CD, verwenden.

**MIL-L-23699B — Derartige
Schmiermittel kommen weit-
gehend in Disentriebswerken
zur  Anwendung und sind
aligemein verfiigbar.

***MIL-L-46167 — Tritt an die
Stelle von Federal Specification
APG Nr. 1 (Aberdeen Proving
Ground Purchase Description
Nr. 1}, gegenwirtige Spezifika-
tion fir Arktik-Schmiermittel.

Bei Umgebungstemperaturen
iber 51 ,7°C oder unter ~45,6°C
lassen Sia sich von Ingersoll-Rand
beraten.

DEXRON - Eingetragene
Schutzmarke von General
Motors Corp.

ON TEMPERATURA
AMBIENTE DA
1259F (51,79C}

a
—10°F {—23.39C)
USARE OLIO CON
SPECIFICHE

MIL-L-46152 — SAE TOW

oppure

MIL-L-2104B — SAE 10W

oppure

DEXRON o DEXRON 11

PER TRASMISSION!
AUTOMATICHE
CON TEMPERATURE
AMBIENTI DA
~10°%F (-23.3°C)
a
—50°F {—456°C)
USARE OLIO CON
SPECIFICHE
**MIL-L-23699B
oppure
Y4 MIL-L-46167

Verificare che 1'olio MIL-L-
46152 corrisponda alla classe
CC e non CD detle specifiche
API.

Ghi otii con specifica ** MIL.
L-23699B vengono usati per i

motori degli' aviogetti. Sono
percid disponibili in tutto il
mondo,

ACE!TE DE LUBRICACION
MOTOR

QObsérvense las instrucciones det
manual de mantenimiento del
maotor,

ACEITE DE LUBRICACION Y
REFRIGERACION COMP-
RESOR RECOMENDACIONES

Otros lubricantes deberan ser

.conformes a las especificaciones

que se encuentran en el Cuadro:
Lubricantes del Compresor —
Especificaciones.

ADVERTENCIA: Tenga cuidado

que todos los componentes sean
compstibles con lubricantes
sintéticos.

TEMPERATURA AMBIENTE
1259F {51.7°C)
a
--10°F {(—23.3°C)
USE LUBRICANTE :

MIL-L46153 — SAE 10W
o
MIL-L-21048 —~ SAE 10W
o
DEXRON o DEXRON I}
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F {—23.39C)

a

—50°F {-45.6°C)
USE LUBRICANTE

' *MIL-L-23699B
(Lubricante sintético)

FAYMIL-L-46167

{Lubricante para temperaturas
glaciales de menos de cero)

g
a3yl 4l
ax s 01 V) Zulp b deps VYR
(A g
oM
AR e R R
Y
CER e

__]‘l--L. Aial & Ure é.ﬂl
P Y RV CLPVRE S AT |
- sl Ve 2l
o
e b Sleal il
g Zilialge Ly TV
- o Ve S
K
VYT [ TP Ry ST I
S S
Y .',‘}’__Q; ,i
Caal) )t L2
Y\'.\'-)'._:,.;,;’J_-" e
(s A3

-t
PR L RR R B e
(e

AA L

c e bkl e Gl gl
(pvass Dy T Teay
;_.'__‘!';......' — ‘_'J";_-T.i S ‘-;
Al Ly Uy ___':-J.
.

L g R Lo

oM BN N e AU

OCEE LR V-1 S VI IR VL
'y LAk fa! wa
v'-"“ * |_’_ J_ -
. K L H
Al e I - —tat

LN e

o2

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

34531

For temperatures above 126°F
i51.79C) or below -50°F
(—45.6°C), please consuh IR

Customer Service Department.

DEXRON — Reg. T.M. of
General Motors Corp.

TEMPE RATURE AMBIANTE
—10°F (-23.3°C)
a
—50PF (-45,6°C)
UTILISER UN LUBRIFIANT :
** MIL-L:23699B
{Lubrifiant de synthése)
4 MIL-L-46167
{Lubrifiam pour climats

articques, gel permantent}

Lubritiznts MIL-L-46152 obliga-
toirement canformes APl classe
CC a I'exclusion de |a classe CD.

=4 MIL-L-236998B — Lubriti-
ants utilisés dans la plupart des
moteurs d’avions & réaction, en
principe disponibles dans e
monde entier.

**t MIL-L-46167 — Lubrifi-
ants desinés 3 remplacer la
spécification fédérale APG No.1
{Aberdeen Proving Ground Pur-
chase Descripticn No. 1} APG
No. 1 est actuellement ta
désignation des lubrifiants pour
ctimats artiques {gel permanent}.

En ce qui concerne les tempéra-
tures supérieures & 1250F
{51,7°C} ou inférieures A
—50°F {-45,6°C), s'adresser au
service aprés vente Ingersoll-
Rand.

DEXRON — marque déposée
General Motors Camp.

¥ MIL-L-46167 — E’ |3 speci-
fica sositutiva della specifica
federale APG No, 1, che indica
normatmente + lubrificanti da
utilizzarsi con  temperature
artiche,

Per temperature superiori a
125°F (51.79C) o inferiori a
—50°F (—456°C), consultare
I'assistenza  tecnica Ingersoll-
Rand pid vicina.

DEXRON — Marchio Deposi-
tatc della General Motors Co.

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
del APly no CD.

*** Mil-L-23699B — Lubricantes
conformes a esta especificacion
se usan en {a mayorid de aviones
jet ¥ se podrin comprar er todas
aprtes de! mundo.

*i* Mil-L46167 estad previsto
para sustuir alas especificaciones
APG No. 1 {Aberdeen Proving
Ground Purchase Description
No. 1). APG No. 1 es lIa desig-
nacion corriente paralubricantes
aptas para condiciones glaciales
menos de cero.

Para temperaturas mas altas que
125°F (51.7°C) o menares que
—50°F [—-456°C) sirvase con-
sultar el Departmenio |-R
Servicio para Clientes.

DEXRON — Marca Registrada
de la General Motors Corp.

Aol dl e Wes G A e
gt -
Pl ) YTRAY S L

o -

e 2l 5 Las

e R L s

. Y

Saeaie £IVRY I A e

SR P SV

T =T I P S Y
%

- [ I ST L PR,

“'_-"——-‘" e y Nl et =

e et el R o
el Ja Byl e
B S di

3

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llalt
GENERAL GENERALITES ALLGEMEINES GENERALITA’ GENERALIDADES Ll bl
The service/maintenance chart Le tableau d'entretien présenté In diesem Abschnitt werden die Netla tabella manutenzione/ El cuadro de mantenimiento Sl Bealfst bhe

shown in this section indicates
the various components descrip-
tion and the intervals when
maintenance has to take place.
Qil capacities, etc., can be found
in the general data. Any specifi-
cation or specific requirement
on preventive maintenance tor
engine refer to Engine
Instruction Manual.

1. SCAVENGER LINE

The scavenge line runs from the
drop tube in the centre of the
separator tank cover to the
orifice elbow fitting located in
the air end rear bearing housing.
Check orifice and hases at every
service as a blockage will cause
ail carryover.

2. COMPRESSOR OQIL
FILTER

Change the compressor oil filters
at S50 hours, 150 hours and
thereafter every 500 hours or
every six months whichever
cames first.

To service the oil filter it is
necessary to shut the unit down.
Wipe off any external dirt and
oil from the exterior of the
filter to minimise any contami-
nation entering the lubrication
system,

Turn the spinon filter
element counterclockwise to
remove it from the filter housing,

dans cette section indique les
différents composants et les
intervalles auxquels ils doivent
étre entretenus. Les capacités
d’huile, etc. . ., se troubent dans
les caractéristiques générales.
Pour les caractéristiques et
V'entretien du moteur, sereporier

au  manuel d'instructions du

mmel._lr.

1. CIRCUIT DE
RECUPERATION

La ligne de récupération va du
tube viseur au centre du cou-
vercle du réservoir séparateur, 3
I'orifice du montage en coude
situé au boltier de roulement
arriére  d'échappement d‘air.
Vérifier lorifice et les canali-
sations souples Aachaque ent-

retien comme wun bouchage
entrainera un  débordement
d'huile.

2.FILTRE A HUILE
COMPRESSEUR

Changer les filires a huile du

aprés 50 heures, 150 heures et
toutes les 500 heures ou tous les
6 mois dépendant lequel des
deux arrive d’abord.

Pour entretenir le filtre 3 huile,
il est nécessaire d'arrbter
Fensemble. Essuver de ['extér-
jeur du filtre toute saleté
extérieure ot toute trace d'huile
afin da minimiser toute con-
tamination qui pourrait péné-
trer Je systéme de lubrification.

verschiedenen  Intervalle  zur
Wartung beschrieben. Die
Wartung des Motors sollte nach
Angabe des Herstellers erfolgen.

1. OLRUCKLAUF!
ABSCHEIDER

Die Spilleitung verliuft direkt
vom Tropfréhrchen im Deckel
des  Abscheidekessels zum
Knigstick-Fitting im luftsaitigen
Lagergehduse.Mundstiicke und
Schlauche bei jedem Service
untersuchen, da Verstopfungen
2u Olibertrag fiihren.

2. KOMPRESSOROLFILTER

Die Olfilter des kompressors
nach 50 Studen, 150 Studen
und danach alle 500 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters muig
die Maschine abgestellt werden.
Zum Schutz gegen die Kontam-
ination der  Schmieranlage
Schmutz und 1 von der Aulen-
seite des Filters abwischen,

Filterelement nack links
drehen und aus dem Gehiuse
nehmen.

ACHTUNG : Licwartige Rick-
stinde am Filterelement deuten
auf eine unrichtige Olspezifika-
tion hin. & sofort wechseln,
Siehe Abschnitt 3 der Betriebs-
anleitung.

riparazione sono descritti i vari
gruppi componenti del moto-
compressore e fa frequenza con
cui si devono effettuare le
operazioni -di manutenzione. Per
specifiche o dati caratteristici
relativi at motore riferirsi all
manuale di istruzione del
muotore,

1. TUBO DI RECUPERO

1! tubo di ricupero collega il
tubo di scarico situato nel
centro delta cisterna  di
separazione con il raccordo a

gomito  situato  sull'alioggio
posteriore dei cuscinetti del
gruppo COMPpressore, |
raccordi ed i tubi flessibili
vanno sempre controllati

durante la fase di manutenzione,
in_guanto un bloceo qualsiasi
verrebbe a causare uno scarico
d’olio.

2 FILTRO OLIO
COMPRESSORE

Sostituire i Filtri del.olio del
ogni 50 ore, ogni 150 ore e
quindi ogni 500 ore oppure
sej mesi, secondo  quale
intervallo viene a scadere prima.

Per effettuare la mantenzione
della cartuccia del ‘olic &
necessario fermare il motare.
E necessario inoltre pulire
dall’esterno  defla  cartuccia
qualsiasi eccessc d'olio o
frammenti di sporcizia, in modo
da minimizzare il pericolo di
contaminazione del sistena
lubrificante.

presentado enestaseccion indica
los diferentes componentes v 10s
intervalos en los cuates deben ser
mantenidos. L.as capacidades del
aceite, ete, se encontraran en los
Datos Generales. Cualquier
especificacion o0 requerimientos
especificos para el manteni-
miento preventivo del motor
sirvase consititar ef manuat de
instrucciones del motor.

1. CIRCUITO DE
RECUPERACION

El circuito de recuperacibn
va desde el tubo de caitla en el
centro de la tapa del tanque
separador hasta el conectador
acodado del orificio que se
encuentra en el carter del cofi-
nete posterior del compresor,
Haga un chequeo del orificio y
las mangueras durante cada
servicio de revisibn : una ob-
struccibn causard un arrastre
de aceite.

2. FILTRO DE ACEITE DEL
COMPRESOR

Cambie los filtros de aceite del
a las 50 horas, 150 horas y des-
pués cada 500 horas o cada seis
meses segiin lo que suceda pri-
mero.

Durante el servicio de man-
tenimiento del filtro de aceite
es necesario parar la maquina,
Limpiar todas las acumulaciones
de suciedad o aceita del exterior
del filtro con el fin de reducir
cualquiera impurificacion que
pueda entrar al sistema de lubri-
cacibn,

daY i i PR
R e sl
Do S A | B Biall
Dl e i REERE

B T R LRl
i - — o

Lan! o Lhs al oaai s
1

LLEAR S A P R S ars |

L e .;_‘_‘J;\".-__'S oty
5 - >

wSH G L
—

..J)..-YI P SaE c__{]l L o
S ehé by 4 s dt U
a3 L) it §a5 S5 0 el
CAA G A s
LT R N S R PR
Ty Blddl 5N Dls s

RO e

R S T T S - . S0

SRR L LR AU R
[A ISR V2 B T U

. :Ll" :_.E.u
LA e

,'}--é-i" gl DAt
E . R aa =

RRWLE SN BN

G

¢

-‘|‘-f......4|
2 C

et

S e gy a8t s
P R DL o 1 c.t._.&'
Mty e,k

STl Sl
ROV R DU R | R

S
I PR BT B g e

.0

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Tlowadl

CAUTION : If thore is any indi-
cation of formation of varnishes,
shellacs or lacquers on the oil
filter elemant, it is 8 warning that
the compressor Jubricating and
cooling oil has improper charac-
tevristics and should immediately
be changed. Refer to Section 3,
Lubrication in the Operstor's
Manual,

2. Clean filter gasket contact
area.

Install new filter by turning
element ctockwise until gasket
makes initial contact, Tighten
an additional % to % turns.

Start engine and check for
leaks before placing unit back
into service,

3. COMPRESSOR OIL
SEPARATOR ELEMENT

Normaily the separator element
will not 5equire periodic replace-
mem provided the air and oil
filters are properly maintained.

4. COMPRESSOR OIL

Any oil change must take place
every 500 operating hours or
every six months, whichever
comes first.

Add oil only if level falls to the
bottom of the sight gauge when
compressor is shut down,

5. TYRES/TYRE PRESSURE
Data

See Section General

Tourner la cartouche con-
somnable dans le sons contraire
des aiguilles d'une montre pour
la déposer de la téte de filtre,

ATTENTION : En présance de
dépdts de vernis, de gommes ou
de laques sur I'élément filtrant,
procéder immédiatament 3 la
vidange de ['huile car ces
matidres constituent autant de
signas que I'huile de graissage-
refroidissement du compresseur
est non conforme. Se reporter
4 la section 3 Graissage du
présent manuel. .

2. Nettoyer la surface de con-
tact du jaint du filtre.

Poser un filtre neuf en
tournant la cartouche dans le
sens des aiguilles d'une montre
jusqu'a ce que le joint fasse
contact. Serrer plus loin de 1/2
ou 3/4 tour.

Faire démarrer te moteur
et contrdler I'étanchéité avam
de remettre le groupe en service.

3 ELEMENT SEPARATEUR
O'HUILE COMPRESSEUR

En principe I'élément séparateur
ne ngécessite aucun rempalce-
ment périodique pour autant
que l'entretien des filtres & air et
3 huile soit correct.

4  HUILE COMPRESSEUR

Vidange d'huile toutes les 500 h
de fonctionnement ou tous les 6
mois si cette période intervient
en premier.

2.  Kontaktflichen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann  1/2- bis 3/4-Drehung
weiter festdrehen.

Motor antassen und vor
Weiderinbetriebnahme des Kom-
pressors  auf  Undichtigkeit
priifen.

3. KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Solange Lufr- und Oflfilter ord-
nungsgemal instandgehalten
werden, erfordert diese Einheit
im aligemeinenkeine regelmaBige
Erneuerung.

4. KOMPRESSOROL

A1 alle 500 Stunden oder
mindestens alle sechs Maonate
wechseln.

_ACHTUNG : &1 niemals iber

die Mitie des Schauglass hinaus
ansteigen lassen. Nur dann nach-
fillen, wenn das O bei Abstellen
des Kompressors bis auf den
Boden des Schauglases sinkt.

5 REIFEN/
REIFENDRUCKE

Siehe : Allgemeine Daten

Smontare il filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro laformazione di vernici,
morchie o lacche, I'olia ha subito
alterazioni significative e deve
immediatamenteesserecambiato.

2. Pulire ia superficie di con-
tatto della guarnizione del filtro.

Montare un filtro nuovo,
avvitandolo in senso orario fino
ache laguarnizione sia a contatto
con la sua sede. Serrare poi a
mano per 1/2 o 3/4 di giro.

Mettere in moto e verificare
che non vi siano perdite.

3 ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

Normalmente il filtro separatore
non richiede sostuzioni
periodiche, se i filtri dell’ aria
e dell’ olio sono stati oggetto di
una buona manutenzione.

4 OLIO COMPRESSORE

Deve essere sostituito ogni 500
ore oppure agni 6 mesi.

ATTENZIONE : Il livello non

. deve mai superare il centro del

vetrino spia. Aggiungera olio solo
s8, a macchina ferma il livelfo
& molto basso rispetto al cantro
det vetrino.

Girar el elemento det filtro
en el sentido contrario a las
agujas del reloj con el fin de
sacarlo del carter del filtro,

Verificar que las juntas del
filtro esten libres de suciedades
y dafos. Limpiar o reparar si es
necesario,

ADVERTENCIA : Si hay cual-
quier indicacion de ls formacion
des bamices o de lacas on el
alemento del filtro de aceite esto
sefial de alarma indicando que el
aceite tubricants y refrigerante
del compresor contisne caractesy-
isticas indebidas y que es
preciso cambinrla de inmediato.
Vea Seccion 3, Lubricacion, en
el manual del opsrador.

2. Limpie el area de contacto
de la junta del iiltro,

Instalar un filtro nuevo,
girando el elementoen el sentido
de las agujas del reloj, hasta que
la junta haga contacto inicial.
Apretarto con un giro adicional
de 1/2 a 3/4 vuehta.

Poner en marcha el motor
vy comprobar que no hay tugas
antes de volver a poner la
unidad en servicio.

3. ELEMENTO SEPARADOR
ACEITE COMPRESOR

Normalmente el elemento sep-
arador no necesitara reemplazo
periodico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

4, ACEITE DEL COMPRESOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

Al helall 3y o )
B Ry RN R
S 3 A T e e

[t

o ewiom AV adals e - T

o e m—

L - .

. 2 PP -

Padl P e AR rae e

- S S R R L
S

et AL b .

L SRR BT, VS
RETECS

Aastall oy Lab as ¥

S I T £
. . TS ‘
Fad a2 Wl L R o e S

[ R

v M g A GV g
e I L e

o e Ladagt 13l ..Lu‘..i'u

caRX A sl W
W e haellall

Y bas SUBY e

LT Y )
-

o1

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lilwa)
6. RUNNING GEAR ATTENTION : L'huile ne doit §. RADLAGER DES 5. PRESSIONE seis meses segun lo que ocurra bt 2y s
WHEEL BEARINGS jamais monter au-dessus du LAUFWERKS PNEUMATICI primero, T el Lie
Should wed , miliev du viseur. Faire 'sppoint . - -
ould be packed ewery twelve e <clusivement si le niveau chute Alle 12 Monate mit Lagerfen Verdi : Caratteristiche generall.  ADVERTENCIA : Es impres- oo o2 AT 1S Lagis g

months using wheel bearing
grease (conforming to specifica-
tion MIL-G-10924},

7.  ENGINE FILTERS/OIL
FILTER/FUEL FILTER

All must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual.

8. PROTECTIVE 5HUT-
DOWN SYSTEM

Constists of;

A.  Air discharge temperature
switch. Qil pressure switch belt
break switch.

Check switches every three
months for correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil pressure switch should

operate a 1 bar, the compressor ~

temperature switch should

operate at 120%C.
9. BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
frolyte lewe! within the cells.

au bas du viseur, compresseur 4
I"arvét,

5 PNEUMATIQUES-
PRESSION

Voir la section Caractéristiques
générales.

¢. ROULEMENTS DES
PIGNONS MOTEURS

Garnir tous les 12 mois en utili-
sant une raisse' pour roulements
de roues conforme MIL-G-
10924.

7. FILTRES DU MOTEUR/
FILTRES A HUILE/
FILTREA
COMBUSTIBLE

Tous doivent étre entreteénus
selon les instructions et comme
prévu dans te manuel d"opéracion
du moteur et d’entretien.’

8. SECURITES ENTRAIN-
ANT L'ARRET DU

GROUPE
Ce sont :
A Contact de température

de décharge d'air. Contact de
pression d’huile, contact de rup-
ture de courroie,

Vérifier tous les 3 mois le fon-
ctionnement de ces sécurités.

Une fois par an, contrdler le

thermocontact dans un bain
d'huile chauffée aprés I'avoir
déposé.

nach MIL-G-10924 stopfen.

7. MOTORFILTER/
OLFILTER/
KRAFSTOFFILTER

Die Wartung derselben ist It.
Anweisung und Angsben im
Motorhandbuch und Wartungs-
buch zu erfolgen.

8 SICHERHEITS-
ABSCHALTSYSTEM

Bestehend aus:

A, Luftaustritts-Temperatur-
wichter. Oldruckwichter, Rie-
menbruchwachter.

Funktion der Temperatur- und
Druckwachtar atle drei Monate
kontrollieren,

Der Oldruck wichter mu 1 bar,
der Kompressortemperatur-
wiichter bei 120°C ansprechen.

13. BATTERIE

Batterie- und Kabelklemmen
sauberhatten und zum Schutz
gegen Korrosian leicht einfetten.
Fir den richtigen Elektrolyt-
stand in den Batteriezellen
sorgen. Die Halterung mulB fest
genug sitzen, um Verschieben
der Batterie zu verhindern.

ACHTUNG : Vor allen Wartungs-
oder  Reparaturarbeiten die
Batteriekabel abtrennen.

6. CUSCINETTI RUOTE

Ingrassare ogni 12 mes) con
grassn per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924,

7. FILTRI MOTORE/
FILTRI DELL'OLIOD/
FILTRO CARBURANTE

Tutti questi filrivanno esaminati
e sostituiti secondo le istruzioni
e gli intervalli di tempo elencati
nel manuale di manutenzione e
funzionamento del motore,

8. DISPOSITIVI
D'ARRESTO DI
SICUREZZA

Si cdistinguono in

A, Termosato per scarico
aria. Pressostato  olio, Inter-
ruttore di rottura cinghia.

Controllare i dispositivi  di
sicurezza almento ogni 3 mesi,

L'interruttore per la temperatura
dell'alic dev’ essere in grado
d'entrare in funzione alla pres-
sione di 1 bar.

La pressione del‘olio dev'assere
di 1 bar; il termostato del
compressore deve entrare in
funzione a 120°C.

cindible que el nivel del aceits
nunca se sncuentre rnis arriba
del centro del indicador. Afiade
aceite sdlo cuendo el nivel s
encuentre en ol fondo del
indicador cusndo o compresor
esta parado.

5. NEUMATICOS/PRESION
DE NEUMATICOS

Véase Seccion : Datos Generales

6. COJINETES DE LAS
RUEDAS DEL TREN
RODANTE

Deberan ser empagquetados cada
doce meses usando grasa lubri-
cante para cojinetes de ruedas
que conforma a la especificacion
Mil-G-10924.

7. FILTROS DEL MOTOR/
FILTRO DEL ACEITE/
FILTRO DEL
COMBUSTIBLE

Todos los filtros deben tener
senicios de revisiébn conforme
a las instrucciones y segun lo
proegramado en el manual de
operacitn y mantenimiento def
motor.

8. SISTEMA DE PARADA

PROTECTIVA
Consiste en :
A. Interruptor de tempera-

tura de descarga de sire.

_L;J. Sat) ZVoud Lle et

AR AR} -f-vLﬂ c..-L.':..oL.l'

pEAldl pie
Ny !
is _‘..x_.'.‘.‘.' fad ol [ e

Al

l
g -

__aa.;’-_u!‘f’-_

—n

. '_.’.:-.;.‘ _‘T‘;'—:,' Ll:_a
S SRV A

s Yl o gt . .
:L-Al‘ -t :3‘.4.- a’|_'.1- :L..z.-(i

ll 3 alei - . A
PSRN e R N

e,

A s~ e U
ok ...“L-‘g'” 5;',’- :l.:.u_- N ;Lg \

Lt ams VY

Ll ooy

AN LN T -~ PP

e Yk Lamlae iial LMK

h: . it reow M ] -

G SNV, At ralt wad

. . s

SR Wt meal Sl Ae
o o 2

-t
S

Sl Bl g

02'

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

The holddown clamp should
be kept tight enough to prevent
the battery from moving.

CAUTION : Always disconnact
the battery cables before parfor-
ming any maintenance or servica,

10. AIR FILTER ELEMENTS

The air filter elements should
be inspected daily. The restric-
tion indicator will show green to
indicate a serviceable filter. When
indicator shows red the glement
must be changed,

When changing elements, clean
inside canisters to maintain per-
fect sealing.

inspect all hoses and clamps on
“Clean Air" side. Any defects
should be corrected immediately
as neglect in this area will result
in early engine or air end failure.

In the event that a filter element
must be reused immediately,
maintenance of the element
should be performed as follows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the element. Mowve the
nazzie up and down while rotat-
ing the element. Be sure to keep
the nozzle at least one inch
(25.4 mm] from the pleated
paper.

CAUTION : To prevent damage
to the filter stemant, never
exceed a maximum air pressure

Le comact de pression d,bhuile
devrait s'actionner 4 1 bar, I8
contact de température du
compresseur devrait s,actionnar
4 120%.,

9. BATTERIE

Pour empécher la corrosion, les
bornes et les tétes de cibles de
la batterie doivent étre & tout
moment propres el graissées.
Rétablir systématiquement e
niveau d'Glectrolyte de chaque
élément. Le serrage des ferrures
de retenue doit suffire a
immobiliser {a batterie.

ATTENTION : Débranchement
obligatoire des cébles da batterie
avant touta intervention
d’entreatien.

10 FILTRES A AIR (Eléments)

Les éléments du filtre 4 air font
I'object d’'un contrdle quotidien.
L'indicateur de colmatage restera
vert tant que le filtre est bon &
I'usage. Quand  Iindicateur
deviendra rouge I'élément devra
dtre changé.

Quand on change les éléments,
nettoyer lintérieur des car-
touches afin d'obtenir un joint
parfait.

Inspecter toutes les durits et les
brides du cOte '"air propre”.
Toutes anomalies devraient étre
immediatement rectifiées
cornme toute négligence dans
cefte partie entrainerait une

10. LUFTFILTERELEMENTE

Lufttilterelemente taglich kon-
trollieren und immer darauf
achien, daR sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschitzt werden sollen,
missen die Luftfilterelernent
regelmiBig  erneuert/gewartet
werden.

Bei Madelien mit Verschmut-
zungsanzeiger steht die Anzeige
normal im grinen Feld und zeigt
die  Betriebsbereitschaft  des
Filters an. Wenn die Anzeige im
roten Feld steht ung der Kom-
pressor unter Vollast arbeitet,
das Filterelement wie foigt
reinigen oder wechseln:

Wenn ein Filterelement sofort
wiederverwendet werden mul,
wie falgt vorgehen:

Element gegen die normale
Stromungsrichtung  mit  Luft
durchbiasen. Dise auf- und

abwirtsbewegen, wihrend das
Etement gedreht wird. Dise

‘nicht naher als 25,4 mm an das

Element heranbringen.

ACHTUNG : Damit das Filter-
elament nicht beschidigt wird,
mit hochstens 6,9 Bar arbeiten.
Diese Art der Reinigung wird
dann empfohlen, wenn das Ele-
ment sofort wiederverwendet
werden solt, Gewaschene
Elemente vor dem Wiedereinbau
griindlich trocknen. '

9. BATTERIA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione. Mantenere
il corretto livello dell’ elettrofite.
Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti della
batteria.

A
ATTENZIONE : Staccare sampra

i cavi prime di procedere a
qualsiasi manutenzione [
riparazione.

10. FILTRI ARIA

Fli elementi filtranti devono
essere controllati giornaimente.

L indicatore d'ingoigo indica un
fittroin buone condizioni tramite
il color verde, Se it medesimo
indicatore presenta il color rosso
vuol dire che Velemento dev’
essere sostituito.

Quando  si  scambiano  ghi
elementi, é necessario oulire
interno della scatota filtro per
continuare ad avere una tenuta
perfetta.

Tutti i tubi flessibili e fascette
stringitubo dalla parte “aria
pulita®” vanno esaminate attenta-
mente rettificando subito un
quatsiasi difetto. Se non si segue
quest’ avvertenza si corre il
rischio d.avere dei guasti
prematuri syl motore o nel
sistema ad aria compressa.

MANTENIMIENTO

Para asegurarse que los inter-
ruptores estén funcionando bien
contrélelos cada tres meses,

Una vez al afio se debe controlar
el funcionamiento del interrup-
tor/temperatura, Saquelo de fa
unidad y pongalo en un bafio
de aceite caliente,

El interruptor de presibn de
aceite deberié funcionar a 1 bar,
8l interruptor de temperatura
del compresor deberia funcionar
a 120°C.

9. BATERIA

Mantenga los terminales y las
pinzas de los cables lmpios y
ligeramente cubiertos de gras
para asi prevenir la formacién
de corosion, Manteniga el nijvel
comecto  electrdlito  en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria,

ADVERTENCIA : Sismpre hay
que desconectar los cables ds la
bateria antes de hacer cualquier
trabajo de servicio 0 manteni-
miento.

ELEMENTOS DEL
FILTRO DE AIRE

10.

Se debe examinar los elementos
del filtra de aire todos los dias.

Si la senal del indicador de
restriccion es verde el filtro es
servible. Cuando la sefal es roja
se debe cambiar el elemento.

Lot K WS by s
C 8y o

L el sl oS Lait e
R PN I+ WO D R I |

H - I .
0'}&' \-rb\—-,‘ ,.ol..; A
Cad Dot wand uamt E
R S VI S e
[ R L «L.,.'.A.‘.'x..'..'! L TRy
~ - ~ : v
T . < oot
B L TN R Y

[N T T L Or L
N T S GRCT LT Uy
[= Y
R v L R
= : i el
I R
-1 . - L . .l
I R e ‘_;.f— _u;- 5
Shed LR W i Adalt s d
- - £
P LS DR
;. : - \.l e 1 i ’l
O P 2 A 4

J o

dm e ? R S R W 8

A = s —
DS

B Y e W - It Y

Lo L e s W S
h = : . -
P AT o ek
3 - .
FLI I e R e ]

O Y I LT

o .
L B

(s YO 4y 'y

N LI

V. s A e il e
e [PEI WU TP PR
A Lo sl b WL
bl mans . Gl VLAY

e 3

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Llalt

of 100 psig (6.9 Bar). Com-
pressed air cleaning s recom-
mended whenever an efement
must be reused immediately.

11 COOLING FAN DRIVE

Periodically check that the fan
mounting bolt in the fan hub
has not loosened. If, for any
reason it becomes necessary to
remove the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially
available thread-locking com-
pound to the bolt threads
and torque the boit to 18 ths,
ft. {2dNm). Fan beft should be
checked reqularly for wear,

12  COMPRESSOR OIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surfaces
of the oil cooler, its efficiency is
impaired. Each month it is
recommended that the oil cooler
be cleaned by directing cam-
pressed air carrying, if possible,
a non-flammable safety solvent
through the core of the oil
pooler. This should remowe the
accumulation of grease, oil and
dirt from the exterior of the oil .
cooler core so that the entire
cooling area can transmit the
heat of the lubricating and cool-
ing oil to the air stream.

13 HOSES

Every 500 hours of operation it
is necessary to inspect all of the

défaillance  prématurée  du
moteur ou une défaillance du
terminal d’air.

S’assurer que toutes les brides et
jointe sont bienserrés etquiln'y
a pas de fuite dans e conduit.
Dans le cas o0 un élément de
filtre devrait é&tre réutilisé
immédiatement, son entretien
devrait étre exécuté de la fagon
suivant @

Diriger I'air comprimé 3 travers
I'élément  dans la  direction
opposée i calle que suit norma-
lement le circuit d'air 3 travers
I'etément. Bouger la tuyére de
haut en bas, iout en faisant
tourner Félément. Tenir la
tuyére 3 environ 254 mm.

ATTENTION Afin  d'eviter
d’endommager "éldment, la
pression d'air ne doit jamis

excéder 69 bars (100 psig).

Le nettoyage & l'air comprimé
est recommandé dans tous les
cas o0 un é&lément doit &tre
réutilisé immediatement. Un
immédiatamant. Un élément lavé
doit &tre séché soigneusemant
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiquement que
le boulon de motage du ventil-
ateur dans le mayeu du ventil-
ateur ne s'est pas désserré. Si,
pour quelque raison que ce soit,
il s'avére nécessaire d'oter lo
ventilateur ou de resserrer le

ANMERKUNG : Es wird
sofortiger Einbau eines neuen
Elements empfohlen, damit der
Kompressor  maoglichst  bald
wigder in Betrieb gehen kann. In
der Zwischenzeit das alte
Element reinigen, trocknen und
fiir spéter aufbewahren.

Verschmutzungsanzeiger,  falls
vorhanden, weider auf Griin ein-
stellen. Zu diesem Zweck auf
den Anzeiger oder Ausloger
driicken.

11 VENTILATORANTRIEB

RegelmaBig nachpriifen, ob sich
die Ventilator befestigungs-
schraube in der Nabe gelockert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
lators oder das Nachstellen der
Befestigungsschraube  erforder-
lich wird, Gewinde mit einem
guten handelsiiblichen Gewind-
earretiermittel behandeln und
die Schraube auf 18 Ibs ft (24
Nm} anziehen. Ventilatorriemen
regelmiéBig  auf VerschieiR
untersuchen. )

KOMPRESSOROL-
KUHLER

Ansammlungen von Fett, O1
oder Schmutz an den Aullen-
flaichen des Otkiihlers
beeintrachtigen seine Leistung.
Jeden Monat mit Druckluft und,
wenn moglich, einem nicht-
feuergefahrlichen Lasungsmittel
durchblasen,

Dadurch werden Fett-, Ol- und
Schmutzansammlungen von der
Aultenseite des Ohikiihlers ent-

Se & possibile riutillizare lo stesso
elemento  filtrante procedere
come segue: soffitare il fittro con
aria compressa dirigendo il getto
in senso opposto al normale
senso di aspirazione con movi-
mento rotarorio, avendo cura di
lasciare  almeno un  pollice
{25,4 mm)} fra l'ugelto e la carta
del filtro,

ATTENZIONE : Per evitare
danni al filtri non superare nal
una pressione di mandata di 100
psi {7,03 kg!cmzl. Le pulizia del
filtro con aria compressa 4 con-
sigliabile sclo quando deve essare
immediatamente rimesso  in
servizio. Un elemento lavato
deve essere lasciato asclugare
opportunamente prima di essere
riutilizzato,

Se it motocompressore deve
esser subito rimesso in servizio,
si raccoma.n'da di usare un filtro
nuovo, Si pud cosi soffiare e
lavare il vecchio immagazzinan-
dolo per essere usato di nuovo
come ricambio.

Se esiste, ripristinare  anche
I'indicatore di efficienza
premende sui  fondo finche
riappare il verde. :

VENTOLA DI
RAFFREDDAMENTO

E necessario controllare periodi-
camente che il bullone di
montaggio della centola non si
sia svitato. Se per qualsiasi
motivo  bisogna smontate la
ventola oppure stringere di
nuovo |'apposito  bullone di

Al momento de cambiar el
elemento limpie el interior del
filtro para asi conservar un sello
perfecto.

Revise todas !as mangueras y
grampas en el lado de! "aire
limpio™. Corrija cualguier
defecto de inmediato : en ésta
area el descuido resultard en una
averid prematura del motor o
del compresar,

En caso de que un elemento del
fitltro tuviera que volver a usarse
de inmediato, el mantenimiento
del elemento serd como sigure :

Pase aire comprimido por el
elemento en el sentido contrario
al del flujo normmal. Mover la
boquilla de arriba a abajo,
haciendo girar el elemento al
mismo tiempo, Asegurese que la
boqguilla no llegue a menos de

una pulgada (254 mm) del
pap=l plegado.
ADVERTENCIA : Peara avitar

dafios al elemento del filtro,
nuncs llegue a una presion mas
alta de 100 psi (6.9 Bar). Se
recomienda la limpieza con aire
comprimido cuando &3 necesario
¢l reuso inmediato de un
elemento. lavado tiene que estar
completamente seco antss de!
re-uso.

NOTA : Se recomienda encare-
cidamente que wun elemento
nuevo sea empleado tan pronto
sea posible para asegurar el fun.
cionamiento continuo de la
unidad. De esta manera el

g S bghald eyl dasdy
g N el plidkzad dsled
L aikai g o G} petall Cinid

el Bslel L

J.!l,l_'_'ﬂl:-,fa,ia vy

e dsld Ladame S5 e ats
Gl iy Al b e
AW e sy E ey b
Iy i,-.-);].'u £ rl,d\ -(JIS e h?'\j
Gl Tl e Ly (o
LS DS Al dol e Ly s
el L gl B Ui
Sl Sl e sl P8
VA i et L oais oSy
it . (ah YY) pda/ AL
Sopdem e Loy dmy Al e e a0

T

hitall o) 2w

T S N e s

-
D il wal) @

s e = . - e
Rl et 2! Aol ieldl

et RS

PR O TV B N
PP S R
B VRV LA N Y

T N vt
N I B TN '-L.--‘)'-
- - - -t

[P W L S LT AV BT S
. o Ay

R R - I T TR S

- -
P I P!
r,___},'.,i'.
Y T L Soa—al .

4

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

14

intake lines to and from the air
cleaners, and all of the flexible
hoses used for air lines, oil lines
and fuel lines,

All components of the engine
ooeling air intake system should
be checked periodically 10 keep
the engine at peak etficiency.

FUEL TANK

The fuel tank shouid be filled
daily or every eight hours. To
prevent condensation in the fuel
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Every six manths the drain plug
should be removed from the
tank draining any. sediment or
accumulated condensate,

boulon de montage du ventil-
ateur, endurire d'un produit de
worrouillage de pas de bonne
qualitd, les filets du boulon et
appliquer un couple de torsion
de 18 livres pied (24Nm}, La
courroie du ventilateur devrait
Yre inspectée régulitement afin
de contrdler son usure.

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
polluants colmatent les surfaces
externes du réfrigérant d'huile,
le rendement de ce dernier est
réduit. Il est recommandé de
procéder tous les mois au
nettoyage du réfrigérant d'huile,
pour ceta on utilise un jetd‘air
comprimé véhiculant, si possible,
un solvanm de sécurité ininflam-
mable, par le radiateur du
réfrigérant d'huile. De cette
maniére, on nettoie les corps
gras et polluants de Vextérieur
du radiateur de sorte que

Ientiére surface d'échange soit”

en mesure de dissiper au flux
i'air la chaleur véhiculée par
I'huile de graissage-refroidisse-
ment.

FLEXIBLES

Foutes les 500 h de fonctionne-
ment il est nécessaire de con-
tréler chaque conduit d'arrivée
et de sortie d'air des filtres, et
tous les raccords souples d'air,
d huile et de gazole.

Tous les composants du disposi- -

tif d’admission d'air de refroidis-
sement du moteur doivent faire
I‘objet d’'un contrile périodique

fernt, so daf} die gesamte Kiihi-
flache zur ibertragung der
Wirme des Schmier- und Kihigls
auf den Luftstrom verfiigbar ist,

Im Fall von die Kihlleistung
beeintrichtigenden  Schlamm-
oder Lackansammiungen im
Oikiihler trite die Luft mit hoher
Temperatur aus, wodurch der
Kompressor  automatisch ab-
gestellt wird. Zur Behebung
dieses Fehlers mull der Olkiihler
ausgebaut und mit einem vom
Hersteller empfohlenen Mittel
gereinigt  werden. Nur gute,
zuverldssige Reinigungsmittel
verwenden, da Konzentration
und chemische - Zusammenset-
zung oft sehr verschieden sind.
Nach der Reinigung muRl der
Olkithler vor dem Wiedereinbau
durchgespiitt werden.

SCHLAUCHE

Alle 500 Betriebsstunden miissen
alle Luftfilterleitungen und alle

in den Luft-, Ol- und Kraftstoff.

teitungen um Einsatz
kommenden Schliuche iberprift
werden.

Da Kompressor und Motor
elastisch gelagert, die Lufififter
jedoch starr befestigt sind, sind
flexible Verbindungen eine
unerliBliche Voraussetzung.

Zum Schutz gegen Luftaustritt
miissen alle Gummiverbindungen
und die Schraubschellen der
Schlduche absolut fest sitzen.
RegelmaRige Untersuchung

dieser Verbindungen auf Ver-.

schlei@ ist daher unerlaRlich,

montaggio, si consiglia d’appli-
care sul filetto del bullona uno
dei normali composti blocca-
vite prima d’applicare a} bullone
una coppia di 24 Nm. La cinghia
della ventola di raffreddamento
dev'essere esaminata ad inter-
valli regolari per rilevarne
I'eventuale usura.

RADIATORE OLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olio o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
la superficie radiante deve essere
pulita con aria compressa
mescolata se possibile, ad un
solvente  non  inflammabile,
spruzzati attraverso le -alette di
raffreddamento.  Rimuovendo,
cost, il grasso, I'olio la poivere,
I'area della superficie radiante
aumenta, aumentando c¢on-
temporaneamente la capacitd di
raffreddamento.

TUBAZIONI

QOgni 500 ore di funzionamento
é necessario  controltare fe
tubazioni aria che arrivano e
partono dai filtri, le tubazioni
flessibiti dell’ aria, dell’ olio e
delia natta.

- Tutti i componenti del sisterma

di filtraggio e di raffreddamento
devono esserg controllati
periodicamente per mantenere if
motore in perfetta efficienza.

MANTENIMIENTO

elemento primero se puede lavar
u guardar como reemptazo en el
futuro.

Si existe, vuela a poner el
indicador de limpieza en la
posicion verde, Para bacer esto
apriete la parte superior del
indicador.

MOTOR DEL VENTILADOR

Verificar periodicamente que el
perno de fijacibn del cubo del
ventilador no se haya soltado.
Si, por cualquira razbn sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacién,
aplicar una grasa de calidad
camercial para sellado de ros-
cas a los pasos de la rosca v
apretar el perno a un par torsor
de 18 libras/pie (24Nm). Se
debe examinar la correa del
vantilador con regularidad para
ver si muestra sefios de deter-
ioro,

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en fa
superficie exteriar, Se
recomienda que cada mes el
refrigerador sea limpiado por
aire comprimido que lleva, si os

posible, un solvente ininflam-
able por el centro  del
refrigerador.

MANGUERAS

Cada 500 horas de trabajo es

—_ .Lg.-,‘l: sl liata ‘el
- >

.
e g
o et L gl A

. .‘J»“‘l \'._1'..”: v elaal

..:-'5-." Pty el PG _!1'\..;:,!
J&;ﬂa»ﬂé;::ﬂ.x‘.'%.;ﬂd

. -'\.-‘-_-_a:—.-d _’Uv; J .'_}_.,.jJ d;:
B ol

LR .“J_..‘ S e b
! -;..; A J‘\-ﬂ-:

L e
AT pUr LN
- - S

A wai! I kol Al o Sdl!
o T e by

Wl e kil lee

R e

R ) SN S —
N % o 5
W 2ab N0 et
— ; I . n
B T L LIk VLN P U Pl

- T -
B el o S YT
— ~—

S

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

pour permettre au moteur de
fonctionner a rendement
maximum.

RESERVOIR DE GAZOLE

Le plein se fait tous les jours ou
toutes les 8 h. Pour éviter toute
présance d'eaux de condensation
dans te réservoir de gazole, il
est conseillé de faire le plein
aussitOl aprési‘arrét du compres-
seur ou & la fin de chaque
journée de travail. Tous les 6
mois, déposer le bouchon de
vidange- du réservoir en wvue
d’evacuer les sédiments et eaux
de condensation.

wenn sich die regelmaRige War-
tung der Luftfilter auch lohnen
sofi. Das Eindringen staubiger
Luft in die Brennkammer des
Motors oder in den Kompressor
fihrt 2u unvermeidlichem frih-
zeitigem Motor- und
Kompressor-Verschleill.

Alle Kihiluftansaugkandle regel-
miflig kontrollieren, um die
Spitzenleistung des  Motors
sicherzustellen.

KRAFTSTOFFTANK

Jeden tag oder alle acht Stunden
auftanken. Um Kondensation
im Tank u vermeiden,
empfiehlt sich das Auffillen
nach Abstellen des Kompressors
oder am Ende des Arbeitstages.
Alles sechs Monate die AblaR-
schraube abnehmen und
Ablagerungen oder Kondensatan-
sammiungen ablaufen Jassen.

ACHTUNG : Der Kraftstoffank
sollte nie ganz leer gefahren
werden, da sonst Einspritz-
pumpe, Leitungen und Filter
entliiftet werdan miissen.
Entliifftungsanweisungen  nach
Angabe des Motorherstellers der
Motorbetreibsanleitung entneh-
men.

Nach  Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, muR die Anlage
ebenfalls wvor Anlassen des
Maotors entliftet werden.

SERBATOIO NAFTA

Il serbatoio deve essere riempito
tutti i giorni o ogni 8 ore. Per
evitare fenomeni di condensa &
preferibile procedere at riforni-
mento 3 freddo o alla tine della
giornata lavorativa. Ogni 6 mesi,
svitare il tappo di spurgo per il
drenaggio di sedimenti o di
condensa che potrebbe essersi
accumislata, ’

ATTENZIONE : Il serbatoio
non deve rimanere vuoto,
altrimenti, si dovrd proceders
alle spurgo dell” aria aspirata. Le
istruzioni par eseguire questa
operazione sOno spiegate
dettagliatamentes ne! manuale di
usc e manutenzione del motore
fornito con la macchina. Bisogna
ricordarsi di spurgara i circuito
anche se sil sostituiscono le
tubazioni della nafta o dopo il
drenaggio del serbatoio.

necesario examinar todos los
tubos de admisién que entran a
y salen de los limpiadores de
aire, y también todas les
mangueras flexibles usadas para
aire, aceite y combustible.

El diseflo de estas unidades
requiere que el motor y el com-
presor sean montados elastica-
mente, en combinacibn con
filtros de aire rigidos, vy
conexiones flexibles entre las
partes 50N absotutamente
imprescindibles.

Es también necesarioc que no
haiga escape de aire alguno y para
este fin aseglirese gue todas las
juntas de caucho y las grampas
tipo tornillo de las mangueras
estan firmemente apretadas. Una
inspeccion  regular de estas
conexiones es necesario para
evitar desgastes o roturas ademas
de un mantenimiento continuo
de tos filtros de aire. La intro-
duccion de aire cargado de
polvo o una mala filtracidn en
la entrada pueden originar sin
duda alguna el  desgaste
premature del motor y del
compresor,

Todos los componentes del
sistema de entrada de aire de
refrigeracion del motor deberan
ser verificados periodicamente
con el fin de mantener en el
motor su Maximo rendimiento.

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias ©
cada ocho horas. Para evitar que

.6

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Glaalt

se formen condensaciones esto

se debe hacer despues de la
parada del compresor o al final
de la joinada de trabajo. Habra
que quitar, cada seis meses, el
tapon de drenaje del tanque para
limpiarlo de todo sedimento y
de los sedimentos o conden-
saciones acumulados.

ADVERTENCIA : Se debe tener
un cuidado absoluto con el
objeto de svitar que o tanque
de combustible se saque. Pero
en caso contrario serd necesario
purgar el aire de la bomba de
inyeccion, el filtro del com-
bustible y las tuberias de
inyeccibn, Instrucciones para
purgar 8l aire se encuentran an
el Manual de Instruccion del
Motor. También, cualguier man-
tenimiento que nacesita Is des-
conexidn de tuberias de com-
bustible o drenaje de tanques
requiere la purga del aice dol
sistema antes de poner en
marcha el motor.

of

INGERSOLLRAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK— UND DREHZAHL- "ISTRUZIONI PER LA REGULACHON DEL plies band Dlodad
REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION Y ;‘J_me,
INSTRUCTIONS AEGOLATORE DE PRESSIONE DE VELOCIDAD

E DI VELOCITA'

. 7 - = = = H
/éﬁ
| L \-”\, I

5.0 | | | INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL -
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA®

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

plate sas Skt
it oty haall

E xplanation to illustration.

1

2-Way start/run valve

2

Injet unloader

3 = Air cylinder (Speed
regulator).

4 = Air pressure from
seperator/tank.

65 = Pressure regulator.

Normally regulation requres no
adjusting, but if proper adjust-
ment is lost, proceed as follows:

Before Starting Engine

1. Inspect throttle arm’0O ‘on
engine governor to see that it is
resting against full speed stop
'E".

2. Remove cover on regulator
valve 5 to expose adjustment
screw B. Loosen locknut C and
turn  screw B anti-clockwise
until no tension is felt on screw.
Now turn screw one full turn
clockwise.

After Starting Engine

3. Allow unit to warm up
then press start+un valwe °‘1°,

4. Open and adjust service
valve on outside of machine to
maintain 100 psi (69 bar} on
discharge pressure gauge.

Explications de V'illustration

1 = Vanne a 2 voies demar-

rage - marche.

2 = Mise a vide aspiration.
3 = Verin prneumatique ré-
gulateur de vitesse.

4 = Pression d’air du reservoir

séparateur,
5 = Vanne réglage pression.

Normmalement la régulation ne
demande aucun réglage mais si
ceala est nécessaire, procéder
comme suit.

Avant de Démarrer

1 Examiner e levier ‘0’ du
régulatedr moteur pour voir s'il
est en appui contre la butée de
pleine vitesse 'E’

2. Enlever le couvercle de Ia.
soupape régulatrice 5 pour
exposer les vis d’sjustage.

B. -Desserrer le contre-&crou
C et tourner la vis B dans la sens
contraire des aiguilles d'une
motre jusqu’a ce qu'aucune ten-
sion ne se fasse sentir sur
Alors tourner la vis d'un tour
complet dans le sens des aiguil-
les d’une montre.

3 Laisser chauffer le groupe
puis appuyer sur la valve de

"

démarrage-marche normale "' 1",

Erklarung zu den Einstellungen:

1 = 2-Wegeventil, (Start—
Betrieb)

2 = Einlai—Entlastung

3 = Lufizylinder— Drehzahl—

regler)

4 = Luftdruck vom Olab—
scheiderkessel.

5

Druckregulierventil.

Einstellung : Normalerweise ist
der Regler wartungsfrei. Falls
jedock eine Nachstellung erfor-
derlich wird, wie folgt vorgehen:

Vor dem Anlassen des Motors

1. .Nachprufen, ob  Regler-
gestinge 'O’ fest am Anschlag
'E' anliegt.

2. Deckel am Reglerventil 5
abnehmen und Einstellschraube
8  freilegan. Gegenmutter C
lockern und Schrauge B nach
links drehen, bis keine Span-
nung mehr fiih1bar ist. Darau-
fhin Schraube um eine Drehung
nach rechts drehen.

3. Kompressor .warmlaufen
lassen und  ‘Siart-Betrieb'"-
Ventil 1" betatigen.

4. Luftaustrittsventile aullen
an der Maschine 6ffnen und auf

einen Manometerwert von 100

psi (6,9 Bar) sinstellen.

Vedi illustrazione

1 = Valvola a due vie
avviamento/marcia

2 = Messaavuotoall’
aspirazione

3 = Cilindo (regolatore di
velocita)

4 = Segnale pressione aria dal
serbatoio separatore

5 = Regolatore di pressione

Normalmente il regolatore non
richiede interventi. Se la taratura

originale risultasse  alterata
procedere come segue :
Prima di mettere in moto '

1.  Controflare che ta leva 'O"
del tirante’ comando motore

appoggi contro il fondocorsa
‘E’ del regolatore.
2 Asportare il coperchio

della valvola di regolazione §
in modo da esporre la vite di
regolazione B. Allentare il dado
di fermo C e quindi girrare la
vite B in senso antiorario fino a
che non si percepisce alcuna
tensione sulla vite stessa. A
questo punto si fa fare un giro
completo in senso orario alla
vite di regolazione,

Con Macchina in moto

3. Farla niscaldare e premere il
pulsante della wvalvola d due
vie "'17,

Explicaciones de la ilustracion :

1 = Valvula de dos vias
arranque/marcha
2 = Descargador de -amision

3 = Cilindro de aire {regutador
de velocidad)

4 = Presion de aire del tangue/
separador

5 = Regulador de presion

Normalmente la reguiacion no
necista ajustes, pero si esto fuera
necesario procedasegin se indica
a continuacion :

ANTES DE ARRANCAR EL
MOTOR

1.  Verificar quelapalanca ‘0’
estd apoyada contra el soporte
‘E’ de plena velocidad.

Quitar la tapa de la wvalvula
reguladora 5 pars exponer el
tornillo de ajuste B. Aflojar la
contratuerca C y girar el tornillo
B en sentido contrario a las
agujas del reloj hasta que no se
seguida atornillar el tornillo una
vuelta compieta en el sentido
de las agujas del reloj.

DESPUES DE ARRANCAR
ELMOTOR

3. Permitir que ta unidad se
caliente, después pulsar el boton
de la valvula de dos vias ‘1",

4, Abra y ajuste la valvula de
servicio en la parte exterior de
la maguina hasta mantener 100

psi {€.9 Barl en el manémetro
de descarga presién.

. ;."u’....-’.:‘ ..,'_u— RECH -

‘_1'-4.'.."1" L_.A.:-Jl ey s = A

TR

. u.:.'-l.',_o-.l.l" e = ¥

(A ! ...a..a) dast all= 7

s ,n___,__,',l baa o= §
e/ Lelah

. arall .....ﬂ...: e = 5

Soires amall kil Y

Sack e 4oL b

v mmealt Laadll
g ]

ety

el 2N W
Pk

Bt Latn eadt L3

|

ikt saa) 'v".b P TR, |

N
il L ot s WS O
By R Y S

g W
o‘..li.'-;l'l ‘nL-..aJI—‘;.oclJa.iJ'- E-_"Jl- Y
;";I cN e L,—AIIZM Jﬁ"u u‘.-‘-g."
et ) : o~
Jé':,'“ ole "G“ r&r\'i ;J'M
wldl e adt Se Juwon
c o e g P Y
J LS aasly 2l e el oYy
Caslld e vy

AL ot

oAb mad dudals eBd
I-‘)::‘-{;l;bdb-l-l-{—d'.lb:"'h—a.
. _.-'._-_....:.'." Y V.JIL:EJ ‘)L& (=

o1

INGERSOLL-RAND




ISTRUZIONI PER LA

SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK -~ UND DREHZAHL ~ REGULACION DEL e foiad Dldas
REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION ¥ i‘rd[,m,
INSTRUCTIONS REGOLATORE DE PRESSIONE DE VELOCIDAD

E DI VELOCITA'
5. Ensuring that pressure is 4, Ouvrir et régler la valve 5. Drauf achten, dafl ein 4. Aprire parziaimente i NOTA Si not se puede

maintained at 100 psi {6.9 bar)
adjust regulator screw B until

throttle arm D just lifts off
stop E,
NOTE Adjusting regulator

screw clockwise will raise full
speed pressure,

6. Close service valve {engine)
will slow to idle speed).

de refoulement  situéde 3
I'extérieur du_ groupe de sorte
que le manométre de refoule—
ment indique 100 psi (6,9 bars).

5. En s'assurant que 1a pres-
sion se maintient bien & 100 psi
{6,9 bar), asjuster la vis régultrice
B jusqu,Ace que le bras d'accélé-
rateur D se léve juste de I'arr et

REMARQUE : En vissant la vis
du régulateur on augmente la
pression de refoulement au

régime maxi,
6. La soupape de service
fermée {moteur) ralentira

jusqu'a sa vitesse de ralenti.

ANMERKUNG : Bes

Oruck von 100 psi (6.9 Bar)
aufrecht erhalten wird, und
Reglerschraube B drehen, bis
der Drosselklappenhebel O
gerade vam Anschlag E abgeht.

Rechts-
drehung werden Druck und

Drehzahl erhoht.

6. Luftaustrittventil  schlie-
Ben (der Motor schaltet auf
Leerlaufdrehzahl).

rubinenti di servizio per stabiliz-
zare la pressione di mandada su
100 psi (6,9 bar).

5. Verificando che la pres-
sione si mantenga sui 100 ps.i.
(6,9 bar}, regolare |'apposita
vite B fino a che il braccio
della farfalla D si solleva dall’
arresto E.

NOTA : Avvitando la vite in
SeNso Orario si raggiunge i pieni

giri e la massima pressione.
6. Chiudere la valvola di
manutenzione {it motore

rallenta e si mette a regime
minimo).

mantener una presion de 100 pst
{6.9 Bar) con el motor a maxima
velocidad, es decir con la palanca
del acelerador “A' contra el
soporte “'B", ajuste el tomillo
regulador ‘E” en sentido de las
agujas del reloj hasta que la
palanca "A'" apenas se separa
de! soporte “B".

5. Asegurandose que la pres-
ibn se mantenga a 100 psi
(6.9 bar), ajustar el tornillo reg-
ulador B hasta que la palanca
del reguiador D apenas se le-
vanta del limitador (stop) E,

NOTA Girando el tornillo
regulador en el sentido de las
agujas de! reloj elevara la presion
a maxima velocidad,

6. Cerrar la vélcidad a mar-
cha en vacib).

s e Latbadl i 0 dleYe
AV dm el K Ve
Lt S Hadl LGl
W XS salt 1 gt s
X \PSRE

.__‘.. L:.m:.:._i.m..f;n.l\.al‘.li&
R ! ".'-'“;"‘ aLy':'.g WA ,.:ln_':"»
C U T B BT P B
e PPl gAY

Y
haall bls¥ e aSEL a2 0
) e il e v e
n__Jnr.k;i'ﬁqu.g.h.___.é.'._rr..i « b
Wi o2 Bl tb: Cﬁb’ﬂ ot i

,uAn-_.éj}L!'li]aiJ;-ﬁ

i) aeddl ples Ll _ 9
L a1 Yl e

o2

INGERSOLLRAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE‘ SOLGO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND



TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE B Noly Y1 g 4
AVERIAS
INTRODUCTION INTRODUCTION EINTEITUNG INTRODUZIONIE INTRODUCCION HPREY

Trouble shooting for a portable
air compressor is an organised
study of a particular problem or
series of problems and a planned
method of procedure for investi-
gation. The trouble shooting
chart that follows includes some
of the problems that an operator
may encounter during the opera-
tion of a portahle compressor.

The chart does not attempt to
list al! of the troubles that may
occur, nor does it attempt to give
alt of the answers for correction
of the problems, The chart does
give those problems that are
most apt to accur,

Always check the easiest and
maost obvious things first; follow-
ing this simple rule will sawe
tirne and trouble.

La rechereche des dérangements

‘'mécaniques pour un compres-

seur mobile est une étude
organisée d'un probléme parti-
culier ou de toute une série de
problémes, ainsi que le processus
4 suivre pour la rechaerche des
causes et le reméde 3 y apporter,
Le tableau des dérangements
mécaniques vous est donné ci-
aprés. 1l fait apparaitre quel-
ques uns des problémes que
I'opérateur peut rencontrer en
cours de fonctionnement., Les
types de panne présentés dans ce
tableau de recherche des pannes
concernent les compresseurs en

général et peuvent ou non
concerner votre groupe
particulier.  L'opérateur doit

donc utiliser les informations
données ici avec prudence.

Ce tableau n'essaie pas de
donner tous les cas gui peuvent
se présenter, pas plus dailleurs
qu’il n'essaie de donner une
solution A tous les problémes.
I ne fait apparaitre que les cas
Jei plus fréquemment recontrés
et son but est de mettre en train
une suite d'idées ainsi qu'un
processus de travail. Ce tableau
ast. divisé en 3 colonnes : la
colonne de gauche concerne la
partie du compresseur ou
syséme en cause — la colonne
centrale donne les dérangements
renecontrés et la colonne de
droite, les causes de ces incidents.

Vérifier toujours en premier
lieu les choses les plus faciles et
les plus évidentes, de fagon a

Die Fehlerbehebung bei einem
Kompressor beseht aus der
genauen bestimmung der
jeweiligen Stérung und geeig-
neten MaBlnahmen zu ihrer
Beseitigung. Die untenstehende
Tabelle fiibrt einige der Probleme
auf, die mit dem Betrieb sines
fahrbaren Kompressars verbun-
den sind. Sie bezieht sich auf
Kompressoren im allgemeinen
und konnte eventuell nicht
immer auf eine bestimmite
Maschine zutreffen, weshalb die
aut den folgenden Seiten
gebotene Information mit einer
gewissen Vorsicht zu behandeln
ist.

Die Tabelle fithrt keineswegs alle
mébglichen Stérungen auf, noch
auch alle méglichen Behebungs-
verfahren. Sie konzentriert sich
auf die am haufigsten zu erwar-
tenden Fehler und setzt sich in
erster Linie das Ziel, lhre
Uberlegungen in die richtigen
Bahnen zu lenken und tThnen ein
Verfahren an die Hand zu geben,
mit dessen Hilfe Sie der Feh-
lerursache nachgehen konnen.
Die verschiedenen Problemzonen
sind links aufgefiihrt, die spezi-
fischen Stdrungen in der Mitte,
die mdoglichen Ursachen rechts.

Suchen Sie immer zuerst die
naheliegendsten Schadensur-
sachen, das wird lhnen Zeit und
Miihe ersparen.

In caso di guasto di un moto-
compressore, un'accurate
e la relativa diagnosi devono
essere fatte per eliminare meto-
dicamente il guasto, ricercando
e correggendo anche le cause
che si possono verificare durante
I'usp normale del motocompres-
sore. Gli esempi riportati sono
applicabili in generale a tutti
i motocompressori e possono
trovare 0 non trovare risContro
se si considera un particolare
modello, [n  altre parole le
informazioni contenute nella

tabella sono ‘“indicative'' e
devono essare vagliate: con
cauteia.

La tabella nonpretende di dare
una risposta esauriente e/o com-
pleta a tutti i problemi, ma
elanca solo i piu comuni, 1l sug
scopo principale é gquello di
indicare una certa sequenza
logica ¢i deduzioni efo di
interventi tesi alta individuazione
della causa def guasto. Deter-
minate sulla colonna di sinistra
la parte o il sistema in avaria,
sulta colonna centrale
individuate il guasto specifico,
sulla colonna di destra infine
sono elencate le probabili cause
del guasto.

La semplice
regola di eseguire per primi i
controlli pid semplici permette
di guadagnare tempo e evitare
ulteriori complicazioni.

La tocalizacién de averias en un
compresor de aire  portétil
supone un estudio organizado de
u problema particular o de una
serie de problemas, asi como un
método planeado de! proceso a
seguir para dar con la causa y su
remedio. Ef cuadro de localiza-
cion de averias incluye algunos
de los prabtemas que el gperario
puede encontran durante la
operacidon  de un compresar
portatil. Los tipos de averias que
se presentan en este cuadro
refieren acompresores en general
vy pueden o no referirse a su
unidad en particular, El operario
debe, pues, usar con prudencia
fas informaciones facilitadas
aqui.

Este cuadro no intenta abarcar
todos los casos que se pueden
presentar, y por lo tanto tam-
poco solucionar todos los
problemas. En él aparecen los
€asos que se encuentran con mas
frecuencia, y su finalidad mas
importante es la de proporcionar
un conjunto de ideas tanto como
un proceso de trabajo dirigido
hacia el origen del problems.
Este cuadro se divide en tres
columnas la columna de la
izquierda se refiere a ia parte
del compresor o del sisterna que
tiene el problema; la columna
del medio sugiere problemas
especificas; la columna de la
derecha da lals) causals) que
posiblemente hayan causado fa
situacion. '

Comprobar siempre en primer
lugar las cosas mds sencillas y

L A Al
S aa el ladl g oo
L W e gl
Usi Bole ity . A haitall
Clakt ot Laidl lgha g
it e e bl hiles e
S et Gasdl e das Y
s Gl e WY L 24

| Gk o wtd) hedalt

WS et il A N
) LR P L35

L. gemeal 7«;_.'-* 28 el

i
-~
e me ! S B3
b > -
WA rabit s J....J..“ o alla
COSS dd s

*.-:”"-*i )
'._.b’;l pRE— V.l A _l_..lv
‘;‘.,-.'. J._....“ PAVERT .,L.ut:.—\_l
_Ai Lhal' as . oaYs's g
R A A e
TRV S AlF TU N i PP In
G el d L i UK e
e 4

-
SV sl st -
- B = =

LTS N L) R

el 18 S
Rl IS ,_,.:\-u-._‘ UEVESII TN AL B
QS EL I N

.0

INGERSOLLRAND




TROUBLE SROOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

G Xaoly R 5 £

gagner du temps et
épargner des ennuis,

4 wvous

o1

evidentes, con el objeto de
ganar tiempo y de shorrarse
molestias. '

bty LW ed U aaw
FEUPRIC IR Y S P
SES A e L dall gaelah
S aled e LSULAD aads

RIEAY

L M et
'Ll.'s-‘ LA e :J'_..a Auks e AU
SRy sSeY e oeouseals
[ -';__‘-‘_-\' .__-;.‘\_..- __UJ'- " :_..h..a._ :
A AR SMes s _;;i Doy
_Uu- e Hoa "_JC‘_- . ;J't-_—"\.-.d

Lol =N DS W
B s

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE doly Ml g £
i AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E xcessive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators
Replace Eiements if Necessary

Check for Leaks

ENGINE SPEED
TOO LOW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Regulator Valve

Check Setting of Throttie

Check Fuel Fitter if Engine
Smokes

Check Air Filters

- Check Regulation System

COMPRESSOR
OVERHEATS

Low Qil Level

Dirty or Blocked Oil Cocler

Wrong Grade of il

Defective Bypass Valve

Recirculation of Cooling Air

Faulty Temp. Shutdown

Top up Ol Level
Check for Leaks

Clean Gil Cooler Fins

Seek Advice of Gil Supplier
on Qil Grade

Check Operation of Element.
Replace if Mecessary

Move Machine to a Position
to Avoid Recirculation

Check QOperation of Switch.
Replace if Necessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Untoader Valve

Check Free Operation of
\Inloader Valves

OIL SEAL LEAKS

tmproperly Fitted Seal

Replace Qil Seal

SAFETY VALVE BLOWS

Operating Pressure Too High
Regulator out of Adjustment

Faulty Regulator

Check Setting & Operation
of Regulator Valve Piping

EXCESSIVE OIL
CARRIED OVER TO
DISCHARGE AIR

Blocked Scavenge Line

Punctured Separatar Elemeant

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Replace .

Replace Separator Element
Check Min, Press. Valve or

Sonic Orifice. Recheck Min.
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

{.ow Engine Oil Pressure

High Comp. Qil Temp.

Switch Failure

Electrical Fault

Check Fuel Level & System

Check Engine Qil Level &
Filters

Check Comp. Oil Level &
Bypass Valve, Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle QOperation.
Check Engine Filters,
Recheck Engine Full Speed
and kdle Speed

o2

INGERSOLL-RAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

oty Wit .5:‘-

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitesse Moteur Trop Basse

Verifier Cylindre D Air
Verifier Filtres du Mateur

VITESSE MOTEUR
TROP BASSE

Mauvais Reglage Bras Acceieration
F:tires Combustihle Bouches

Filties a Air Bouches

Valve Requlateur Defectueuse

Vearifier Aeglape Acceleration
Versfier Filtre Combustible

Si Moteur Fume Venifier
Filtre a Adr

Verifier Systeme de
Requlation

Refroidisseur D'Huile Bouche

Huile de Mauvais Grade

Valve de Derivation Deteciuguse

Recirculation rle L Air en Train
de Refoidir

Cantrole de Fermeture de
Temperature Defectueux

BASSE
Fiitre A Bouche Verifier Indicareur de
Restriction
Remplacer Elements au
Besoin
Fuire D'Air a Haute Pression Rechercher des Fuites
Juw Excessif au Terminal D Air
COMPRESSEUR Nweaw D'Huile Trop Bas _ Ajouter Hile
SURCHAUFFE S'Assurer Qu'il Ny a Pas de

Fuite
.
Nettoyer Ailelie du
Refroidisseur D'Huile

Rechercher L'Opinion du
Faurnisseur D'Huile tur
le Grade de L'Huile

Verilier Fonctionnement e
L'Element el Remplae
au Besoin

Placer Machine dons une
Position gqui Emipeche
Recirculation

Verifier Fonctionnement du
Conirale, Remplacer si
Necessaie

HUILE AETOURNE DANS
FILTRE A AIR

Vatve de Dechargerment Defectueuse

S Assurer que V. ve de
Dechargement Marche
Librement

JOINT D'HUILE FUIT

Joint Mal Monte

Remplacer Joint

EXCES D'HUILE VERS
DECHARGE D AIR

Circun de Récupération

Element Separateur Creve

Pression du Systeme Trop Basse

Le Circuit de Ricupernion,
Tubhw Visaur e1 (hifice,
Nettayer el Replacer

Hemplacer Element
Separateur

Veodier Valve Presaon Min,
ou Oufire Sonucpae
Reversfier Preswunn

VIBRATIONS
EXCESSIVES

Vitesse Mateur Trop Basse

Verifer Operanon
O Accelerasnion, Venlu
Fattres Maclnes Haeveefuz
Vatgsse Moxoom M hane
er Rikron

VALVE DE SECURITE
EST ACTIVEE

Pression D'Utilisatan Trop Haate

Regulateur Mal Reate

Valve du Regulireur Celeciucuse

Veunlier Reglage et Bonne
Muarche de ta Valve du
Requlateur et de 1y
Tuyautane

ENSEMBLE SE FERME
PREMATUREMENT

 Manque de Fuel

Pression Huite Moteur Basse

Temperatuwie Hude Coimoressein Huule

Delallance Electrngue

Vertier Niwveau du Fuel er
Systeme

Veoilier Miveau D'Huile Dans
le Alotear et Filires

Venhiwo: Niveiu D'Huie
Comp E1 Valve de
Uerrvvavion, Venlier Maiche
Venulateun

Tesier les Contaets

3

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE oNoly Hdi g J,Z
AVERIAS .
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS 2Zu gering Motorgeschwindigkeit Luftzylinder iiberprifen SICHERHEITSVENTIL Zu hoher Betriehsdruck Einstellung und Arbgitsweise
KAPAZITAT ZU BRENNT DURCH des Reflerventils sowie
GERING Filter des Motors tberprifen Regtereinstellung funktioniert Leitungen uberprifen
nicht
Luftreiniger verstopft Beschrankungsanzeiger
uberprofen Fehlerhaftes Reglerventil
. Hochdruckluft entweicht Gegebenenfalis Elemente OLUBERTRAG ZUR Spilleitung verstoplt Spilleitung priifen, Rohre
austauschen LUFTABGABE ZU und Austrittstffnung
HOCH senken, saubern und wider
Auf Undichtheit profen sinse*zen
Toleranzen am Luflaustrittsende Abscheiderelement durchldchert Abscheideretement ersatzen
2i gro@® .
Druck der Anlage zu niedrig Unterdruckventil dar Anlage
KOMPRESSOR Niedriger Olstand Ol nachfullen, auf iberpnifen oder Schal-
OBERHEIZT Undichtheit prafen laustrittsoffnung. Mindest-
druck nochmals priifen.
Olkilhler schmutzig oder verstopft KiihIrippen siubern
UBERMASSIGE Motorgeschwindigkeit zu gering Drossalarbeitsweise nach-
Falsche Otqualitit Vom Oilieferanten beraten VIBRIERUNG priifen, Motarfilter nach-
lassen sehen. Motor nochmals bei
vollem Lauf und Leerlauf
Umleitventil defekt Element iiberprufen gegf. nachpriifen.
austauschen -
ANLAGE SCHALTET Krafistoftmangel Kraftstoffstand und Anlage
Wiederumlauf der kiihlerlutt Maschine umstellen um 2U FRUH AB iberpriifen
Wiederumiauf zu
vermeiden Nigdriger Motoroldruck Motordlstand & Filter
uberprifen
Temp, Abschalter fehlerhaft Schalter prufen, notf.
' ersetzen Hohe Kompr. Gtemperatur Kompr. Olstand & Umlait-
[~ ventil priifen. Geblasean-
MOTORGE- Einstelung am Gasauslegar Gasainstellung vherprufen triab uberprifen
SCHWINDIGKEIT
ZU NIEDRIG Benzinfilter verstopit Benzinfilter nachsehen Schaliausfatl Schalter nachsehen
Luftfilter verstopft Wenn der Motor raucht, Elektrischer Fehler Elektrische Leitungen
Luftfilter nachsehen nachsehen
Kontroliventil fehlerhaft Einstellsystern iberpriifen
OLDRUCKSCHLAG Uberdruckventil fehlerhaft Uingshinderie Arbeitsweise
IN DEN LUFTFILTER des Uberdruckablassventils
iberpriifen
-
BLDICHTUNG UNDICHT Dichtung falsch angebracht Otdichtung austauschen

4

INGERSOLLRAND




DEPANNAGE

TROUBLE SHOOTING FEHLERSUCHE GUASTI LOCALIZACION DE Moly W) _;J.f
AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMEDIO

VIBRAZIONI ECCESSIVE

Motore a regime troppo ridotto

Esaminare il funzionamento
della farfatla, Esaminare i
filtri del motore,
Controllare di nuovo it
mMotorg a regime massimo ¢
minimo.

MOTORE A REGIME
TROPPO RIDOTTO

L'OLIO TORNA
INDIETRO NEL FILTRO
DELL'ARIA

Impaostazione sbagtiata della
tevetia del gas

Filrri del carburante bloccati
Fihri dell’aria bloccati

Valvola di regolazione guatia

Valvala di scarico guasta

Verificare ta messa a punto
deita fartalla

Esaminare it filtro del
carburante, Se il motore fa
del fumo, verificare il filtho
dell’arias

Controllare it sistemadi
regolazione

Verificare g stabilire it
funzionamento corretto
valvola di scarico

CAPACITE DI SPURGOD
RIA TROPPQ RIDOTTA

Giri del Motore Troppo ridotti

Filtro dali’>ia bloccato

Fuga d’aria ad alta pressicne

Talleranze eccessive sul lato
‘aria

Esaminare il cilindro dell‘aria
compressa. Controllare i
filtri de! motore

Esaminare gh indicator
di bloceo, Sostituire jl
filtre secondo le necessitd

Esaminare |a possibilitd di
perdite d'aria

LA TENUTA DELL'OLIO
PERDE

Tenuata montata in modo
tbagtiato

Sostituire la tenuta dell’olio

'

LA VALVOLA DI
SICUREZZA SI SCARICA

Pressione di regime troppo
elevatla

Regolatre fuori tolleranza

Valvola di regolazione guasta

Verificare 'impostazione ed
it funzignamento della
valvola di regolazione e
tubature attinenti

L'APPARECCHIATURA
51 SPEGNE
PREMATURAMENTE

Mancanza di carburante

Pressione dell’olie troppo bassa

Temperatura olio del compressore
elevata

Guasto di un commutatore

Guasto di carattere etettrico

Esaminare il livetlo ed il
sistema distribuzione det
carburante

Esaminare it tivello dell'slic
nel motore € gli appositi
filtri

Esaminare il liveflo ofio det
compressore e la vatvola di
by-pass. Venficare
I"azionamento della
ventola

Collaudare i vari commuta-
tori .

Collaudare i vari circuits
elettrici

SURRISCALDAMENTO
DEL COMPRESSORE

Livelia dell'alio troppo basso

Radiatore dell'olio sporco ¢
bloccato

Olio di viscosita sbayliata

Valvola di by-pass difettosa

Circolazione con!inua“deﬂ'aria
di ratfreddamento

Commutatore di disinserimanto
tlemporanec guasto

Rabboccare il livetlo deli olio
Veder se ¢i sono delle
perdite

Pulire le alette del radiatore

Consultare it fornitore per
stabilire il tipod'olio giusto

Verificarne i! funziona-
mento e sostituiria se
risulta difettosa

Spostare I'apparecchiatura in
una posizione che
impadisca una circolazione
continua dell'aria

Verificarne il funzionamento
e sostituirlo se risulta
difettoso

QUANTITA D'OLIO
ECCESSIVE PRESENTI
‘NELL'ARIA DI SPURGO

Tubo di ricupero bloccato

Elamento separatore forato

Pressione troppo bassa

Esaminare il tubo di ricupero,
quello di sgancio pulire
1" ugello & rimattere a
posto it tutto.

Sostituire I'alemento
separatore .

Esaminare la valvdla di
pressione minima oppure
Vorifizio acustico.
Controliare di nuovo la
prestione minima

5

INGERSOLL-RAND




DEL COMPRESOR

Enfriador de aceite sucio o
blogueado

Grado de aceite eguivocado

Vidlvuta bypass defectiva

Recirculacidn de aire
refrigerante

Interruptor de temperatura
defectuoso

Buscar escapes

Limpiar aletas del enfriador

Pedir consejos del
suministrador sobre grado
de aceite

Revisar funcionamiento de
elemento; cambiar si es
necesarioc

Mover la maquina a una
posicion gue no permite
recirculacidn

Revisar funcionamiento de
interruptor. Cambiar si ¢s
necasarin

Presidn en el sistema muy baja

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE > Naoly J.U-I ‘5,1‘.—
AVERIAS .
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad del motor my baja Revisar cilindro de aire VALVULA DE Presién de funcionamiento Revisar ajuste y funciong
DESCARGA DE AIRE Revisar filtros del motor SEGURIDAD SE muy alto mienio de vilvula
MUY BAJA DESCARGA reguladdora y tubwria
Regulador {uera de ajuste
Limpiador de aire bloqueado Revisar indicador de '
restriccin Valvula reguladora defectuosa
Escape de aire a presién alta Buscar escapes EXCESIVO ARRASTRE Linea tte recuperacion abstruida Revisar linea de recuperacion,
DE ACEITE AL AIRE tubo gotero y orilicio,
Demasiado aire se queda en el DE DESCARGA limpiar y reemplazar
compresor
Elemento del sepa-ador 1010 Reemplazer clemento del
RECALIENTAMENTO Nivel de aceite bajo Afadir aceite

separador

Revisar valvula presion
minima o orilicio sonico.
Re-revisar presian minima

VIBRACION
EXCESIVA

Velocidad del motor muy baja

Revisar funcionamiento
regulador,

Revisar filtros det motor

Re-revisar motor a 1oda
velocidad v @ marcha lenta

VELOCIDAD DEL
MOTOR MUY BAJA

Regulador mal ajustado

Filtros del combustible bloqueados

Filtros de aire blogueados

Valvula regutadora defectuosa

Revisar ajuste del requlader

Revisar filtros del motor si
batan humo

Revisar filtros de aire

Revisar sistema de regulacion

RETROCESO DE
ACEITE AL FILTROD
DE AIRE

Vdlvula de detcarga defectuosa

Revisar funcionamienta libre
de ta vétvula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Sallo mal puesto

Reemplazar sello de aceite

CIERRE PREMATURO
DE LA UNIDAD

Falta de combustible

Presion baja aceite del motor

Temperatura alta aceite comp.

Fallo del interruptor

Fallo eléctrico

Revisar sistema de nivel de
nivel de cornbustible

Revisar nivel aceite del
motor y filtros

Revisar nivel aceite comp. ¥
valvula bypass. Revisar
impulsador del ventilador

Revisar interruptores

Revisar circuitos eléctricos

.6

'INGERSOLL-RAND




GNVH-TI0OSHIDNI

h.@

-h..\U _qa\...

i e

IR M S o)

=
W

iesT T g ey eyl

-,

e ey

BtV

e O e e
v £ S e

. i) ~
o A LA LAP ST

e oy

P -

e e

SISt el s oL T
—~ - C .

Lind i ahe o Tl _,ﬂm..n

Lt al-ane: S s 31

e
(LA

e I e et ]

S e e
Fram R e e

N il ad DS AT

of En_. .1-....\_.1

T R e e
e Nl cal

= -
Tan FUN A i e

el BT, i ot o TR
i M Tt T AU o)
aral o alih co N

K e

Dl i ol

s - ..?ﬂf,
it et

- s = - .
e E o e
LG AR TUNG o)

E nr [Tt ‘ 4..\ Ty .4J.1lm

prmeryd e g T TR
e TR et F eyl

R e

ToaealTalli!
- -~ =

IRET Y  TT G
1ee o _.1.\_._

v ke et = mart
T anlicalls

w7 e e g
e et

e iale e -~ A 2T e
b e L Ty

e A e

T B AT e

e’ v
LA o T LT

< el Gor oy ey e
i oy ey o

:I_Jnmrlm.r _1\_.

~ay e A

jep T

e e gy e e
e e ey
Taalial e Lt ot

Tt el T T TN

AR
e

Coely e TR e

o s+ AE

ad.:.. m; -._..Jlb, :..l,..mh‘) = 5

]
o e Tl

k4 Tl

- T e © TR ey

IR
i e

o ey g
W A ey

F Lo B Tl

B

(= ~
Fm= e o

oy 7 ey

I .- - .
e e e ey

-~

i~

p—

_3ﬁu

-

75l by e

SYIYIAY
30 NOVZITVIOT

LLSYND

IAHONSHITHIA

IOVYNNVY4IQ

ONILOOHS 378N0Y )L




TROUBLE SHOOTING DEPANNAGE FEHLERSUCIHE GUASTI LOCALIZACION DE BHooly J.ul _.;J_‘"
AVERIAS
LN 4
5 ]., 6
©—
191 YEL
111}GRN (P1PUR
110 RED
8
I's
,' } tareLy
14
 1®) BLU/WHY
{2GRy F
A )
< {2} 0RN j b 2
L 3 PUR + a
13 |
d (4) PHK 4
Imwnc r— {51 8AN 45 s
2 () BLU %y L}
/12 7 [NOT UsED
8 |Mo chanGe
9
10 [NOT USED
1
{8)aLK

[26)0RN

n

f27}aLK ‘l

n

8

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

e Nooly J.U.I‘SJ.(.'

Electronic Control Circuit

J. b {Connector)
Hourmeter
Cable, Block

Alternator

Start Switch
Starter

Belt Break Switch

Relay

Solenoid

Oil Pressure Switch
Hot Air Discharge
Fuse

Batwery

COLOQUR CODE

Circuit de Contr. Electr.

Connecteur
Compteur d'Heures
Cable Borne Neg.

Alternateur

Securite de Demarrage
Demaneur

Vovyant Rupture Courigie

Relais

Relais Magn.
Securite Press. Huile
Temp. Air

Fusible

Batterie

CODE DES COULEURS

Circuito de Control
Electric

Conector

Cuentahoras

Cables, Neg.

Alternator

Interruptor de Arranque
Motor de Arrangue
Interr. Rotura de Correa

Rele

Solenoide

Inter, Presion de Aceite
Atta Temp. Aire Compr.
Fusible

Bateria

FARBMARKIERUNG

Circuito Efectr. Conttl. |

Raccordo
Contaore
Cavo, Negativo

Alternatore

Interrutt, Avviamento

Motorino Avviamento

Sicur. Rottura Cingh.
Ventola

Relais

Interrutt a Solenoide

Pressost. Olio Motore

Termost A.T. Arta Compr

Fusibile

Batteria

LEGENDA COLORI .

Circuito de Control
Electric

"~ Conector

Cuentahoras
Cables, Neg.

Alternator

Interruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Cumpr.
Fusible

Bateria

IEYLANDA DE COLORES

BAN = BROWN
GRA = GRAY
WHT = WHITE
fLK = BLACK
PUR = PURPLE
RED = RED
YEL = YELLOW
GRN = GREEN
BLU = BLUE
BNK = PINK
ORN = ORANGE

BRN = MARRONE
GRaA = GRIS
WHT = BLANC
BLK = NOIR.
PUR = VIOLET
RED = RODUGE
YEL = JAUNE
GRN = VERT
SLU = BLEU
PNK = ROSE
ORN = ORANGE

BLK = SCHWARZ
BLU = BLAU
BRN = BRAUN
GRA = GRAU
GRN = GRUN
ORN = ORANGE
PNK = ROSA
PUR = PURPUR
RED ROT
WHT = WEISS
YEL = GELB

«9

BRAN = MARRONE
GRA = GRIGIO
WHT = BIANCO
BLK = NERO
PUR = PUORPORA
RED = ROSS50
YEL = GIALLO
GRN = VERDE
BLU = BLU

PNK = ROSA
ORN =" ARANCIONE

3AN MARRCON
GRA GRIS
WHT BLANCO
BLK NEGRO
PUR VIOLETA
RED RQJO .
YEL AMARILLO
GRN VERDE
BLU AZUL
PNX ROSADG
ORN NARANJO

g IV Soill s

il
el e
USI J yope JS

gl Ak 4y
'.' » -" Cl:-i‘

N -l,}qu‘;cl;j,
prey
ALY

L Py 5

= BRN

adi + WHT
s 1 BLK
st e PUR
=+ RED
al - YEL
~ast+ GRN
iy~ BLU
o = PNX
i, « ORN

W N

O~

1
12
13
14
15

INGERSOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING b ft Nm FERMOIRS BEFESTIGUNGEN

Drive Pins to Flywheel 140 190 Broche de commande du volant d'entrainement 140 190 Triebel fir Schwungrad 140 190
Elemento to A/E Hub 140 190 Eiément du moyeu d’échappement dair 140 190 Element Nabe/Luftaustrittseite 140 190
A/End to Engine 35 47 Echappement d’air du moteur 35 47 Luftaustrittseite/Motor 35 a7
Mtg. Bracket to A/End 140 190 Support de montage de I'échappement d‘air 140 190 Befestigungsbiigel/ Luftaustrittseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Elastische Befestigung/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbiigel/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmotor/AnschluBklemmen 20 27
Engine Exh, Manifold Conn. 63 85 Raccord du collecteur de I'échappement du moteur 63 85 Auspuffkriimmer-AnschiuR 63 85
Autella Clamps 8 1 Brides Autella ’ 8 1 Autella-Klemmen 8 11t
Unfoader Valve to AJE 63 85 Soupape de décharge de I"échap. air 63 85 Druckregler/Luftaustrittseite 63 85
Oil Manifoid to A/E 63 . 85 Collecteur d’huile de I'échap. air 63 85 Otverteiler/Luftaustrittseite 63 85
Lift Bail to T/Frame 80 108 Anse de levage du bati 80 108 Hebegriff fiir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 190 Couvercle du réservoir de séparation 140 190 Deckel fir Abschediertank 140 190
Sep. Tank to T/Frame 35 47 Réservoir séparation du bati 35 47 Abscheidertank/Lkw-Rahmen 35 47
Spring Shackles to T/Frame 140 190 Maillons d’attache A ressort du bati 140 190 Federlaschen/Lkw-Rahmen 140 190
Axles to Springs 140 190 Axes des ressorts 140 190 Achsen fiir Abfederung 140 190
Wheel Nuts 63 85 Ecrous de roue 63 85 Radmuttern 63 85
Fan to Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 47 Liifter/Liifternabe 35 47
Nut on Fan Shaft 260 352 Ecrou sur arbre du ventilateur 260 352 Mutter an der Liifterwelle 260 352
Taper Lock Bushes 356 47 Bagues auto-blocants coniques 35 47 Kegelige Sperrbiichse 35 47
Disch, Pipe to A/End 140 190 Tuyau Disch de I'échap. d'air 140 190 AblaBrohr/Luftaustritiseite 140 190
Disch. Pipe to Sep. Tank 35 47 Tuyau Disch du réservoir de séparation 35 47 AblaBrahr/Abscheidertank 35 47
6 .10 INGERSOLL-RAND




TABELLA DEI VALORI DI COPPIA CUADRQ VALOR DE TORSION

DISPOSITIVI

DI CHIUSURA FIJADGRES PO PN gl k)
Perni di guida a Volano 140 190 Dedos de arrastre al volante 140 180 AL SRR ) S g Al als
Elemento a Mozzo di Gruppo Compressore 140 190 Elemento al cubo compresor 140 190 4. Ve /bl 5 1 el
Gruppo Compressore a Motore 35 47 Comgpresor al motor 35 47 tv Yo Sl 1wt/ dall
Supporto di Montaggio a Gruppo Compressore 140 190 Soporte montaje al compresor 140 190 L) T e R e
Castelli Motore Resilienti a Telaio 140 190 Montajes flexibles al armazon 140 190 e v Jeat Jh L b
Sostegno Cilindrico a Motore 63 85 Soporte cilindro al motor 63 85 Ao At Domlt 4 ulld dass
Terminali del Motorino d’Avviamento 20 27 Terminales motor de arrangue 20 27 TV \E R PRV U
Collegamento a Collettore di Scarico del Motore 63 85 Conexion distrubuidor escape motor 63 85 Ao ar Bl psladl e Lo
Chiusure di tipo "Autella’ : 8 1" Abrasaderas Autella 8 1 1 A Yo e laas
Valvola di Scarico a Gruppo Compressore 63 86 V alvula descargadora al compresor 63 856 AD- 1r G /ol 41yl Lo
Collettore dell'Olio a Gruppo Compressore 63 85 Distribuidor aceite al compresor 63 85 AS sy ot fos bl ) .Z_‘-J\ —ta
Anello di Sostegno a Telaio 80 108 Gancho alzar al armazon T 80 108 VoA As JIISA M G i
Coperura a Cisterna di Separazione 140 190 Tapa al tanque sep 140 190 1. 1 bailt DU L el
Cisterna di Separazione a Telaio 35 47 Tanque sep. al armazon T 35 47 Tty Yo g/ Bt Gl Lladlh 2is
Biscottini’ a Telato 140 190 Manos de ballesta al armazén T 140 190 LR Ve /I s oYl
Assali a Molle 140 190 Ejes a los resortes 140 190 4. I sl L ool e
Dadi per le Ruote 63 85 Tuercas de ruedas 63 85 Ao ar ¥l Lales
Ventola a Mozza di Ventola 35 47 Ventilador al cubo del ventilador 35 47 3% ro e U Jgui.s-,.‘iw
Dado su Albero della Ventola 260. 362 Tuerca en eje del ventilador 260 352 Yoy Yy, ANt e o e
Boceole a Blocco Coniche 35 47 Casquilios con cierre conico 35 47 ty ro Sandt Lah sl
Tubo di Scarico a Gruppo Compressore 140 190 Tubo Disch al compresor 140 190 IACEEER Y o/ kit s i i
Tubo di Scarico a Cisterna di Separazione 35 47 Tubo Disch al tanque sep. 35 47 4 Yo il 2= E,i;ﬂ il

6.11 _ N INGERSOLLRAND




~ P-375SD-4T

SPARE PARTS LIST |

CATALOGUE DE PIECES DETACHEES
ERSATZTEILLISTE

LISTA DE REPUESTOS
LISTA RICAMBI

BTN R

INGERSOLLRAND



BT EEF LPPY

ACCIONAMIENTO

GRUPPO MOTORE

DIVERS ANTRIEB

CRIVERS

INGERSOLLRAND

7.1.0




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO BYL B e
1 92038363 1 Engine BFBL913 Moteur BF6LO13 Motor BFGL913 Motore tipo BFGL913 Motor BFGL913 nr il e 1
2 92086024 1 Mount Maonture Befestigungsteil Supporto Armadura Ll 2
3 35273812 1 Mount Monture Befestigungsteil Supporto Armadura el 3
4 35101468 1 Snubber Washer Raondelle de blocage Dichtungsring/ RondeHa d’arresto Arandela amortiguadora idatt U 4
ReibungsstoBdéampfer
5 35273937 1 Snubber Washer Rondelle de blocage Dichtungsring/ Rondella d’arresto Arandela amortiguadora W4 5
ReibungsstoBdampfer
6 92080456 1 Guard Protecteur Schutzvorrichtung Protezione Dispositivo proteccién il 6
{7—11) 92089317 1 Coupling Assy. Ensemble coupleur Kupplungssatz Gruppo d’accoppiamento  Montaje acoplamiento Ladl depee {7-11)
{(7-8) 92073626 1 Hub & Circlip Assy. Ensemble moyeu et Naben- u. Bz, Gruppo di mozzo e Montaje cubo y grapa FCAE R+ EA PR P (7--8)
: cirelip -Sicherungsring Satz d'anello elastico cireular
7 92089325 1 Hub Moysu Nabe Mozzo Cubo — 7
8 92089358 1 Circlip Circlip Bz. -Sicherungssatz Anello elastico Grapa circular Sl s -8
9-11} 92073634 1 Coupling Assy. Ensemble coupleur Kupplungssatz Gruppo d'accoppiamento  Montaje acoplamiento Lot e 19-11)
9 92089507 3 Setscrew Vis Festelischraube Vite di fermo Tornilto de ajuste LY PRI S P 9
10 92089341 3 Bolt Boulon Bolzen Bullons Perno N P 10
11 92089333 1 Element Efément Elerment Elemento Elemento rs "
12 35321421 A Key Clavette Schlussel Chiave Llave C\;.'.l! 12
13 92501964 2 Belt Courroie, Moteur Keilriemen Cinghia Correa - 13
14 92501972 1 Belt Courroie, Moteur Keilriemen Cinghia Correa _ 14

7.1.1

INGERSOLLRAND




DRIVERS DAVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO TR JPEY

7. 1.2 | | _ INGERSOLL-RAND




iem  C.P.N,

Qty

DRIVERS

DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Y S PPN
1 92098300 1 Muffler Pot d'échappement Schalldampfer Silenziatore Silenciador del ascape gl oitS 1
2 35293760 1 Gasket Joint Dichtung Guarnizione Junta FNT 2
3 92064120 1 Tailpipe Tuyau d'embout Augpuftfrohr Scarico Tubo de exhaustacién Syl 3
4 92253079 1 Clamp Bride Klemme Fascetta Grampa R L}
5 92059062 1 Outlet Plate Plaque de sortia Ablaufbtech Placa de salida Jid 3 pas 5
7 1.3




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Ty e P

&)

)

7‘ 1.4 | | INGERSOLLRAND




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRU‘PPO MOTORE ACCIONAMIENTO ST R} JPEY

1 92092194 1 Fuel Tank Réservoir combustibla Kraftstofftank Sarbatoio del carburante Tanque combustible appll O 1
2 92257351 1 Plug Bouchon Stecker Tappo Tapén ialaw 2
3 92120013 1 Cap Couvarcle Abdeckkappe Tappo Tapa sl 3
4 92394279 1 Adaptor Adapteur Passtiick Adattatore Adaptador el 4
5 92079672 1 Hosa Canalisation souple Schlauch Tubo flassibile Manguera ol 5
6 35284082 1 Connector Connecteur AnschluBstick Raccordo Conector oyt 6
7 35282292 0.9m Tube Tube Réhre - . Tubo Tubo 0.9m it 7
8 92065358 1 Barbed Fitting Montage barbelé Stachelarmatur Insieme a reticolo Conector arponado Sl sy 8
9 92043058 1 Filter Filtre Filter Filtre Filtro isgat 9

? INGERSOLL-RAND

® 1 .5




AlR END . COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Dl fa il b o
COMPRESSORE

a T o
s,
T

7 2 .0 INGERSOLL-RAND




1tam C.P.IN.

Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR P elgdt by il i b
COMPRESSORE
1 39748942 1 Housing Carter Gehéuse Incastellature Cérter i 1
2 95239927 2 Pin Brocha Stift Parno Clavija s 2
3 35085042 1 Raotor Set Jeu rotor Rotorsatz Insieme rotoriCuscinetto Juego rotor A gl b 3
4 39437595 4 Bearing Palier Lager Cuscinatto Cojinete Jos 4
5 35313543 1 Bearing Palier Lager Cuscinatto Coiinete Jost 5
(] 353135635 1 Bearing Palier Lager Cuscinetto Cojinete Joz 6
7 39703921 1 Housing Carter Gehiuse Incastsllatura Carter e ?
8 35518497 1 Gasket § Joint Dichtung Guarnizione Junta HP. 8
9 95223178 1 Retaining Ring Bague de retenue Haltering Anello di ritegno Anillo de retén Sl dals 9
10 95223475 1 Retaining Ring Bague de retanus Haltering Anella di ritegno Anillo de retén Slomzeel il 10
1" 95223194 1 Retaining Ring Bague de retenue Haltering Anello di ritegno Anillo de retén Szt s 11
12 35270131 1 ‘Spacer Entretoise Abstandstiick Distanziale Espaciador el 12
13 35262716 1 Spacer Entretoise Abstandstiick Distanzigle Espaciador el 13
14 39748959 1 Housing Carter Gehiuss incastallatura Cérter H 14
15 39437629 1 Gasket Joint Dichtung Guarnizione Junta e 15
16 35262690 1 Ctamp Plate Plaque bride Spannplatte Piastrina di blocco Placa de fijacion Bwali} inmis 16
17 3560083 1 Cover Couvercle Abdeckung Coperchio Tapa . olai 17
18 95086708 1 O-Ring Joint torique 0O-Ring Guarnizione circolare Junta torica Gl 18
19 35287556 1 Plug Bouchon Stecker Tappo Tapén iala 19
20 36723641 1 Housing Carter Gehiuse Incastallatura Cérter N 20
21 39437637 1 Gasket Joint Dichtung Guarnizione Junta Lis 21
22 956078549 2 Pin Broche Stift Perno Clavija  — 22
23 358511563 1 Shaft Arbre Waelle Albero Eje W spasr 23
24 35329192 1 Koy Clavette Schliisssl Chiavetta Llave i 29
25 95381109 1 Key Clavatie Schiiissel Chiavetta Ltave rlas 25
26 95036806 1 Retaining Ring Bague de retenue Haltaring Anello di ritegno Anillo de retén st Tiks 26
27 35327063 1 Gear Set Jou d'engrenage Getriebesatz Insiema ingranaggi Juego engranajes oA i 27
28 35266827 1 Clamp Plate Plague bride Spannplatte Piastrina di blocco Placa de fijacién aalall i 28
29 36327626 1 Spacer Entretoise Abstandstiick Distanziale Espaciador aels 29
30 356313568 1 Bearing Palier Lager Cuscinetto Cojineta Jost 30
31 36327543 1 Bearing Palier L.ager Cuscinetto Cojinate et n
32 35326602 1 Retainer Plate Plague de retenue Haltplatte Piastrine di ritegno Placa de retén Hontet dmiee 32
33 35593490 1 Seal Joint Abdichtung Tanuta Retenedor o eil] dnile Gl 33
34 35328475 1 Cover Couvercle Abdeckung Coperchio Tapa allai 34
35 95358024 1 O-Ring Joint torique 0O-Ring Guarniziona circolara Junta térica Wl 35
36 35854512 1 Cover Couvercle Abdeckung Coperchio Tepa i 36
37 95086708 1 0O-Ring Joint torique O-Ring Guarnizione circolare Junta tdrica Gl 37
38 35598556 1 Seal Joint Abdichtung Tenuta Retenedor P | P - P 38
39 35604032 1 Shaft Arbre Welle Albero Eje 5,15W1 agas 39
40 30346662 4 Washer Rondalle Dichtungsring Rondella Arandela H4H 40
41 92070036 1 Bracket LH Support gauche Halterung, links Staffa di sinistra Soporte M, Izq, & e 1S a1
42 92087725 1 Bracket RH Support droit Halterung, rechts Staffadi destra Soporte M. Der. o5 usS 42
43 35101468 2 Snubber Washer Rondelle de blocage Dichtungsring/Reibungs-  Rondella di fermo Arandela amortiguadora il Bl 43
stoBdampfer

INGERSOLL-RAND

; 2.1




AlR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delgd) i il o o
- COMPRESSORE

P
el

7 2.2 () INGERSOLL-RAND




COMPRESOR

ftem C.P.N. Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO Detedl g S b
: COMPRESSORE
44 35273812 2 Mount Monture Befastigungstail Supporto Armadura > a4
45 92117480 2 Cover Couvercle Abdeckung Coperchio Tapa rlai a5
46 35273937 2 Snubber Washer Rondelle de blocage Dichtungsring/ Rondella Arandela ishah 46
ReibungsstoBampfer d’Arresto Amortiguadora

47 35354448 2 Shim Set Jeu de Cales Beilegscheibensatz Serie Spessori Rondella Asle o il 47
48 35313600 2 Shim Set Jeu de Cales Beilegscheibensatz Serie Spessori Rondella Sl ol 48
49 35313618 2 Shim Set Jeu de Cales Beilegscheibensatz Serie Spessori Rondella Sl il 49

7 : INGERSOLL-RAND

® 2 ® 3




AIR INTAKE SYSTEM

ADMISSION D'AIR

LUFTEINLASSSYSTEM SISTEMA DI
AMMISSIONE

SISTEMA DE ADMISION
DE AIRE

HEATY TR Wy F¥




1tem C.P.i\l.

Oty AIR INTAKE SYSTEM ADMISSION D’AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION HEITY U SPRIFE Y
AMMISSIONE DE AIRE
Air Filter Assy Airond Ensembte filtre a aiv de Luftfiltersatz Complessor filtro d’aria, Montaje fittro de aire, clgbt Gl byt md e gt
: la prise d’air Luftaustrittseits gruppo compressore compressor
{1-4) 92085786 1 Air Filter Assy Enssmbile filtre & air Luftfiltarsatz Complesso filtro d'aria Montaje filtro de aire bl g B gast (1-4)
1 92076231 1 Body Corps Korper Corpo Cuarpo fcrY 1
2 92079425 1 Elament Elément Elgment Filtro Elemento s 2
3 92117449 1 Nut - Ecrou Mutter Dado Tuerca Upaw 3
4 92076223 1 Cover Couvercle Abdackung Copearchio Tapo sllai 4
Air Filter Assy Engine Ensambla du filtre a Luftfiltersatz Motor Complassao filtre d'aria, Mantaje filtro de aire, el ophl m2 o s gast
air du moteuy gruppo motore motor o
{1-4) 92117416 1 Alr Fliter Assy Ensamble filtre & air Luftfiltersatz Complesso filtro d'aria Montaje filtro de aire lydl mtp dipar (1-4)
1 92117423 1 Body Corps Kdarper Corpo Cuerpo Gk 1
2 92117431 1 Element Elément Element Filtro Elemento s 2
3 92117449 1 Nut Ecrou Mutter Dado Tuerca Yyae 3
4 92117456 1 Cover Couvercle Abdeckung Coperchio Tapa alla 4
? INGERSOLLRAND
® 3 .1




AIR INTAKE SYSTEM ADMISSION DXAIR LUFTEINLASSSYSTEM  SISTEMA DI SISTEMA DE ADMISION HELTY 3 PURC T TP
AMMISSIONE DE AIRE

7. 3.9 . INGERSOLL-RAND




tem C.P.N. Oty AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DY SISTEMA DE ADMISION TV L E S PPN
AMMISSIONE DE AIRE

Air Intake Engine Prise d'air du moteur Luftansaugung Motor Prosa d’ Aria, Gruppo Toma ds aire, Motor Bomdb 4 slyhl oo

’ ' Motore '
1 92087774 2 Bracket o Support Haltarung Staffa Soporte [ 1
2 35300615 1 Restriction Indicator Indicateur de restriction Drosselungsanzeiger Indicatora di Indicador restriccion Al i 2

restrizione ’
3 92086636 1 Hose Canalisation souple Schlauch Tubo fiessibile Manguera £ 3
4 92172600 1 Clamp Bride Klemme Brida Abrasadera i 4
5 35295799 1 Clamp Bride Klemme Brida Abrasadera ihali 5
6 92147511 1 Vacuator Valve Soupape de vide Entlearungsventil Valvola di scarico Viélvula Vecuator & A e 6
7 92122928 1 Clip Collier Schelle Fermeglio Grapa ke ?
8 92252006 2 Clamp Bride Kiemmbacke Reggetta Grampa oty 8

7 ¢33

INGERSOLLRAND




SISTEMA DE ADMISION

DE AIRE

LUFTEINLASSSYSTEM SISTEMA DI

AIR INTAKE SYSTEM ADMISSION D'AIR

AMMISSIONE

1.3.4




Itam C.P.N. Oty AIR INTAKE SYSTEM ADMISSICN D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION |l ght e g
AMMISSIONE DE AIRE
Air Intake Airend Echappee d'pir de la prise  Lufteintritt Presa d’Aria, Gruppo Tama de aire, Compresor lybl i dab slydl e
d'air Kompressorseite Compressore
1 92085877 1 Bracket Support Hatterung Staffa Soporte s 1
2 92252014 2 Mounting Band Bande de montage Befestingungsband Nastro di monteggio Bande de montaje bkl b 2
3 35314939 1 Restriction |ndicator Indicateur da restriction Drosselungsanzeiger Indicstore di restrizione Indicedor rastriccién Al ptge 3
4 92086651 1 Hose ’ Canalisation souple Schlauch Tubo flessibile Manguera P 4
5 92059039 1 Clamp Bride Klamme._ Brida Abrasadera FWH 5
6 92085885 1 Clamp Bride Klemma Brida Abrasadera HRRH 6
7 92147511 1 Vacuator Valve Valve de vide Enteerungsventil Valvola di scarico Vélvula Vacuator A s 7
8 92122928 1 Clip Collier Schelle Fermaglio Graps Lhts 8
9 92083435 2 Bracket Support Halterung Staffa Soporta, dizs 9
INGERSOLLRAND
7 e3¢5




REGULATION

REGULATION

REGELUNG

REGOLAZIONE

REGULACION

: el g

INGERSOLLRAND




ftem C.P.N, My REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION e
{1—-17) 35060631 1 Unloader Valve Assy. Ensamble soupape de Druckregler Montage. lnsieme vatvola di Montaje valvula de f Al plaw inpar {(1-17}
’ ' dégagement ' ecarico descarga o
1 36718427 1 Body Comps Aufbau Corpo Cuerpo Ody 1
2 35833227 1 Housing Carter Gehduse Alloggiamento Cérter N 2
3 35317197 1 Diaphragm Diaphragme Membran Membrana Diafragma 3, 3
4 35836949 1 Cover Couvercle Abdeckung Coperchio Tapa ollei 4
5 35317239 1 Washer Rondelle Dichtungsring Rondella Arandela f.8Y) 5
6 35588193 1 Piston Piston Kolben Pistone Pistén oS 6
7 35318005 2 Bush Bague Buchse Boccola Buje PWES 7
8 35317200 1 Washer Rondelie Dichtungsring Rondella Arandela sl 8
9 35278565 1 Plug Bouchen Stecker Tappo Tapén sl 9
10 35691122 1 Valve Soupape Ventil Valvola Viélwla rlor 10
11 35318013 1 Bush Bague Buchse Boccaola Buje NS 11
12 35688300 1 Gasket Joint Dichtung Guarnizione Junta HIS 12
13 35322767 1 Spring Rassort Fader Molla Resorte Rk 13
14 356321603 1 Spring Rassort Fader Molla Resorte b 14
15 35278589 1 O-Ring Joint torique C-Ring Guamnizione circolare Junta térica Gl 15
16 35318914 1 Spring " Ressort Feder Molla Resorte i 16
17 35317213 1 Pin Broche Stift Perno Clavija - 17
18 35282292 0.4m Tube Tube Schlauch Tubo Tubo 04 m il 18
19 35323542 1 Barbed Fitting Montage barbelé Stachelarmatur Insieme a reticolo Conector arponado HOER R § 19
20 35316587 1 Barbed Fitting Montage barbelé Stachelarmatur Insteme a reticoio Conector arponado s sy 20
21 35589589 1 Gasket Joint Dichtung Guarnizione Junta it 1
22 92040294 4 Stud Goujon Nut Perno Husillo A e fas 22
23 92086727 1 Flange Bride Flansch Flangia Brida ik 23
29 35688318 1 Gasket Joint Dichtung Guamizione Junta i 24
25 95250692 1 Drain Cock Robinet de vidange Abtasshahn Rubinetto di scarico’ Grifo de purga iy ! st 25

1.4

INGERSOLL-RAND




REGULATION REGULATION REGELUNG REGOLAZIONE '~ REGULACION D Sl

7. 4 . 2 INGERSOLLRAND




Item C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D ekt g
1 92086602 1 Pipe Tuyau Rohr Tubo Tubo i pele 1
2 355755670 1 Gasket Joint Dichtung Guemizione Junta pLES 2
3 92086529 1 Pipe Tuyau Rohr Tubo Tubo i ple 3
a4 92086289 1 Gasket Joint Dichtung Guarnizione Junta PP 4
5 92079532 1 Tee Té T-Stiick Raccordo a T Te HELH IR 5,
6 92086594 1 Hose Canalisation flexible Schtauch Tubo flessibile Manguera P 6
7 35284082 1 Connector Connecteur AnschluBstiick Raccordo Conector Ly 7
8 35322379 1 Valve Soupape Ventil Valvola Vélvula floe 8
g9 92086149 1 Adaptor Adapteur AnschluBstick Raccordo Adaptador el 9
10 92104041 1 Adaptor Adapteur AnschluBstiick Raccordo Adaptador L 10
11 92089556 1 Silencer - Silencieux Schalldampfer Silenziatore Silenciador yall QS 11
12 35279934 1 Eibow Coude Kniestick Gomito Codo £ 12
13 35301126 1 Elbow Coude Kniestiick Gomito Codo £ 13
14 35283092 1 Tee Ta T-Stiick Raccordo a T Te LU iy 14
15 92117654 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera > 186
16 92038488 1 Coupling Coupleur Kupplung Accoppiamento Acoplamiento it 16
17 92501993 2 Seal Joint Abdichtung Tenuta Retenedor S b 17
INGERSOLL-RAND
7 4.3




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION g Pl =

7. 4.4 : . INGERSOLL-RAND




ltem C.P.N, Oty AREGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D Sy
1 92097039 1 Hoss Canalisation souple Schlauch Tubo flessibile Manguera o~ 4
2 35279850 1 Tes L T-Stiick Raccordos T Te PPN 2
3 92098250 1 Tube Tube Rohre Tubo Tubo N 3
4 92079516 i Elbow Coudae Kniestiick Gomito Codo £S5 4
5 82079524 1 Tube Tube Rdhre Tubo Tubo il 5
6 353551086 1 Tube Tube Réhre Tubo Tubo oyl 6
? 353060756 1 Tee Té T-Stiick Raccordoa T Te UG iy 7
8 35334846 1 Regulator Rfulateur Einsteller Regolatore Regulador i 8
g9 92098235 1 Connector Connecteur AnschluBstiick Raccordo Conector Jroye g
10 35322346 1 Orifice Fitting Crifice d'ajustement Ablaldffnungsmontage Accessorio per orifizio Montaje orificio el 455 10
" 92394295 1 Reducer Réducteur Reduzierstiick Riduttore Reductor i 11
12 92394352 1 Nut Ecrou Mutter Dado Tuercs Jyow 12
13 92098276 1 Tube Tube Rdhre Tubo Tubo ) 13
14 9209038292 1 Tee Té T-Stuck Raccordoa T Te LU ey 14
15 92098284 1 Tube Tube Rohre Tubo Tubo gt 15
16 92079540 2 Bracket Support Halterung. Staffa Soporte dazs§ 16
17 92253202 2 Clip Collier Schelle Fermaglio Abrasadera e 17
18 92306331 N Elbow Couda Knigstiick Gomito Codo £ 18
19 92089556 1 Sitencer Silencieux Schallddmpfer Silenziatore. Silenciador gt @318 19
20 92079565 1 Solenoid Solénoide Solenoid Solanoide Solenoide o il 20
21 92117654 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera Py 21
22 35301126 1 Elbaw Coude Kniestiick Gomito Codo £ 22
23 35283092 1 Tee Té T-Stiick Raccordoa T Te 2t ey 23
24 92306323 1 Elbow Coude Kniestiick Gomito Codo S 24
25 92313238 2 Nut Ecrou Muttar Dado Tuerca Uys 25
26 92313248 2 Olive Olive Olive Oliva Oliva Ly 26
INGERSOLLRAND
; 4.5




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D peB Slgr

Wm \ j
\ IWMW Wl _

7’ 4 -6 | ‘ INGERSOLL-RAND




item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION et Sl
1 92087832 1 Elbow Coude Kniestiick Gomito Codo & 1
2 92087840 1 Adaptor Adapteur Pastiick Adattatorg Adaptador f o' 2
3 92093459 1 Pipe Tuyau Rohr Tubo Tubo i ple 3
{4-9) 92087857 1 Min. Press. Valve Assy. Ensamble soupape Enteerungsdruck- Complasso Valvola di Montaje vélvula presién G Tl ples inper 4-9)
’ ' ) pression minimuym ventilsatz Press. Min. minima
4 92087865 1 Body Corps Aufbau Corpo Cuarpo O 4
6 35579762 1 Piston Piston Kolben Pistoncino Pistdn o 5
6 95086559 2 O-Ring Joint torique O-Ring Guarnizione circalare Junta térica Gl 6
7 35318161 1 Spring Ressort Fader Molla Resorte b 7
8 35299759 1 Spacer Entretoise Abstandstick Distanziale Espaciador aela 8
9 35288729 1 Cover Couvercle Abdeckung Coperchio Tapa i 9
10 35294628 1 "Gasket Joint Dichtung Guarnizione Junta HT 10
11 36710038 1 Manifold Manifold Voerteilerrohr Collettore Distribuidor e "
12 92076447 3 Nipple Graisseur Nippet Nipplo Racor [N 12
13 92294461 3 Valve Soupape Ventil Valvola Valvula . s 13
14 92076454 1 Nipple Graissaur Nippel Nipplo Racor il 14
15 92111228 1 Valve Soupape Ventil Valvola Viélvula plos 15
7 INGERSOLL-RAND
® 4 ® 7




REGULATICN REGULATION REGELUNG REGOLAZIONE REGULACION D) g

INGERSOLLRAND




item C.P.N, My REGULATION REGULATION REGELUNG REGOLAZICNE REGULACION Y Sl
1 92085703 1 Bracket Support Halterung Staffa Soporte s 1
2 92071299 1 Cylinder Cylindre Zylinder Cilindro Cilindro sk 2
3 35288885 1 Bush Bague Buchse Boccola Buje o 3
4 35300532 1 Rod Bearing Palier de tige Lager/Stange Asticella di supporto Cojinete de biela il s 4
5 35322452 1 Bush Bague’ Buchse Boccola Buje [AES 5
8 35322445 1 Guide Guide Filhrung Guida Guid - 6
7 92087766 1 Ball Joint Joint & bille Kugsltager Giunto sferico Rétula a5 ey 7
8 35322429 1 Throttle Accélérateur Drassalung Farfalla Regulador Sl 8
9 35322437 1 Mount Monture Befastigungsteil Supporto Soporte e 8
10 35322403 1 Spring Ressort Fedar Molla Resorte o 10
11 35322411 1 Spring Ressort Feder Molla Resorte e n
12 35324664 1 Collar Collier Oberschiebmutte Collare Cuello ke 12
(13-14) 92079573 1 Cylinder Assy Cylindre Zylinder Cilindro Cilindro b {13 -14)
13 92036540 1 Cylinder Cylindre Zylinder Cilindro Citindro prom 13
14 T 92036532 1 Clevis Crocheta a ressort Schakel Gancio Pasadorde horquilla Aas 14
15 92070044 1 Pin Broche Stift Perno Clavija Hams 15
16 95018966 1 Cotter Rondelle Dichtungsring Rondella Arandela i 16
17 92079581 1 Bracket Support Halterung Staffa Soporte ws 17
7 INGERSOLL-RAND
® 4 @ 9




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dt g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.0 " INGERSOLL-RAND




SYSTEME DE

Item C.P.N. Oty COOLING SYSTEM KUHLSYSTEM SISTEMA DE SISTEMA DE Dok il g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92087402 1 Support Support Stiitze Supporto Soporte Jb- ]
2 92086545 1 Spring Ressort i Feder Molla ot 2
(3—-6) 92086370 1 Housing Assy. Ensemble carter Gehdusemontage Complesso Montaje cértar SR degar (3-6)
d'alloggiamento '
3 92087410 1 Housing Carter Gehiuse Incastellstura Cérter % 3
'l 92087428 1 Shaft Arbre Welle Albero Eje S15W spes 4
5 92086537 2 Bearing Roulement Lager Cuscinetto Colinete Jos 5
6 35280353 2 Rataining Ring Bague de retenus Haltering Anello di ritegno Anillo de ratén Faned s 6
7 92086388 1 Lever Levier Habel Leva Palanca HETN 7
8 35320688 1 Bush Bague Buchse Boccola Buje ids 8
{9—11) 92086420 1 Pulley Assy. Ensamble poulie Riemenscheibensatz insieme puleggia Montaje polea HUA R P 9-11)
9 92086438 1 Pulley Poulie Rigrnenscheibe Puleggia Polea 5 9
10 92148006 2 Bearing Roulerment _Lager Cuscinetto Cojinete s 10
11 92094861 1 Spacer Entretoise Abstandstiick Distanziale Espaciador el 1"
12 36704914 1 Fan Vantilateur Geblise Ventola Ventilador iy 12
13 35805241 1 Hub Movyeu Nabe Mozzo Cubo e 13
14 92168871 1 Kay . Clavette Schliissel Chiavetta Liave s 14
16 92409671 1 Clarnp Plate Plaque bride Spannplatte Piastrina d'arresto Placa de fijacion [ 16
16 92086560 1 Pulley Poutie Riemenscheibe - Puleggia Polea i 16
17 92417401 1 Bush Bague Buchse Boceola Buje ide 17
18 92086578 1 Pulley Poulie Riemenscheibe Puleggia Polea i 5 18
19 92486851 1 Bush Bague Buchse Boccola Buje il 19
20 92086586 1 V-Belt Courroie an V Keitriemen Cinghia a V Correa an V v S Jo e 20
? 5 1 INGERSOLL-RAND
® ®




g 2 g

KUHLSYSTEM SISTEMA DE SISTEMA DE

SYSTEME DE

" COOLING SYSTEM

REFRIGERACION

STy

RAFFREDDAMENTO

aaaaaaa
= e

REFROIDISSEMENT

INGERSOLL-RAND

1.5.2




SYSTEME DE

KUHLSYSTEM

SISTEMA DE

ftem C.P.N. Qty COOLING SYSTEM SISTEMA DE Dok e g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92101179 1 Cooler Refroidisseur Kiihler Radiatore Enfriador Sy by 1
2 92087444 1 Cowl Capot motaur Windlaut Cuffia Cubierta e sllai 2
3 92087469 1 Guard Protecteur Schutzvorrichtung Protezione Proteccion ‘ - 3
4 920876569 1 Baffle Chicane Umlankblech Deaflettora Deflectora iyl 4
5 92497700 2 Plug Bouchon Stecker Tappo Tapén ' ). 5
6 92098128 1 Support RH Support droit Stiitze, rechts Supporta di destra Soporte M, Der, Sl ol 6
7 92098110 1 Support LH Support gauche Stiitze, links Supporto di sinistra Soporte M, l1zq, el ol 7
8 92094739 1 Baffle RH Chicane droite Umisnkblech, rechts Deflettore di destra Deflectora M. Der. i le g
9 92084747 1 Baffle LH Chicane gauche Umlenkbiach, links Deflettore di sinistra Deflectora M. lzq. St ol 9
7 ING
. 5 o 3 ERSOLL-BRAND




COOLING SYSTEM

SYSTEME DE
REFROIDISSEMENT

KUHLSYSTEM

SISTEMA DE
RAFFREDDAMENTO

SISTEMA DE
REFRIGERACION

Dkt e

INGERSOLL-RAND




Item C.P.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dk il g
REFROIDISSEMENT RAFFREDDAMENTO = REFRIGERACION
" 92038595 1 Separator Tank Composite Composé réservoir Abscheidertank/ Serbatoio sgparatora Cuerpo compuesto dadlt 0 S 1
C . ’ séparateur Composit misto tanqus seperador ’
1 92101153 1 Separator Tank U.K. Réservoir séparateur Abscheidertank/ Serbatoio separatore GB ~ Tanque separador, ddoudl Bell) Jadll 015 1
anglais Gro@britannien R. Unido '
2 92087881 1 Element Elément Element Elemento Elemsnto e 2
3 92086123 2 Gaskst Joint Dichtung Guarnizione Junta H. 3
4 92080662 1 Dish Plaque Auffangschale Bacinetla Plato Gk 4
5 92086297 1 Safety Valve Soupape sécurité Sicherheitsventil Valvola di sicurezza Vélvula seguridad LY ples 5
6 92034685 2 Elbow Coude Kniestiick Gomito Codo £ 6
7 92256015 1 Nipple Graissaur Nippel Nipplo Racor ol 7
8 35579630 1 Plug Bouchon Stecker Tappo Taphn ™ 8
9 35279942 1 O-Ring Joint torique 0O-Ring Guarnizione circolare Junta térica Ll 9
10 92293661 3 Seal Joint Abdichtung Tenuta Retenedor NI PPV PR+ 10
1" 92354760 1 Valve Soupape Ventil Valvola Véivula . pls 11
{12—22) 92095363 1 Gauge Assy, Ensemble jauge MeaRBgeratesatz Gruppo di misura Mornitjae manémetro pealBlisyer (12—-22)
12 9209537 1 Tube Tube Réhre Tubo Tubo gl 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Riparo Protector b 13
14 920956397 2 Nut " Ecrou Mutter Dado Tuerca Bpaus 14
15 92095405 4 Farmle Virole Ringbeschlag Bussola Férula PR A 15
16 92095413 2 O-Hlng Joint torique O-Ring Guarnizione circolare Junta térica Frive 16
17 92095421 2 Q-Ring Joint torique O-Ring Guarnizione circolare Junta térica Ll 17
18 92095439 2 Collar Collier Uberschiebmuftfe Collare Cuello b 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor [P 19
20 92095454 2 Seal Joint Abdichtung Tenuta Retenedor o il il Gl 20
21 92095462 2 Seal Joint Abdichtung Tenuta Retenedor ot peild Al 2l 21
22 92094994 1 Indicator Indicateur Anzeiger Indicatore tndicador N 22
23 92043017 1 Valve Soupape Ventil Valvola Valvula s 23
24 92290162 1 Seal Joint Abdichtung Tenuta Retenedor ML P P+ P 24
25 92087915 1 Cover Couvercle Deckel Coperchio Tapa ) ollai 25
INGERSOLL-RAND
; ¢5.5




SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Ll g

COOLING SYSTEM
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

n

iy (A

(i
—h
F-Y

7. 5.6 o INGERSOLL-RAND




KUHLSYSTEM

ftem C.P.N, Qty COOLING SYSTEM SYSTEME DE SISTEMA DE SISTEMA DE i Db el g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92086404 1 Adaptor Adapteur PaBstiick Adattatore Adaptador e 1
2 92086446 Tube Tube Réhr Tubo Tubo et 2
3 35279876 3 Elbow Couds - Codo £ 3
4 92497700 1 Plug Bouchon Tapén LN 4
5 92086487 1 Adaptor Adapteur Adattatora Adaptador sl 5
6 92086396 1 Adaptor Adaptaur PaRstiick Adattatore Adaptador r 6
7 92086461 1 Tube Tube Réhr Tubo Tubo it 7
:] 92100874 1 Manifold Leitungsverbindung Collettore Raccordo Distribuidor e 8
9 36275908 1 Gasket Dichtung Guarnizione Collettore Junta F- 9
10 92086495 1 Connector Connecteur AnschluBstiick Raccordo Conector Loy 10
1 92086479 1 Hose Canalisation soupls Schiauch Tubo flessibile Manguera Py 11
12 92086412 3 Adaptor Adapteur PaBstiick Adattatore Adsptador « 2l 12
13 92080720 1 Tube Tube Réhre Tubo Tubo i) 13
14 92338946 1 Seal Joint Abdichtung Tenuta Ratenedor ol i A2l 14
15 92101054 1 Valve Soupape Vantil Valvola Vélvula flos 15
16 92173780 1 Connector Connecteur AnschluBstiick Raccordo Conector Loy 16
17 92293661 1 Seal Joint Abdichtung Tenuta Retenedor o il il Kl 17
18 92086594 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera o 18
19 92080811 1 Elbow Coude Kniestiick Gomito Codo i 19
20 35288166 2 Connector Connectaur AnschluBstiick Raccordo Conactor L. 20
21 35287911 1 Elbow Coude Kniestiick Gomito Codo Texs 21
22 92522705 1 Tube Tube Rohre Tubo Tubo el 22
23 92083245 1 Tee T T-Stiick Raccordoa T Te I 23
24 92083252 1 Tube Tube Rohre Tubo Tubo - 24
25 92083260 1 Tube Tube Rhre Tubo Tubo oyt 25
26 35279801 3 Elbow Coude Kniestiick Gomito Codo § S 26
27 92522697 1 Tube Tube Rohre Tubo Tubo il 27
28 35287903 2 Connector Connectsur AnschhuBstisck Raccordo Conector Jo 28
29 92083286 1 Tube Tube Rohre Tubo Tubo ! 29
30 35279835 1 Elbow Coude Kniestick Gomito Codo s 30
31 92394295 1 Reducer Réducteur Reduzierstiick Riduttore Reductor _..-*“ 31
32 92394352 1 Nut Ecrou Mutter Dado Tuerca Upae 32
33 92083294 1 Tube Tube Ré&hre Tubo Tubo gt 33
34 02083302 1 Tube Tube Rohre Tubo Tubo ! 34
35 35279900 2 Tee Ta ¥-Stuck Raccordo a T Te Sl 35
36 35582592 1 Tube Tube Réhre Tubo Tubo - 36
37 35582618 1 Tube Tube Réhre Tubo Tubo s 37
(38-39} 92088822 1 Qil Filter Assy Ensemble filtre huile Olfiltersatz Complessso filtro olio Montaje filtro de aceite e M e {38-39)
38 92118678 2 Element Elément Element Cartuccia Etemento TN 3B
39 92087741 1 Head Tete Kopf Testa Cabeza L ag
INGERSOLL-RAND
; S 4




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ‘ Dl g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.8 INGERSOLL-RAND




Item C.P.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dkl Sy
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-9) 92087808 1 Qil Temp. Bypass Valve Val.By-Passde Temp.D’huile  Ottermperatur-Kontroll- Valv.By-pass Olio Compr.  Valvula desvio temp, de g e Pt (1~9)
ventil " aceite
1 92086354 1 Caver Couvercle Deckel Coperchio Tapa s 1
2 35318708 j Element Cartouche Efement Termastato Elemento raE 2
3 92086339 1 Body Corps Gehiiuse Semicarpo Cuerpo — 3
4 92086347 1 Body Curps Gehause Semicorpo Cuerpo ) ‘ — q
L} 35584242 1 Gasket Joint Dichtung Guarnizione Junta il ae Lis 5
6 35288414 1 Gasket Joint Dichtung Guarnizione Junta — = . 6
7 92497700 1 Plug Bauchon Stopten Tappo Tapén ' T bl 7
8 35289040 1 Spring Ressort Feder Motla Resorte Al 8
9 35288448 1 dall Bille Kugel Sfera Bola . 1 9
10 92087816 1 Gasket Joint Dichtung Guarnizione Junta . 10
INGERSOLL-RAND

; «5.9




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE St e
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL o R Lig
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6.0 INGERSOLL-RAND




ftem C.PN. Qty CONTROL AND COMMANDESET KONTROLL- UND SISTEMA DI SISTEMA DE st g
MONITORING SYSTEME DE {JBERWACHUNGS- COMANDO CONTROL ; R Ly
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION '
1 92086677 1 Battery Batterie Batterie Batteria Baterid iy 1
2 92293901 1 Frame Cadre Rahmen Telaio Amazén SR 2
3 92395359 2 Stud Goujon Nut Perno filsttato Husillo A e s 3
4 92101278 1 Cable Positive Cable positif Positives {+} Kabel Cavo positivo Cable paositivo ey bS 4
5 35506419 1 Cable Negative Cable négatif Negatives (—) Kabel Cavo negativo Cable negativo I s 5
6 92271139 2 Hood Chapesau Haube Calotia protettiva Capote VY 6
INGERSOLL-RAND
7 6.1




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE JEIETRIPN
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL L Ll Al
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6.2 | . : INGERSOLL-RAND




tem C.PN.: Gty CONTROL AND COMMANDES ET KONTRQLL-UND SISTEMA DI SISTEMA DE pacll Yy
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL e ¥ AP
SYSTEM CONTROLE SYSTEM - E CONTROLLO Y SUPERVISION

1 92028281 1 Wiring Harness Faisceau de cible Kabelbaum Cablaggio Mazo de cables L B [P 1
2 92086156 1 Switch, High Temp. Interrupteur, haute temp.  Schalter (Hoch- Commutatore, Temp. Intarruptor, temp. alta IR PR e 2

' ' ' ’ temperatur) elevate :
3 35278589 1 O-Ring Joint torique O-Ring Guarnizione circolare Junia térica il 3
4 92480177 1 Switch, Oil Pressure tnterrupteur, pression Schalter/Oldruck Pressostato olio Interruptor, presion de aceite Sk ke 4

huile Tenuta Retenedor o poeild il Sk
5 92083427 1 Seal Joint Abdichtung Fermaglio Abrasadera . 5
6 92263350 8 Clip Collier Schelle Commutatore, rottura interruptor rotura correa sl ol e 6

cinghia

7 92095132 4 Belt Break Switch Courroie disjoncteur Schalter/ Riemenbruch Alternatore Alternador s 7
8 R Alternator Altarnateur Alternator Starter Arranque B bl agha 8
9 HHHEEH - Starter Démarreur Starter Reld Relé Jer 9
10 92076173 1 Relay Relais Relais Contsore Cuentehoras Slel st 10
11 92306901 1 Hourmster Compteur horaire Stundenmesser Commutatore Interruptor arrangue et oy pleda 1
12 92086719 1 Start Switch Interrupteur démarrage Startschafter d’avviamento 12
13 92117688 1 Fuse Fusible Sicherung Fusibile Fusible PN 13
14 92076173 1 Shutdown Relay Relais de fermature Abschaltrelals Reld d'arresto totale Relé de parada il o 14
15 J.1. Connector Connecteur J.1. J. L. AnschiuB Connettore Conector J.I. T 15

+t++++4+  Items supplied by engine menufacturer Articles fournis par le +++ Dieso Artikel werden Componati fornitit dal LRl b ey pagy +4aats

fabricant de moteur vom Motorherstelier costruttore del motore
geliefert
INGERSOLLRAND
7 6.3




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA D SISTEMA DE RECTRIIR
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL - LAy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

&g,

7.6 4 INGERSOLL-RAND




ftem C.PN. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE WS g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL R & (N3]
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 36728467 1 Enclosure Périmétre Einfassung Alioggio Cearramiento i, g 1
2 35842194 1 Decal Autocollant Abziehbild Adesivo Calcomanié JIs,s 2
3 92306901 1 Hour Counter Compteur horaire Stundenmesser Contaora Cuentahoras : ARl Al 3
4 92395268 1 Pressure Gauge Jauge de pression Druckmesser Manometro Manématro de prasid hiall i 4.
5 92058320 1 Circult Board Panneau circuit Schaltbrett Piastra circuitale Cuadro de circuitos WSty 5
6 36723989 1 Window Fendtre Fenster Finsastrina Vantana EAFH 6
7 92078088 1 Gasket Joint Dichtung Guarnizione Junta i 7
8 35327907 1 Lamp Lampe Lampe Lampads Lampara s 8
9 35327915 1 Base Base Fundament Base Base el 9
10 36327923 1 Seal Joint Abdichtung Tenuta Retenedor NPNCL Y P P+ 1P 10
7 . 6 5 INGERSOLLRAND
®




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE oS g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL L)L)y
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6.6 | - | INGERSOLL-RAND




{.6.7

Item  C.P.N. Oty CONTROL AND COMI\QANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE e S
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL : L LIy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION .
1 36706836 1 Box Boite Box Armadietto Caja Jglies 1
2 . 92080910 1 Facla Devant Verkleidung Pannello Faja ly 2
3 92086719 1 Switch Interrupteur Schalter Commutatore Intarruptor e 3
4 95213427 ' 1 Shakeproof Washer Rondelle indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandela antibibratoria Hraw it 4
' Gummidichtung

5 92075530 1 Kay Clavette Schlissel Chiave Llave i 5
6 35583210 1 Valve Soupape Ventil Valvola Vélvula s 6
7 92076173 2 Relay Ralais Relais Reld Relé J= 7
8 92184878 1 Door Porte Tire Sportello Puerta " 8
] 92184993 1 Grommet Oeillet Gummitiilte Ansflo di tenuta Pasacable Celliy 9
10 35582220 1 Hinge’ Charniére Scharnier Cerniers Bisagra Lais 10
INGERSOLL-RAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS D Aae yall dogant)
UNTERGRUPPEN

7. 7.0 | | " INGERSOLL-RAND




em C.P.N.

Gty

SUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE

SOTTOGRUPPI SUBCONJUNTOS D Tk il de gandl
UNTERGRUPPEN
1 92101021 1 Truck Frame Chéssis camion Waganrahmen Telaio rimorchio Armadura camidn: Ll S 1
2 92087667 1 Belty Pan Cuve plate Blschunteriage Sottopiatto Racipienta ventral oy 2
3 92101864 1 Lifting Bail Crochet de jevage Hebebiigel Gancio di sollevamento Gancho de alzar pA S 3
4 92083419 1 Inner Sheet Feuille interieure Innenblech Lamiera interna Hoja interna Lol it 4
; o/.1




¢ Aok il 15 garnlt

SEKUNDARE SOTTOGRUPH SUBCONJUNTOS
UNTERGRUPPEN

SOUS ENSEMBLE

SUB ASSEMBLY

. INGERSOLL-RAND

f.7.2




tem C.P.N.

SOTTOGRUPPI

SUBCONJUNTOS

Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE L il Le gand
UNTERGRUPPEN
1 92074202 1 Toolbox L.H. Boita & outils gauche Werkzeugkasten, links Cassatta portautensili di Caja de herramientas I (JCPPES [t P 1
T ' sinistra M. 1zq.
2 92075597 1 Toolbox R.H. Boite & outils droite Werkzeugkastan, rechts Cassetta portautensili di Caja de herramientas I o B ydis 2
' a o ’ . destra M. Der. : '
3 92074228 4 Fltler Angle Cornidra cale Fiidowinkel Angolare di riporto Angulo de relleno PEERE A 3
4 92098136 1 Roof Toit Dach Tettoia Techo [ 4
8 36718336 2 Door Porte Tiir Portiera Puerta e 5
6 36719425 2 Hinge Charniére Scharnier Cerniera Bisagra s 6
7 35279108 2 Latch Verrou Riegal Serratura a scatto Pestillo bli. 7
8 92473693 6 Monobolt Boulon Monobolzen Bullone singolo Monoperno Jpp - 8
9 92086263 2 -Side Panel Panneau latéral Seitenpanes! Pannello laterale Panel de costado o e 9
10 92086271 2 Side Panel Panneau latérat Seitenpaneel Pannello laterale Panel de costado ol 10
1 92096635 1 End Panel Front Panneau extrémité avent  SchluBpaneel, vorme Pannetlo d’estremita Panel extremo delantero Laal i t&”' 11
. anteriore

12 92098318 1 End Panel Rear Panneau extrémité arridre  SchiuBpaneel, hintan Pannello d'estremith Panel extremo trasero il il gt 12
' . posteriore -

13 92094358 2 Key Clavette - Schlussel Chiave Llave i 13
i ® 7 o 3




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS s s all do gaxll
UNTERGRUPPEN

INGERSOLLRAND




Itam C.P;N. Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS DAk ad! As gandl
. UNTERGRUPPEN
1 35584903 4 Gas Spring Assy. Ensamble rassort gas Gasfedermontage Complesso molla a gas Montaje resorte gas S g e gk 1
2 92101880 2 Cover Couvercle Abdeckunyg Coperchio Tapa slai 2
3% 92079482 4 Carrier Transporteur Tréger Trasporto Portador ‘ s 3
3" Optional Extra
INGERSOLLRAND

f.7.5




ttem

C.P.N.

ty

SUB ASSEMBLY

S0OUS ENSEMBLE

SEKUNDARE

SOTTOGRUPPI . SUBCONJUNTOS T Lk id! Lk gandd
UNTERGRUPPEN ‘

{(1—6) 92088954 1 Exterior Decal Set Jau autocollant extérieur  AbzZiehbildersatz, auan Serie adesivi esterni Juego calcomania exterior I TS kb (1—6)
1 - 1 Black Stripe Bande noire schwarzer Streifen Striscia nera Raya negra P 1
2 - 1 Black Stripe Bande noire schwarzer Streifen Striscia nera Raya nagra gl Juy 12 2
a - 1 Modsl No. R.H. No. modéle droit Modell No. rechts No. di Modetlo; sulla Num. de modelo M. Der. AW bl oy 3

i ' destra :
4 - 1 Model No. L.H. No. modéle gauche Mode!! No. links No. di Modello; sulla NaOm. de modelo M. 1za. s gt o 4
' sinistra .
5 — 2 I-R Portable Compressor ~ Compresseur portable I-R  1-R beweglicher Compressore trasport- Compresar portéatil |-R Ao gt LS 5
’ ’ ’ kompressor abile I-R ’
6 - 1 Ingersoli-Rand Black ingersoll-Rand noir Ingersolt-Rand schwarz Ingersoll-Rand in nero Ingersoll-Rand negro Syt K1 gm g it 6
7 7 6 INGERSOLLRAND
® L




ltem C.P.N. Cty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS ;b i} L gacad )
UNTERGRUPPEN
(1—15) 92083336 1 Interior Decal Set Jeu autocollant intérigur  Abziehbildersatz, innen Complesso d'adesivi Juego Calcomanids A s e {t—15)
intarni interior
1 - 1 General Data Données générales Allgemeine Datanangaben  Dadi ganerali Datos genaerales Ll ollens 1
2 - 1 Operating Instructions Instructions pour Bedienungsanleitung Istruzioni per I'uso Instrucciones de manejo el sl ) 2
opérations
3 - 1 Wiring Diagram Schéma da cablage Schaltplan Schema elettrico Diagrama de cables I L o) 3
4 - 1 Sarial No. Plate Plaque No. de série Seriennumarnschild Numero di serie Placa nimero de serie IR LR B 4
5 - 1 Assy. Spec. Plate Plaque spéciale spezislles Montageschild Specifiche di montaggio Placa espec. montaje prenl Shdal ga ) 5
d'ensemble
6 - 1 Danger Danger Gefahr Pericolo Peligro s 6
? - 1 Discharge Air Evacuation air Luftablass Scarico aria Aire de descarga o elpn 7
8 - 1 Diesel Fuel Combustible dieset Diesel Krafistoff Gasolio Combustibie Diesel Al agi g 8
9 - 1 Qil Filler Remplisseur huile Olauffiilung Riempimanto olio Alimentador aceite Sy ple 9
10 - 1 Safety Guards Protecteur da sécurité Sicherheitsvormrichtungen Protezioni di sicurezza Protectoras de seguridad SNl g 10
11 - 1 Battery Batterig Batterie Batteria Baterid H 11
12 — 1 Battery Danger Banteria danger Battarie — Gefahr Pericolo Batteria Peligro Baterid 4 ladt s 12
13 - 2 Doors Closed Portos fermées Tiiren geschlossan Porte chiuse Puertas cerradas Uik Y1 13
14 - 1 Fuel Bleed Purge combustible Kraftstoffablaft Sfiato carburante Sangrado de combusible iy 14
15 - 1 Caution Compressor Oil Précaution pour Vorsicht - kompressord Attenzione Olio Cuidado Aceite S e 15
. compressuer huile Compressore Compresor
{1-2}) 92032358 1 Service Literature Set Jeu documentetion Informationssatz Service Insieme rmanuali di Juego folletos de servicio el S e (1-2)
. . ) entretien manutenzione
1 92032341 1 Engine Manual Manuel du moteur Motor Handbuch Manuale del motors Manual del motor Bl St S 1
2 92077825 1 Compressor Manual Manuel du compresseur Kompressor Handbuch Manuale del compressore Manual del compresor LSl s 2

1.7.7

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPD DE REMOLQUE t_akdl D s
REMORQUE . DI TRAINO

INGERSOLLRAND




tem C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHDR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al D) s
REMORQUE DI TRAINO
{1—78) 92079706 1 Running Gear Matériel marche Laufwerk Parti mobili Tren rodante Jolt ey 5 {1-78}
1 92079714 1 Towbar Barre de remorquage Zugstange Barra di traino Barra de remolque Al i 1
2 92079722 1 Handbrake Frein & main Handbremse Freno a mano Freno de mano Aol s b 2
3 92077627 1 Cable Cable Kabel Cavo Cable ! 3
{4—10) 92096866 1 Steering Bracket Assy. Ensemble support Lenkbagelmontage Insierne supporto sterzo Montaje armadura 34all LS de pust {4--10)
: direction direccién .
4 92095785 1 Bolt Boulon Bolzen Bullone Perno St 4
5 95414702 1 Nut Ecrou Mutter Dado Tuerca Uyas 5
6 92334291 1 Pin Broche Stift Perno Clavija St 6
7 92096411 3 Bush Bague Buchse Boccola Buje HIP 7
8 92096429 2 - Washer Rondelle Dichtungsring Rondella Arandela sl 8
g 92096437 1 Bracket and Hook Support et crochet Haken und Biigel Staffa e gancio Armadura y gancho willast g didzf 9
10 92096445 1 Bracket Support Biigsl Staffa Armadura s 10
(11-38} 92096874 1 Front Axle Assy, Ensemble pont avant forderachse Insieme assale anteriore Montaje eje delantero LY ol is pue (11-38)
n 92096460 1 Stub Assy L.H. Ensernble fusés essieu Schenkelmontage Complasso fuso a snodo Montaje puente f.ul A p P n
12 92096478 1 Stub Assy R.H. Fusée essisu Schenkelmontage Complesso fuso a snodo Montaje puente PNEV N NPV 12
13 92096486 2 King Pin Pivot central Achsschenkelbolzen Perno di sterzaggio Clavija maestra A 13
14 92095769 4 Nipple Graisseur Nippe! ~ Nipplo Racor ) s 14
15 92096494 4 Bush Bague . Buchse Boccola Buje il 15
16 92096429 a Wasgher Ronds!le Dichtungsring Rondella Arandela HaH 16
17 95732921 2 Bolt Boulon Bolzen Bullons Perno s 17
18 95280863 2 Locknut Rondelle blogueuse Arratiermutter Dado di fermo Contratuerca Fidlpee 18
19 92096502 1 Beam Poutre Triger Traversa Viga e 19
20 95245288 4 Nut Ecrou Mutter Dado Tuerca Ypas 20
2 92096510 2 T/Rod End L.H. Embout de tige T-Stangenabschiufl Tirante Fin varilla/T il i 21
22 95732617 2 Locknut Rondelle bloqueuse Arratiermutter Dado di fermo Contratuerca i ipes 22
23 92096528 2 T/Rod End R.H. Embout de tige F-Stangenabschiul® TFirante Fin varilla/T et o e 23
24 95076824 2 Locknut Rondelle blogqueuse Arretiermutter Dado di fermo Contratuerca ) Ve 24
25 92096536 1 Rod Tige Stange Asta Varilla " 25
26 92096544 1 Link Rod Tige de biellette Stangenverbindung Barra d'accoppiamento Varilla conexién Lt i 26
27 92096551 1 Ferrule Virole Ringbeschlag Boccola Férula il 27
28 922733259 1 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste artals o Sl 28
{2038} 92096452 2 Hub Assy Ensembie moyeu Nabenmontage Insierne mozzo Montaje cubo il i pas (29-38)
29 92096189 1 Hub Moyeu Nabe Mozzo Cubo i 29
30 92102540 1 Bearing Outer Roulement extérigur duBares Lager Cuscinetto esterno Buje exterior IR LN 30
31 92102987 1 Bearing lnner Roulement Intérieur inneres Lager Cuscinetto interno Buje interior EIEUN WY 3
32 92096197 1 Seal Joint Abdichtung Tenuta Retenedor o mtl aits il 32
33 92096205 1 Washer Rondelle Dichtungsring Rondelia Arandela i 33

7.8.1

INGERSOLLRAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR  EQUIPAGGIAMENTO EQUIPQ DE REMOLQUE ¢ jaddt Dl da
REMORQUE DI TRAINO .

INGERSOLLRAND




Item C.P.N. Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaah Do
REMORQUE DI TRAINO
34 95108072 1 Nut Ecrou Mutter Dado Tuerca Uyarse 34
35 95002697 1 Pin Broche Stift Parno Clavija s 35
36 92096213 1 Cap Capuchon Verschiu® Coperchio Tapa el 36
37 92102607 4 Stud Goujon Gewindebolzen Perno Husillo oI et Sl a7
38 92102559 4 Nut Ecrou Mutter Dado Tuerca yae as
(39-68) 82096882 M Rear Axle Assy Ensemble pont arridre Hinterachsanmontage Complesso assale Montaje eje posterior Al e {(39-68)
. posteriore
39 92096130 1 Beam Poutre Trager - Traversa Viga e 39
40 92096148 2 Bush Bague Buchse Boccola Buje Ll 40
41 92096155 1 Strap Sangle Gurt Nastro Faja b, 41
42 95446241 2 Bolt Boulon Bolzen Bulione Perno s 42
43 92022763 2 "Locknut Contre-écrou Arretiermutter Dado di fermo Contratuerca Fidyem 43
44 92096163 1 Lever Levier Hebel Leva Palanca ity 44
45 92096171 2 Rod Tige Stange Asta Varilla M- 45
46 92101450 2 Yoke Fourche Joch Giogo Horgueta 2 s 46
47 92102565 2 Pin Broche Stift Perno Clavija Lre— 47
48 92102557 2 Clip . Coflier Schelle Fermaglio Abrasadera . 48
49 95076774 2 Nut Ecrou Mutter Dado Tuerca I 49
(50—68) 92096122 2 Hub Assy. Ensemble moyeu Nabenmontage Insieme mozzo Montaje Cubo il 2 yast {50—68}
50 92096239 1 Hub Moyeu - Nabe Mozzo Cubo - 50
51 92102540 1 Bearing Outer Roulement extérieur duBeres Lager Cuscinetto esterno Buje exterior A Ll 51
52 92102987 1 Bearing Inner Roulement intérieur inneres Lager Cuscinetto interno Buje interior S Ll 52
583 92096221 1 Seal Joint Abdichtung Tenuta Retenaedor ek il il 53
54 95108072 1 Nut Ecrou Mutter Dado Tuerca pas 54
55 95002697 1 Pin Broche Stik Perno Clavija S 55
56 92096205 1 Washer Rondelle Dichtungsring Rondella Arandela &l 56
57 92096213 1 Cap Capuchon VerschlulR Coperchio Tapa i 57
58 92101666 1 Backplate Plaque d'appui Riickplatte Piastra Placa posterior p LW 58
659 92272343 4 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste LN PR PO 59
60 92022540 4 Nut Ecrou Mutter Dado Tuerca Gyaer 60
61 92102896 1 Shoe-Pair Sabot Schuh Ganascia Zapata S 61
62 92348200 1 Spring Rassort Feder Molla Resorte Al 62
63 92102912 1 Expander Extenseur Expander Espansione Dilatador — 63
64 92487750 1 Adjuster Ajusteur Einstefter Dispositivo di regolazione Ajustador h_as 64
65 92487172 1 Spring Ressort Feder Molla Resorte al 65
66 92492917 1 Boot Soufflet Stiefel Cappuccio Tapa LY 66
67 92102607 4 Stud Goujon Gewindabalzen Parno Husillo LI I P 67
68 92102599 q Nut Ecrou Mutter Dado Tuerca Hjo 68
INGERSOLL-RAND
; 8.3




TRAILER EQUIPMENT

EQUIPEMENT
REMORQUE

FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO
- DITRAINO

EQUIPO DE REMOLQUE

v T BV

57

36 34 33 30

29

INGERSOLLRAND




Itam C.P-N. Qty TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al D s
REMORQUE D1 TRAINO
(69—78) 92096890 4 Frontand Rear Suspension  Suspension avant et vordere & hintere Sospensione Anteriore Suspension delantera y Ll by el 3 e {69-78}
arridre Aufhingung e Posteriore trasera
69 ' 92096569 1 Hanger Front Suspension avant Hanger, vorme Staffa anteriore Barra delantera Label GMe 69
70 92096577 1 Hanger Rear Suspension arritre Hanger, hintan Staffa posteriare Barra trasera Ll G 70
71 92096585 1 Shackle Maillon d’attache Schiakel Biscottino Grillete e 71
72 92096593 2 Bolt Boulon Bolzen Bullone Perno Sar 72
73 92022763 2 Locknut Rondelle bloqueuse Arratiermutter Dado di fermo Contratuerca RO 73
74 92096049 2 U Bolt Etrier fileté U-Bolzen Staffgad U Perno en U U s e e 74
75 92096056 1 Spring Plate Plaque ressort | Federplatte Piastra molte Piaca resorte ' LR C 75
76 95209037 4 Nut Ecrou Mutter Dado Tuerca L 76
77 92096064 1 Spring Ressort * Fader Molla Resorte Al 77
78 92096072 1 Nipple "Graisseur Nippel Nipplo Racor iads 78
79 92304443 12 Screw Vis~ Schraube Vite Tornillo S 79
80 92398627 4 Screw Vis Schraube Vite Tornillo vy 80
81 92304575 12 Locknut Rondelle de blocage Arretisrmutter Dado di fermo Contratuerca Pl 81
82 92280940 4 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste L DRI 2 Vs 82
83 92311695 4 Locknut Contre-écrou Arretiermutter Dado di fermo Contratuerca B B3
(84-85) 92185883 4 Wheel & Tyre Assy. Ensemble roue et pneu Rad- u. Reifenmontage Complesso ruote e Montaje rueda y Moy hoal) e ast {84—85)
copertoni neumadtico

84 92259563 1 Wheel Rou Rad Ruota Rueda ilme 84
85 92454875 1 Tyre Pneu Reifen Pneumatico * Neumatico At 85

7.8.5

INGERSOLLRAND




tem C.P.N. AECOMMENDED SPARE
PARTS AND MAINTEN-
ANCE/SERVICE KITS

PIECES DE RECHANGE
RECOMMANDEES ET
KITS D'ENTRETIEN

EMPFOHLENE ERSATZ.
TEILE WARTUNGS- UND
INSPEKTIONS SATZE

SERIE 2 HCAME]
CONSIGLIATLE T
DE SERVIAIN

REPUESTOS RECOMEN.-

DADOS Y KITS DE
MANTENIMIENTO

by po bt it glas
WY Moy
. Ladd ) G al)

Vis taptite M6 x 12

M6 x 12 Gewindeschraube

Vite Taptite MG x 12

A 92368687 M6 x 12 Taptite Screw Tornillo Taptite M6 x 12 VO ol A
B 95104683 % Unc x 3% Bolt Boulon 3/4 Unc x 3-1/2 3/4 Unc x 3-1/2 Bolzen Butione 3/4 Unc x 3-1/2 Perno 3/4 Unc x 3-1/2 TV o ol T s B
C 95069571 % Washer - Rondslle 3/4 3/4 Dichtungsring . Rondella 3/4 Arandala 3/4 Thisk c
D 92271667 % Aerotight Nut Ecrou Aerotight 3/4 3/4 Aerotight Mutter Dado "serotight’ 3/4 Tuerca Aerotight 3/4 B JYORCPN - O D
E 92304443 M12 x 40 Screw Vis M12 x 40 M12 x 40 Schraube Vite M12 x 40 Tornillo M12 x 40 £Vt gl gy E
F 92304682 M12 Lockwasher Rondalle blogqueusa M12  M12 Sicherungsscheibe Rondella di sicurezza Arandela de seguridad VY ol plSs- a5l F
G 95718045 3/8 Shoulder Bolt Boulon & embase 3/8 3/8 Achsbolzen Bullone a spalla 3/8 Perno de tope 3/8 T/n S fass G
H 92273226 5/16 Philldas Nut Ecrou Philidas 5/16 5/16 Philidas-Mutter Dado ‘Philidas” 5/16 Tuerca Phitidas 5/16 “ha peladkd Syae H
| 95245288 7/116 Nut Ecrou 7/16 7/16 Mutter Dado 7/16 Tuerca 7/16 Yty '
J 92339688 M6 x 35 Setscrew Vis M6 x 35 MG x 35 Anschlagschraube  Vite di fermo M6 x 36 Tornilio de ajuste M6 x 35 Foxlpl Cgle ot s J
K 92304500 M6 Nut Ecrou M6 M6 Mutter Dado M6 Tuerca M6 gl Upee K
L 95245296 - % Nut Rondelle bloqueuse 1/4 3/4 Mutter Dado 3/4 ) Tuerca 3/4 T/ pae L
M 96209367 % Lockwasher Ecrou 3/4 1/4 Sicherungsscheibe Rondella di sicurezza 1/4  Arandola de seguridad s B M
N 92274828 % Nut Ecrou 1/4 1/4 Mutter Dado 1/4 Tuerca 1/4 i Byene N
o 95098356 3/8 Nut Ecrou 3/8 3/8 Mutter Dado 3/8 Tuarca 3/8 a iy o
P 92184811 M6 x 12 Whizlock Screw Vis Whizlock M6 x 12 M6 x 12 Schraube Vite di sicurezza M6 x 12 Tornillo Whizlock M6 x12 VO )y E P
a 92398122 M6'x 20 Whizlock Screw  Vis Whiziock M6 x 20 M6 x 20 Schraube Vite di sicurezza M6 x 20 Tornillo Whizlock M6x 20 AL P ERPT Q
R 92338106 M6 Nut Whiztite * Ecrou M6 M6 Muter Dado M6 Tuerca M6 gl By R
s - 92398130 M8 x 20 Whizlock Screw Vis Whiziock M8 x 20 MB x 20 Schraube Vite di sicurezza M8 x 20  Tornillo Whizlock MBx 20 YexAp g by S
T 92176114 M12x 20Whizlock Screw  Vis Whizlock M12 x 20 M12 x 20 Schraube VitedisicurezzaM12x 20  Tornilto Whizlock YA, by T
U 92176718 M12 x 20 Setscrew VisM12 x 20 M12 x 20 Schraube Vite di formoM12x20  Tornillo de ajusta __ ZE LT TR WA U
v 92329341 M12 Washar ~ " Rondelle M12 M12 Dichtungsring Rondella M12 Arandela M12 VY plish v
w 95775037 % x % x 10 Shoulder Bolt  Boulon & embase 1/4 x 1/4x1/2x10 Bulione a spalla 1/4 x Perno de tope 1/4 x 1/2 Ve rxfe oS s w
S 1ax10_ _ Achsbolzen H2x 10 x 10
b4 95064655 % Washer Rondelle 1/4 1/4 Dichtungsring Rondella 1/4 Arendela 1/4 sk X
Y 95076733 No. 10 Nut Ecrou No. 10 Mutter No. 10 Dado No. 10 Tuerca No. 10 Ve o) Upee Y
FA 95077756 5/16 Nut Ecrou 5/16 5/16 Mutter Dado 5/16 - Tuarca 5/16 falipe 4
AA 92304666 M8 Lockwasher Rondslle bloqueuse M8 M8 Sicherungsscheibe Rondella di fermo MB Arandelade seguridad M8 A g Sl Ui AA
AB 90103185 M12 x 30 Setscraw Vis M12 x 30 M12 x 30 Anschlag- Vite di fermo M12 x 30 Tornillo de ajuste Fe Y pldyhe e lenes AB
schraube M12 x 30
AC 92488733 M8 x 70 Setscrew Vis Schraube Vite di fermo Tornilio de ajuste Al i jlas AC
AD 92142926 MB x 75 Setscrew Vis Schraube Vite di fermo Tornillo de sjuste PRI PYCH I DO AD
AE 92280981 M10 x 30 Setscrew Vis M10 x 30 M10 x 30 Anschlag- Vite di fermo M0 x 30 Tornillo de ajusts LIRS RN PR PRCI I PO AE
schraube M10 x 30
AF 92304674 Lockwasher Rondelle bloqueuss Sicherungsscheibe Rondella di fermo Arandela de saguridad S i AF
AG 92473586 M10x 25 Whizlock Screw  Vis Whizlock M10 x 25 M10 x 25 Schraube VitedisicurezzaM10x 25  Tornillo Whizlock Toxy gl 0oy fn AG
AH 92473594 M10 Whiztite Nut Ecrou Whiztite M10 M10 Mutter Dado di sicurezza M10 Tuerca Whiztite M10 Vel Y AH
Al 92304393 . M10 x 20 Setscrew Vis M10 x 20 M10 x 20 Anschlag- Vite di fermo M10 x 20 Tornillo de ajuste Toxhe pl e s Al
schraube . M10x20
Al 92329283 M10 Washer Rondelle M10Q M10 Dichtungsring Rondella M10 Arandela M10 ARIRiT AJ
AK 92329309 M10 x 35 Setscrew VisM10 x 35 M10 x 35 Anschlag- Vite di fermo M10 x 35 Tornillo de ajuste roxis ol e oo e AK
schraube M10 x 35
; «9.0

INGERSOLLRAND




v

Item C.P.N.

RECOMMENDED SPARE
PARTS AND MAINTEN-
ANCE/SERVICE KITS

PIECES DE RECHANGE
RECOMMANDEES ET
KITS D'ENTRETIEN

EMPFOHLENE ERSATZ-
TEILE WARTUNGS- UND
INSPEKTIONS SATZE

SERIE DE RICAMEI
CONSIGLIATI KIT
DE SERVIZIO

REPUESTOS RECOMEN-
DADOS Y KITS DE
MANTENIMIENTO

ST
Sl ey
. Zaddt [Giluatt

AL 92304567 M10 Self Locking Nut Ecrou auto-bloquant M10 selbstsperrende Dado sutobloccante M10  Tuerca de cierre . Vgl B A pas AL
Mutter sutom atico M10 :
AM 95664314 6/8 x 1 Shoulder Bolt Boulon & embese 5/8 x 1 5/8 x 1 Achsbolzen Bulloan a spalla 5/8 x 1 Perno de tope 5/8 x 1 14/ S s AM
AN 35294339 Spring Washer Rondellg dlastique Federteller Rondella elastica Arandela da resorte Lal Sl AN
AO 92304575 M12 Self Locker Nut Ecrou auto-bloquant M12 selbstsperrende Dado eutobloccante M12  Tuerce de cierre Vs ash Sy AD
M12 Mutter automitico M12
AP 92304419 M10 x 40 Setscrew VisM10 x 40 M10 x 40 Anschlag- Vite di fermo M10 x 40 Tornillo de ajuste I L R QUL PRLRE. 5 P AP
.. schraube M10 x 40
AQ 92304617 M10 Washer Rondalle M10 M10 dichtungsring Rondelta M10 Arandela M10 Ve pisli AQ
AR 35294578 M24 x 3 Locknut Rondelle bloqususe M24 x 3 Arretiermuttar Dado di fermo M24 x 3 Contratusrca M24 x 3 LEA T RS T AR
M24x 3
AS 92398627 M12 x 30Whizlock Screw  Vis Whizlock M12 x 30 M12 x 30 Schraube VitadisicurezzaM12x 30  Tarnillo Whizlock TeXAY £l Byl fp AS
AT 02398643 M12 Whiztite Nut Ecrou Whiztite M12 M12 Mutter Dado di sicurezza M12 Tuerca Whiztite M12 VY Py Syae AT
AU 92304401 M10 x 25 Setscraw VisM10 x 25 M10 x 25 Anschlag- Vite di farmo M10 x 25 Tornillo de ajuste Yoxie ol odhe oot e Al
schraube M10 x 25
AV 92329283 M10 Washer Rondelle M10 M10 Dichtungsring Rondslla M10 Arandsla M10 Vel ik AV
AW 92472638 M10x 20Whizlock Screw  Vis Whizlock M10 x 20 M10 x 20 Schraube VitedisicurezzaM10x20  Tornillo Whiziock M10 x 20 Texts i dydng Fp AW
AX 92280940 M& x 40 Setscrew Vis M6 x 40 M6 x40 Anschlagschrasube  Vite di fermo M6 x 40 Tornillo de ajuste M6 x 40 oy phcdpe ot s AX
AY 923593711 M5 Lockwasher Rondelle bloqueuss M6 M6 Sicherungsscheibe Rondella di sicurezza M6 Arandeiade seguridad M6 1 gt ol S AY
AZ 92131135 §/32 Rivet Rivet 6/32 Niet Rivetto 5/32 Remache 5/32 Hev il AZ
BA 92304658 ME Lockwasher Rondelle bloqueuse M6 M6 Sicherungsscheibe Rondella di sicurezzaM&  Arandela de seguridad M6 N pl s a5l BA
BB 92304344 M8 x 20 Setscrew Vis M8 x 20 MBx 20 Anschlagschraube  Vite di fermo M8 x 20 Tornillode ajuste M8 x 20 Texhplodple oot las BB
BC 92329119 Nut Thin M8 Ecrou mince M8 Mutter, diinn M8 Dado sottile M8 Tuerca fina M8 ) iy BC
BD 90103839 M16 Nut Ecrou M6 M6 Mutter Dado M186 Tuerca M16 Vgl dpe BD
BE 92304336 M8 x 16 Satscrew Vis M8 x 16 M8x 16 Anschlagschraube  Vite di fermo M8 x 16 Tornillo ds ajuste M8 x 16 VXA pl gt g slass BE
BF 92367655 M12 x 90 Bolt Boulon M12 x 90 M12 x S0 Bolzen Builone M12 x 90 Pernoc M12 x 90 LREIY Lo BF
BG 92304450 M12 x 50 Setscrew Vis M12Z x 50 M12 x 50 Anschlag Vite di fermo M12 x BO Tornillo de ajuste M12 x 50 TEE 1Y JURUS NPYER PO BG
schraube
BH 92304351 M8 x 30 Setscrew Vis M8 x 30 M8x 30 Anschiagschraube  Vite di fermo M8 x 30 Tornillo de ajuste M8 x 30 FoxA gl dylec e s BH
Bl 95753688 No, 10 x % Philips Vis Philips No. 10 x 1/2 Nea. 10 x 1/2 Philips- Vite di farmo, testa Tornillo de ajuste Philips P P PN PYCHIC 1 P BI
Setscrew . Schraube crociata No. 10 x 1/2 Yexyo
BJ 92472679 MS x 12 Setscrew Vis M5 x 12 M5x 12 Anschlegschraube  Vite di fermo M5 x 12 Tornilloda ajuste MB x 12 VYxa el o e BJ
BK 92304492 M5 Nut Ecrou M5 i M5 Mutter Dado MS Tuerca M5 ool Jpue BK
BL 92304641 M5 Lockwasher Rondelle blogueuse M5 M5 Sicherungsscheibe Rondelladi sicurezza M5  Arandelade seguridad M5 ol 81 iSi BL
BM 35272541 M16 x 40 Capscrew VisM18 x 40 M16 x 40 Kopfschraube Vite mordente M16 x 40 Tornillo de cabeza M16 x 40 FoT el e oI e BM
BN 35104108 Bolt Boulon Botzen Bullone Parno e BN
BO 35272533 M12 x 35 Setscrew VisM12 x 36 M12 x 35 Anschlag- Vite di fermo M12 x 35 Tornillo de ajuste M12 x 35 Xt ah L ghs o Sl BO
. ] schraube M3$2x 36
BP 35300623 M16 x 140 Setscrew Vis M16 x 140 M16 x 140 Anschlag- Vita di fermo M16 x 140 Tornillo de ajuste M16 x 140 R LR I I N PO BP
. schraube . M16 x 140
BQ 35108372 Bolt Boulon Bolzen Buflone Perno - BQ
BR 35271188 M10 x 25 Capscrew VisM10x 25 *° M10 x 25 Kopfschraube Vite mordente M10 x 25 Tornillo de cabeza M10 x 25 Yot ol ala b 8R
8S 35327550 M8 x 70 Socket Head Vis & tdte creuse MB x 70.  M8x 70 Zylinderschraube  Vite mordente a testa Prisionero de cabeza - AR K e e BS
Capscrew- m. Innensachskant incassata MB x 70 hueca M8 x 70 VixA
7 INGERSOLLRAND
® 9 ® 1




item C.P.N. RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b o sd! Jidt plad
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATIKIT DADOS Y KITS DE el Gualisy
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO - MANTENIMIENTO . da i) flaal!
BT 95359725 Screw Vis Schraube Vite Tornillo S 8T
BU 965668539 Shoulder Screw Vis & embass Kopfschraube Vite a spalia Tornillo de resalto S -BU
BV 92304609 M8 Washer Rondelle Dichtungsrings Rondella Arandela 4y BV
BW 35321595 Socket Head Capscrew Vis & tite creuse Zylinderschraube m. Vite mordente a testa Prisionero de cabeza SRS PP R PR PP BW
Innensechskant incassata hueca
BX 92341973 MG x 25 Setscrew Vis MG x 26 M6 x 25 Anschlagschraube  Vite di farmo M6 x 26 Tornilla de ajuste MG x 25 1o ol dple ots s BX
8Y 92473694 M10 Whiztite Nut Ecrou Whiztite M10 M10 Mutter Dado di sicurezze M10 Tuerca Whiztite M10 (DI FORTPE o BY
Bz 92398114 M8 Whiztite Nut Ecrou Whiztite M8 M8 Mutter Dado di sicurezza M8 Tuerca Whiztita M8 Al iy Yy BZ
92398669 M16 x 65 Bolt Boulon M16 x 65 Bolzen” M16 x 65 Bullone M16 x 65 Perno M16 x 65 s
CcB 92304377 M8 x 40 Setscrew Vis M8 x 40 MBx 40 Anschlagschraube  Vite di fermo M8 x 40 Tornillo de ajusta M8 x 40 foxA el CB
CcC 92394733 M8 Nut Grip Contre-écrou M8 M8 Mutterngriff Stringi dado MB Contratuerca M8 At 55 Yy cc
- €O 7 92304591 - M6 Washer Rondelle Dichtungsrings Rondella Arandela HAH] cD
CE 92359363 M16 Washer Rondealle " Dichtungsrings Rondella Arandela H4H]| CE
CF 92075340 M12 Locknut Rondetle blogueuse Arrgtiermutter Dado di ferme Contratuerca tlps s CF
CG CG
CH CH
? INGERSOLLRAND
® 9 ® 2




Item C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- Y q‘}"'.}'-:-“' ch’
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE MATE L TEEY)
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTICONS SATZE DE SERVIZIO MANTENIMIENTO . Laddt [Tladt
{(1-5) 92077769 - Filter Service Kit Kit entratien filtre Wartungssatz Filter Corredo per Kit de servicio - filtro Al A ek ol -
- manutenzione filtri
1 92079425 1 Element Air Elément air Element/Luft Filtro d'aria Elemento aire bl ae 1
2 92117431 1 Element Air Elément air Elerment/Luft Filtro d'aria Elemento aire bt s 2
3 92118678 1 Element Qil Elément huile Elemeant/O1 Filtro d’olio Elemento aceite [ [ 3
4 35292366 1 Etement Fuel Elément combustible Element/Kraftstoff Filtro di carburante Elemento combustible sl aie 4
(1—7) 92530187 - Basic Spares Set Jeu de pidces détachées Ersatzteilsatz, Grundaus- Insieme pezzi di ricambio Repuestos - juego basico Y LAl tlu il —
de base stattung di base
1 92630211 1 Gasket Set Jeu de joints Dichtungssatz Insierme guarnizioni Juego juntas LAl il 1
2 92079425 1 Element Air Elément air Etement/Luft Filtro d'aria Elemento aire Wbl s 2
3 92117431 1 Element Air Elément air Element/Luft Filtro d'aria Elemento aire bl aie 3
a 92118678 1 Element Qil Elément huile Element/Ol Filtro d'olio Elemento aceite P paze 4
6 35292366 1 Element Fuel Elément combustible Element/Kraftstoff Filtro di carburante Elemento combustible gl e 6
7 920B6586 1 Belt Fan Courroie Keilriemen Cinghia per ventola Correa del ventilador Gy e 7
t1—12) 92530195 — Intermediate Spares Set Jeu de pigces détachées Zwischensatz/Ersatzteile Insieme pezzi di ricambio Rapuestos - juego Lo plt Jidl i il —
intermédiaire intermedio intermedio
1 92530187 1 Basic Spares Set Jeu de piéces détachées Ersatzteilsatz, Grundaus- Insieme pezzi di ricambio Repuestos - juegos hisico il Y LA :\v ik 1
de base stattung di base
2 92076173 2 Relay Relais Relais Reld Relé e 2
3 92120013 1 Cap Filler Capuchon de remplissage  VerschluBkappe Tappo per serbatoio Tap6n de relleno U e ¥ 1
4 92087881 1 Element, Qil Separator Elément, séparareur huile Etement/Olabscheider Filtro, separazione olio Elemento, separador de S Lol s a4
aceite
5 92395268 1 Gauge, Pressure Jauge, pression Manometer Indicatore di pressione Manbdmetro de presion Liall i 5
6 92086156 1 Switch, Temperature Interruptaur, température  Temperaturschalter Termostato Interruptor de e [
termperatura
7 92480177 1 Switch, Oil Pressure Interrupteur, pression Oldruckschalter Pressostato olio Interruptor, presidn de M s s 7
d’huile aceite
8 92089556 2 Silencer, Regulator Silencieux, régulatedr Regler Schalldampfer Regolazione per Silenciador, regulador St s 8
silenziatore de scarico
9 36583210 1 Valve, Two-way Soupape, deux vaoies Doppelventil Valvola bidirezionale Vilvula de dos vids SEY S e 9
10 35322379 1 Valve, Blowdown Soupape, sécurité Ausblaseventil Valvola di scarico Vilvula de purga T iyl slos 10
11 35355106 1 Regulator, Pressure Régulateur, pression Druckregler . Regolatore di pressione Regulador de presién Taal ohie 1
12 92095363 1 Gauge, Qil Level Jaugs, niveau huile Olstandsmesser Indicatore di livello olic Manometro, nivel de S G s b 12

aceite

7.9.3

INGERSOLLRAND




b e A1 had! alad

Item CPN, Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE P RICAMEI REPUESTOS RECOMEN-
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS-UND CONSIGLIATIKIT DADOS Y KITS DE Slgal Buatioy
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS.SATZE DE SERVIZIO MANTENIMIENTO L fadd ) [ Glaalt
{1—20) 92530237 . - Major Spares Set Jeu de pidces détacjées Hauptsatz Ersatzteile Insiermne ricambi Repuestos - juego G VLA i il {1—20}
majeur principale principal
t 92530195 1 Intermediate Spares Set Jeu de pidces détachées Zwischensatz Ersatzteile Insiere pezzi di ricambio Repuestos - juego et LAN akei i 1
intermédiaire intermedio intermedio -
2 35273812 3 Mount Monture Befestigungsteil Supporto Armadura ot 2
3 92058320 1 Circuit Board Panneau circuit ‘Schalttafel Piastra di circuito Cuadro de circuitos Ul b 3
4 92098300 1 Muffler Cylindre d'air Auspufftopf ~ Marmitta di scarico Silenciador de escape Zeeall SIS 4
5 35584689 1 Cylinder Air Silencieux Luftzylinder Cilindro, aria compressa Cilindro de aire Wbl ul. 5
6 92079573 1 Cylinder Cylindre Lufrzylinder Cilindro, Cilindro de aire bl ke 6
7 92086297 1 Valve, Safety Soupape, sécurité Sicherheitsventil Valvola di sicurezza Vélvula de seguridad Sl sl 7
8 92306901 1 Hourmeter Compteur horaire Stundenmessar Contaore Cuentahoras el siae 8
9 92111228 1 Valve, Service Soupape, entretien Serviceventil Valvola di manutenzione Vilvula de servicio [PRE R B g
10 92086719 1 Switch, Starter {nterrupteur, démarreur Startschaiter Commutatore d'awiamento Interruptor de arranque e 10
1 92075530 1 Key Clavette Schiliissel Chiavetta Llave Tl 1
12 92101054 1 Valve, Check Soupape, vérification Absperrventil Valvola di ritegno Vilvula de verificacion :,S.JI o 12
13 35318161 1 Spring M.P.V. Ressort S.P.M. M.P.V. Feder Mola, Valvola M.P. Resorte M.P.V, A At 13
14 92089317 1 Coupling Coupleur Kupplung Accoppiamento Acoplamiento ) Gl 14
15 92087766 1 Balt Joint Joint a bille Kugelgelenk Giunta sferico Rétula P W P PR W) 15
16 35102441 1 Elermment, Bypass Valve Elément soupape de Etement/Umgehungsventil Elemento, valvolo di Elemento vilvula de, Lol sles as 16
' dérivation ‘bypass” desvid
17 35314939 1 Indicator Restriction Indicateur de restriction Drosselungsanzeiger Indicatore di restrizione Indicador restriccion KA T 17
18 35300615 1 Indicator Restriction Indicateur de restriction Drosselungsanzeiger Indicatore di restrizione Indicador restriccidn At 18
19 35300532 1 Rod Bearing Coussinet Lager/Stange Asticella di supporto Cojinete de biela gl le® 19
20 92147511 2 Valve, Vacuator Soupape, purge Entleerungsventil Valvola di scarico Valvula Vacuator :‘-,Jl' sl 20
21 92064120 T Tailpipe Tuyau d'echappement Ausouffstutzen Tubo di scarico Tubo de escape e 21
arriere
22 35318708 1 Thermostat Thermostat Thermostat Thermostato Termostato hiega 22
23 35289040 1 Spring Ressort Feder Molla Resorte b 23
24 35288448 1 Ball Bitle Kugel Sfera Bola i 24
25 92294461 3 Hand Valve Soupape Ventil Valvola Valvula LWL 25

f.9.4

INGERSOLL-RAND




ttern  C.P.N, Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMEI REPUESTOS RECOMEN.- b o gt ! SA! plad
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATIKIT DADOS Y KITS DE g3l 31leey
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEXKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Aaad) [ Tkal?

{1—23) 92530211 —. Gasket Set Jeu joint Dichtungssatz Insieme guarnizioni Juego juntas b aiia {1-23)
1 35293760 1 Gasket Exhaust Joint échappement Dichtung/Auspuff Guarnizione di scarico Junta de escape arall il 1
2 39437629 1 Gasket Housing Carter joint Dichtung/Gehause Alloggio di guarnizione Carter del escape Pl St 2
3 92086123 2 Gasket Sep. Etement Joint élément séparateur Dichtung fir Element Elemento di separazione Junta - elemento ol as s 3

guarnizioni separador
4 35294628 1 Gasgket Joint Dichtung Guarnizione Junta PRCES 4
5 35278589 1 O Ring Joint torique O-Ring Guarnizione circolare Junta tdrica i 5
6 35589589 1 Gasket Unloader Joint déchargement Druckregler/Dichtung Guarnizione di scarico Junta descargador f i s 6
7, 35588318 1 Gasket Flange Joint bride Flansch/Dichtung Guarnizione di flangia Junta brida AT 7
8 92095462 2 Sealing, Washer Rondelle d'étanchéité Dichtungsring fiir Rondella di tenuta Arandela, retenedor S P 8
Abdichtung
9 95086559 2 O Ring Joint torique O-Ring Guarnizione circolare Junta térica i 9
10 39437637 1 Gasket Gear Case Joint boitier engrenage Getriebekasten/Dichtung Guarnizione scatola Junta caja de engranajes e drews s 10
ingranaggi
1" 95086708 2 0 Ring Joint torigque O-Ring Guarnizione circolare Junta térica e 11
12 35518497 1 Gasket Housing Joint carter Dichtungsgehduse Alloggio di guarnizione Cérter, junta YA e 12
13 95358024 1 O Ring Joint torique O-Ring Guarnizione circolare Junta térica . 13
14 35688300 1 Gasket Piston Housing Joint carter piston Kotbengehause/Dichtung Guarnizione per alloggio Junta, carter piston R e 14
pistane

15 92095413 2 O Ring Juoint torigue 0-Ring Guarnizione circolare Junta torica H 18

16 - 92095421 2 O Ring Joint torique O-Ring Guarnizione circolare Junta térica G 16

17 92095454 2 Washer Sealing Rondelle d’'dtanchéité Dichtungsring/ Rondella di tenuta Arandela, retenedor — el e g 17
Abdichtung s

18 35575570 4 Gasket Joim Dichtung ~ Guarnizione Junta . 18

19 92086289 1 Gasket Joint Dichtung Guarnizione Junta FLEN 19

20 35584242 1 Gasket Joint Dichtung Guarnizione Junta Lis 20

2 35288414 1 Gasket Joint Dichtung Guarnizione Junta L 21

22 35275908 1 Gasket Joint Dichtung Guarniziana Junta i 22

23 92078088 1 Gasket Joint Dichtung Guarnizione Junta i +23

f.9.5

INGERSOLLRAND




	

